FINAL REPORT

EVALUATION OF WASTEWATER TREATMENT PLANTS FOR
BNR RETROFITS USING ADVANCES IN TECHNOLOGY

Submitted to

THE POINT SOURCE WORKGROUP
NUTRIENT REMOVAL SUBCOMMITTEE
IMPLEMENTATION COMMITTEE
CHESAPEAKE BAY PROGRAM

‘Prepared by

Clifford W. Randall, PhD
Zeyunep Kisoglu, MS
Dipankar Sen, PhD
Pramod Mitta, MS

Ufuk Erdal, MS

ENVIRONMENTAL ENGINEERING
"VIRGINIA TECH
BLACKSBURG, VA 24061-0246

May, 1999




and only one, Chambersburg, in the Potomac River Basin. The 16 PA plants are designed to treat
2224 million gallons per day (MGD) of wastewater, and were discharging 163.2 MGD with a
total nitrogen loading of 23,385 tbs/d at the time of the evaluations. The permitted requirements
for the 16 PA plants, and all other plants that were evaluated, are summarized in Table |

The Virginia Tech BNR Group, working with the Maryland Department of the Environment and
with the Public Utifities Division of Annc Arundel County, Maryland, had already evaluated 2
large number of WWTPs in Maryland. Additionally, other plants, particularly some of those in
the Patuxent River Basin, had been evaluated and upgraded to nutrient removai by consultin g
engineers. Consequently, the nine Maryland plants selected for this project had relatively smal
flows, with one exception. The nine plants selected are designed to treat a total of 2275 MGD,
but one of the plants, Mattawoman, was designed for 15 MGD. Of the remaining eight, only two
are permitted for flows that average more than | MGD. Currently, the nine plants are treating a
combined flow of only 12.19 MGD, i.¢., only 54% of their permitted flows. The permitted flows
and effluent concentrations for the nine WWTPs are summarized in Table 1. The plants are
widely scattered over the state, from the Winebrenner WWTP near the Pennsylvania border in
Washington County, to the Elkton WWTP near the Delaware border in Cecil County, to the
Crisfield WWTP on the Eastern Shore near the Virginia border.

The two New York plants are permitted for flows of 20 and 8 MGD, respectively. However,
current flows average 24.9 and 7.39 MGD, respectively, illustrating that both facilities are ready
for expansion. Their permitted flows and effluent concentrations are listed in Table I, located at

the end of the following section of text.

The 24 Virginia WWTPs are all located in the Potomac River Basin, with nine of them located
along the main stem of the Potomac, and I5 in the Shenandoah River Basin. The results of the
evaluations for the 24 plants are listed in Table 1. These plants vary in design capacity from
0.325 to 54 MGD, for a total of 164.6 MGD, but all but five are designed for flows of less than 5
MGD. Twelve arc designed for flows of 2 MGD or less. The combined plants currently are
treafing flows totaling 130.8 MGD. The permitted flows and effluent concentrations of these 24

WWTPs are listed in Table i.
_ SUMMARY OF THE EVALUATIONS

Full reports for each BNR evaluation were filed with the EPA Chesapeake Bay Program Office,
the State Office with responsibility for Chesapeake Bay activities and enforcement, and the owaer
& manager of the evaluated WWTP. Summarized reports of each of the plant evaluations are
attached in Appendix I of this report. The overall results of the BNR evaluations have been
summarized in Tables 2, 3, & 4, located at the end of this section of the text. More than one
technology option was developed for many of the plants. The lowest cost modification option for
cach of the WWTPs that would achicve a substantial reduction in efffuent nitrogen, i.e.,to 8§ mg/L
or less, is listed in Table S, also located at the end of this section of text, ‘Detajled facility reports
for all plants evaluated can be obtained from the USEPA Chesapeake Bay Program Office.

The costs of nitrogen removal were very plant specific and the cost per pound of additionat
nitrogen removal ranged from a projected savings of $0.79/b to & cost of $5.92/1b. The average
costs per additional pound of nitrogen removal projected from implementation of the
recommended BNR modifications are summarized in Tabke 6 for each state and for all plants.
These numbers were determined by subtracting the projected effluent TN concentration from the
current effluent TN concentration, and escalating the influeat flow so that design or projected -
flow is reached after 20 years. Projected flows were used only if supplicd by the owner or -



managers. The costs per pound of additional nitrogen removed were flow weighted to determine
the average for each state and for ali plants evaluated.

Table 6. Projected Nitrogen Removal and Cost per Pound of Additional Nitrogen Removal

.Current Additional Average Cost

Current Flow Nitrogen Nitrogen per Additional

STATE Discharged Removal* 1b of N Removal
MGD Lbiyear Lbiyear $1b
PA 163.2 6.593 x 10° 4579 X 10° . 097
MD 12.2 561,735 455,750 131
NY 323 1.437x 10° 662,850 2.49
VA 130.8 5935x 10° 4285x 10° 0.48
Total/Average 339.0 14527 x 10° 9,982 x 10° 0.94

*Annual average over a 20 year period assuming flow increase to design or projected flow

The results in Table 6 are conservative for additional nitrogen removal because the numbers are
based on the most economical modification that would reduce the effluent TN to 8 mg/L or less,
even when a small increase in cost would decrease the effluent TN substantially below 8 mg/L.
Also, the effluent TN concentration used for the calculations was the concentration that would be
achieved under the most limiting conditions, €. winter temperatures, and lower effluent
concentrations could be obtained, if desired, during warmer weather, resulting in a lower average

for the year.

The results project that implementation of the recommendations of this report would result in the
following percent reductions in nitrogen discharge from the cvatuated WWTPs, by state: 60% for
PA, 54% for MD, 45% for NY, and 55% for VA. The overall projected percent reduction in
nitrogen discharge for the evaluated WWTPs is 56%, for a 20 year aversge total reduction of
0.982 x 10° [bs/year, at an average cost of $0.94 per pound of projected additional nitrogen
removal. -

The results show that there was a very wide variation in the recommended modifications and their
projected costs. All costs were based on present worth for an amortization period of 20 years,
and the value of the dollar during the year the evaluation was performed. Some plants required
no or very little modification to comply with the Chesapeake Bay Program target standards of §
mg/L TN and 2 mg/L TP. Most of these simply needed changes in the method of operation, and
several of them would realize a reduction in annual O & M costs if the changes were made. Fora
few of the plants the O & M savings would be sufficient to pay for the entire costs of
modification to BNR operation. Net savings would be realized by scveral more of the WWTPs if
the modifications were based on current flows rather than design and/or desired maximum flows.
That is to say, the costs of operating those plants could be reduced sufficiently to pay for all
imodifications in a short time period (<10 years), with a net savings for the modifications until the
influent flow reaches a magnitude that requires major opnstrudion-modiﬁcationsw prescrve the
pre-BNR capacity. The Throop, Pennsylvania, Matta , Marytand and Opequon Creck,
Virginia WWTPs arc three cxamples of such plants. All three could be casily and economicaily
modified for very good BNR for the forseeable future, ic., 10 years or more, based on cutrent
flows and likely increases, but will require substantially more expensive BNR retrofits if
modified to maintain the pre-BNR design capacities. Also, & significant percentage of the plants
evaluated could be inexpensively but adequately modified for BNR by “temporaty .
modifications”, i.e., modifications with a projected equipment life of § to 15 years, if the owners

~ were willing to aceept such modification standards until plant cxpansion is nceded. Instead, the




BNR flow, but 69% of the
for the seven “high cost”
$2.09/1b N average of the

upgraded or expanded, it ma
along with the expansions and upgrades.

Virginia WWTPs

projected capital costs. The cost per additional pound of N removal
plants averages $3.36/Ib N, which is substantially higher than the
high cost Pennisylvania WWTPs. Clearly,
-upgrade the Brunswick and Mattawoman WWTPs for BNR. The ot
low cost category based on cost per additional pound of potential
pollution reduction trading may be more atiractive. However, thi
considerably less than the estimates for some types of non
the Maryland plants are in need of upgrades for conventio

it would be economical to

her plants do not fall into the
nitrogen removal, and non-poin(”
s cost per pound is still

-point source controls. Also, some of
nal treatment. If they are to be

y be possible to economically include modifications that enable BNR

The twenty-four Virginia WWTPs are primarily small plants, as shown by the data listed in Table 10.

Table 10. Virginia BNR Medification Plants

BNR Design Total Capital Capital Cost per Ib Add.
wWwTP Flow Costs Cost/Flow N removal
MGD > $MGD

Arlington 30 560,000 18,667 $0.605/1b
Colonial Beach 2.0 90,000 45,000 -$0.065/1b
Dahlgren 0.325 30,000 92,000 -$0.12/1b
Dale Servicest#| 30 220,000 73,000 $0.29/1b
Dale Services#8 3.0 220,000 73,000 $0.29/1b
DuPont, 20 0 - -$0.11/1b
Waynesboro . :
Fishersville 2.0 790,000 395,000 $2.201b
Front Royal 4.0 50,000 13,000 . $0.0216
Harrisonburg 16 4.688 x 10° 293,000 $0.54/1b
H. L. Mooney 18 490,000 27,222 $0.063/1H
Leesburg 4.85 2980x 10° 614,000 $0.68Mb
Lower Potomag 67.0 20.800 x 10° 310,448 $0.50/1b
Luray 20 0 0 N/A
Merck and Co. 1.2 0 0 0
Middle 4.5 150,000 - 33,000 $0.301b
River/Verona :
Opequon 6.25 570,000 91,000 $0.16/1b
Parkins Mill 20 97,000 49,000 -$0.79/1b
Purcellville 1.0 [3x1¢0° 1.3x10° $1.80Mb
Rocco Foods, 1.2 4.480 x 10° 3,733,000 . $03381b
Edinburg - ' . '
Strasburg 0.975 120,000 123,000 -30.14/1b
Stuarts Draft 1.4 1.240 x 10° 886,000 $2.361b
Waynesboro 4.0 3.500x 10° 875,000 $1.27b
Woodstock 1.0 70,000 70,0600 -$0.221b
Total/Average 1739 42,445x 10° 244,358 $0.48/1b




be designed to treat 131 MGD by BNR, which is
& other 20 WWTPs treat an average flow of only 2.14 MGD and tweive of
are relatively small, they should be much
more economical to madify for BNR removal than the typical Maryland WWTP. This is becausc ncarly atl
of them are activated studge (AS) process facilities, and several of them are oxidation ditch AS sysicms:
Oxidation ditches typically are easy to operate for biologicat nitrogen removal, simply by changing the
operating approach. The primary expense for most of them is the purchase and installation of timer
switches for the aerators. Also, most of the Virginia facilities are not near design flow, and can
be easily modified for BNR with the existing activated sludge basin volumes and clarifier
capacitics. However, the recommended constructive of operative modifications may leadtoa
downsizing of the plants’ hydraulic design capacity. Therefore, the resulting BNR process might
have & shorter useful service life (as plant flow increases) than a morc permanent retrofit designed
to maintain the existing permitted design capacity. The savings accumnulated during the interim
years, however, may be sufficient to pay for much of the subsequent expansion. Regardless, the
average cost per additional pound of N removed for the Virginia plants is projected as only
$0.48/1b, the lowest of the three statcs. Even this figure is misleading becausc most of the
projected capital costs would be expended on six of the WWTPs, and three plants project much
higher costs per additional pound of N removed than the rest. The seven high capital outlay

and/or high N removal cost plants are listed in Table {1..

Table 11. Virginia High Cost BNR Modification Plants:

BNR Design Total Capital Capital Cost per1b Add.
WWTP Flow Costs Cost/Flow N removal
MGD S $/MGD

Fishersville 2.0 790,000 395,000 $2.20/b
Harrisonburg 16 4.688 x 10° 293,000 $0.54/1b
Leesburg 4385 2980 x 10 614,000 $0.68/1b
Lower Potomac, 67.0 20.8 x 10° 310 448 $0.50/1b
Fairfax County {_ . _
Rocco Farm 1.2 4.480 x 10° 3,733,000 $0.338/b
Foods,Edinburg : -
Stuarts Draft 4 1.240 x 10° 886,000 - - $2.36/1b
Waynesboro - 4.0 T 3.500x10° 875,000 —s127b
Total/Average 96.45 38478 x 10° 398,942 $0.61b |

The seven plants listed above account for only 56% of the total discharge fiow, but nearly 91% of
the projected BNR modification capital costs. In spite of the high capital costs, the projected
average cost per additional pound of nitrogen removed is only $0.61/1b. The other 17 Virginia
plants would have & cost per {b additional N removed of only $0.27, and six of these plants should
save money over 20 yrs by implementing the recommended BNR approach. Two-of the
evaluated plants, Merck, Inc. and Luray, have no reason o implement BNR because their

- wastewaters are nitrogen deficient for biological wastewater treatmenit, which necessitates
nitrogen addition. ’ ' o




L
[

- £9LZ Iviol
JGY-AON AT PUR ) "RO-ARW ) pUE | 0609 S« 4 T [ oE oz

Si TR MO oL
. ' : (Runod swamy)
PURCY I8 Iy | 0'g-0'p - ot =r4 ZE Asia Bupwoday
PUnOYIRRL IV 0g-pg 05 ¥ Sr (Wbodsweyum
PUNOY oA Uy | 0'g0'p o¢ 74 T {Dluodswry
Hdy-AONIAY R0O-Rew oy PUNOY ROA Y ]| 0509 §x SEL 5F 0c 74 L doasy)
(wauy Jopsacum)
PO-ARW 1l lpunoy Jeey iy ‘Apue| ooy G< z : ] og sz . {3 Sulayanbing
Punoy Jeey, RO g PRMOEHOA VW g 592 ALLAONCI 0609 24 £L0 p S8R L 4]} 0} ] LT g .

HOV-AON AL 90K ) PUnoy sses v pggp $< ' .6 7 0€ 74 [1+4 uURSS
PUNOY 1894 (1 :A Luhyenop (o] pu [} RO-Ami (11t puw | 0608 S< z gL $z og oz oL o8 . Lodage
PUNOY 4304 i1y :A dyAON A puR it 0-Key 1) pun | 0609 S< z L §Z 0g 14 1 Fy:4 &40 wiseour
FO-ARW Sl punoy Jeey, Uy AP 0gog §< z (-1} 0g $T e Ginquue
PRINGY JRA Y A Udv-aoN :A) pup 0 0C-Asw i) puw 0609 S< z ¢y &'t oe 14 18 . §€ - HRAURH
PUNOY S04 Y ) 0809 g 74 L¥] U0 Jemag)
dy-AON iAJ pUR |} SOQ-KEpy R 080 . g o -2 o¢ -7 4 1% ¥ Sinquequeysy

"Wy-AON Al pue | PO-LeW | pur ) g'g-gg g« r §T 114 14 0z L] D suooyy|
idy-A0N ‘Al pus || Sloo-ey it puRt o0y [+ ¥ $Z 0t 24 0z ] (3} suoolry

: A : A u u L
ybw 1bw ybw yhw LB viw . QBN
E3LON Hd 0a dl NL N“¥HN 851 3008 MO Jiliey wng

BJUBALASULS 4

‘OO 050 $passxe may ueid [enuse
wBaieae oc-ggﬁaﬁf.ﬁdgoggnrgu apnpwy syeuad gy
) ]

. ) 'Lz IvioL
K] 0« z §9°0 [ 0 90 HURG A
SRS 05< TN " 0E ot -1 UBLICMEIE
Nyt §'gg9 0ge z 7 e g 8ro DEO usipuy;
sese 0s< z (154 - 90 o3 salioes
Sesg 0$< z oL 0¢ ot S0 nqeeseps
NAL. S99 0'g< z . 02 0 - g Y L oy
$859 05< z ! oe ot ot PSSy
§959 o's< - - 08 ot 60 UMOLIBIL 5L
$8-5'9 0'Se 2z 0g og 20 NHMEUTUG
: VB yBw Vow  ysw wysw QoW

S310N Hd (os] dl Nl . HWHN g3 S008 Mol junay ey

pusiliey

Rususnbey ey §3a04N pus Bl 0 357 wawng - aqey




S, BUponD saphiU| §

o't WLOL
Sese e - 0¢ o [ WHREPOIN
ARNAOH 1| 1C-URL I P | 08« 4 ot gt 9l v [T P T YN
ABN=UEr Al PUR || O8Q-URE I DU Y MDIL,  §S9 Vit K-y 4 - oc $T gre r NI SRS
ARNUNTAL SR0-URE I MU, oL A O of ot §L8°0 " Gngeeag
Ampp-unpi Al BUB | 900Nt PUR | TABN-URE DBGURT M0 WL, SE60 L08/5LY  YED 5L - 14 ] T BINGUPS ‘$p00g WiEg ey
o809 o9« - - - sl [ 37) 0 O ENIRING
oeov 9= St 9 I sri e B 8 AN AN
1200 AL PUR || ASN-ARIN 1Ll PUR | L - - Pt ' . oe 4 §i z BN SR
JOY-GRY AL VETARN I ARASOO I SNt 1 S8-S0 Ve X o . 0C rel 9 <o HSE0UAA Uanbads
AWN-AON AL TROUDE I 5859 0§ vt +E 0% 14 'y BUGIBALRALY PP
9 g =wdws ) ‘p/ONE T=RPILBAD IR0 "N L. PO UL SORIBA Y 5850 Sre HOUUOW  LL6ZL ver ez - 1951 Wi UOPIE MU 0T R
08$9 o< . € oe s z i
punOy JeRL I PURY D809 - g1 - b ol ob » RO XS DEUIGY M0
ROARA Il RO NNL. SS9 3-13 z N - oz Tt sEy tngeae
ARAURT AL DRQUNE N - NDEL. L3 - 13 Ginquosiusy
puncy ARl 0809 0Re o 1 (] o 18 R WRERAL UL "AOUOOI ~TH
ARP-URE AL DKTUNT I 0859 - £l L 0 e i Ay Wy
Rap-ver (Al SSQRURE I 5650 05< 90 % 124 14 ¥i T
AWUSTIAL IDRO-UREILIL D LEGWAL SONiEA WWREW Ky P, - 1089 800 . o} 14 "z WOQEAUARM, 'ognQ
S ¥0d, Ny ¢ z c B THOME W
drOds o T 4 b ROMAINE 8O
09 o'se z sl 0g oe SZE0 uaaliing
deg-ady {1y g3 . T 74 %4 z YoBag MUOK)
punoy JERA Il 0'60'9 . 05« L0 3 oL" 1! ot uey By
N [[] 1] ]
-ybw ybw yBw bW hw oW 121 B . .
$3LON Hd 00 dl NL N-PHN SSL 5008 Mdyg Yuusd waid
Oy
1
| 1 TWiOL
PO-UNE (Breql 059 $ ) U ') QDN IV, K51 [ o ] FTE LS
PO-UN (PRI YO0S $1 UL o ) QDI ST IV, 11} +T #T 0T Ay VOSIOP-uateBg
N W u ] ]
vbw viw ybw utw i o QoM
SILOH Hd o dl N1 NN $El $009 MO YL ung
- j ¥0), MBH

Etﬂs.g PUB RUBLY 018 ABuiung T| Q8L




-

280 $I5I6 79087 174 9L GRRIRAYEI0L CIUBAASUTES SUUog
=] 908G 68Z1 9z L'eL d1s t..m0x.5< d3Mas AL ANHQA] -
L0 5265 gLzl FA €22 ‘ALD INYIZNT 'L ALIOHLINY AUVLINYS ASTTVA ONIROAM
85T 00z¢ 98g Sy S'e INYId LSIM ALINORHLAY AUVLINYS LHOSSRYITIM
8g'L 0099 9821 Zl 82568 LNY1d IvuiNgD ALIHOHINY ANVLINYS LHODSHYINIM
891 2861 66t e St VS8 YNNYMWIOVT ‘dLMM JOOYHY.
AN 88ze 962 43 SPe ALINOHLINY VIHY ¥21SYINY] ‘dLMM YNNVHINoDsns] .
€E0 ogee 8% 8 St LA YYD 393100 3LvLS
9.0 tart 9971 gl 8¢t JdLMM ALINOHLNY d43m3s NOJLNYYoS
SL'L Zsov 0.8 g LS - dLAMMNONYETY
6.0 0ezZs Legl L6862 Ve dIAMA ALID xw._.mgzﬁ
00z §£9.2 c0or og ¥Z _ dLlAva OUNaSINYVH
80'0- 9v0¢ 895 “S$9E or¢ <LMM TYNOIDIN vIuy HIAONVH|
¥TE 098¢ S9/ 88 Z'g JLMM ALINOHLNY ¥3M3S INIOP NOLI1ZVH HALYIHO
B9¢ (8414 £99 Sy 1 4 d.LvA OUNBSHIBWVYHI
Zvo 089¢ ZSol SEL yL'6 ANYId ATH31S3M ALINOHLNY ALID YNOOLTY,
IS0 G8LE Sbo 5 299 ANVId ATHILSYT ALINOHLAY ALID YNOOLTY
RjuxAlsuay
(¥4 IGet] GE6E g€ 622t 2 7 M0 :
Geg z62¢ ¥Z6 8 6E°L _ dLMM LLODIGNT 10 JOVTIA
L34 5966 LLog T4 6've ANV ANIWLYIN)L IOVMIS INIOT ALID NOSNHOMNOLWYHONIG
MIOL MON
ITT §I16 [\1Z1A GZ2e ¥4 L7
LT Lip 44 g0 £0 ALNNDD NOLONIHSYAM "dIMM YINNIHGINIM
00 ELGY 698 Sl 5572 : dLMM NYWOMY LLYIN
i 6L2 o S0 PLED JIMM QY3H NVIONI
S5°¢ 2SY 0l 90 9290 ALNNOD ANVOITIV 'dLMM X3I3YD $394030
483 l05 S G0 §S5€°0 dlMm OUNBS VY3034
8L 50l 80z Lz €1 , JdLMM NOLYIT
S6'p 648 X! b L0 : dlMM GI1514S180
6 VT 8s 60 590 diMAM NMOLY31STH)
50 0Es B9 20 GZE0 dlMm AJIMSNNug
: pueiliey
NQus  puesnoy; u) SIADZ/q) P/q) asw asw
1809 "ONPIIN juenaN  ubisepp 3Uaunap

31809 pue sfeAotway cuuo..«_z Pajoafosy o lewwng 7 e|qey -

1

10



9iqedddy JON ‘YN JUSNILT PRUIGWODY MO IuLad ey sse| Moy ubisag..  smoy iep sbeiay,
2 Beeer  Baser Bty et —SWIGTORAS |
8v 0 £0./S8 0geot Z79L - 80t} SDEIBAYRIEI0] CIUIA
0 262 i b 110 dLMM MO0LSQO0OM
Al 8pse (A4 14 £9'¢ dLMM OHOESINAVYM
9€'T £ 14 S8 Fl 86'0 dLMM LIvHQ SLEVNLS
vi0- 99ty -7 S.6°0 90 dLAMM DYNESYULS
8eE0 0F88 gezt T g1 dLAMM SC004 WaYd 0000
g 0zL 19 ¢ - dIAMM NDIS3A M3N ITIATISOUNG
- - €9 S0 GLE0 d1IMM ONILSIXE STHATIZONUND
BL O 002 z8 4 60'1 dLMM TTIIN SNiIMYVd
91’0 9zES 158 $T9 vL'S YILSTHONIM 30 ALID '48M NOND3JO
€0 (1Y44 o8t #v $9'¢ d MM YNOEIANIAIY 310aIW
0 N 7 AL 806'0 dLMM "ONI Q0 GNY XOUINW
vN vN 00¢ 2 g’ _ _ dLMM AVEM
50 ¥60'vE 0£%s L9IVS 14 ALNNOD Xv4HiVS ‘dLMM OVINOLOd H3IMOT
890 085+ [4°3 Ge'v 98T ALINOV4 TOYLINOD NOLLNTIOd W3LVM ©8N8S337Y
900 0Z88 8581 8l 8'ZL ALNNOD WYITIIM SONIEd ‘dLMM ASNOOW™TH
¥5'0 Z1i8 vEEL gl 8 ~ T dLMM DENENOSIHYVYH
700 £201 1414 14 e dLVM TVAQY LNOUY
(A4 097 VL R £ - dIMMITUASH3HSIE
Lo PgLE 88l z L6¥'0 dLMM OYOESIINAYM INOdNG
620 005 01z € 14 %4 JLMM 8 LoRoes S3DIAEIS VA
620 0gL 00g € € : . d1M L uopoes S30IAYSS 3V0
AN 812 W §Ze0 8T0 JLMM NSYOWHVG
S90°0 LEY zL z ¥9'0 dLMM HOV3E TVINOI0D
509°0 €6} ZEve 0¢ vZe J1MM NOLONITEY
~ BJulBiA
NQU$ = Ppuesnoyl uwAgz/qt  Pidl QoW aow o
1809 *‘INpaIN jusunoN ubBsep  JUSULNID

80D _u..,n sjeAoWwoy ._._oaob_z vo«o_u_._tn 10 Arwwing 'z o_n._u 1

A




4l

$19sny31p §8 Yons uswdmbe 1533000

0) WASAS [eAo LIl nBu3uippy ¢ |-

1B sA0us
03 321A195 30 IN0 YoUIp UonEpIXO BIp
Jo ued aym o Lsuepunpas Bupiaoly g
. X331 313 03 sonbiy paxyw pue

USNPUI MEJ JO MO[HZA0 Bumpaney -z |

uouEdyIRL youg dLAM
§6°¢S i £99°] 10} painbar uoeres Supmosdwy 9290 UonRpIO AITYO SIDYOTO
'HIPLV[I ArRpUGIAS dlmm
433 8'891 5T 79 12y® SINY uonesyLIIuSp pling 9t0 SV 2¥NESTVHIAT
| WasAS gougy uonepX( ue Pnysuos .
pue syun HEy oy uolssiwwoas -z
SgUEo Aepuosss
L8y z 65L ¢ 0L6'T ‘T Junsixs sy yo WWeansumop 1ayy sOgy .
SLI8 1 PEy i 0£8°l | UOREQHIIUD-UOREIL LN § Rrisuoy -] LE] | Jendgog, dLAMA NOLNTY
"PaR) doxs Wim 13pa
401825 Z)o1x0uR-(346 | JoiGosaTue
Ul paan3iyuon oq suiseq gy
Ulseq 5 ue oun sa15e81p siqosew -
LR Arpuogss Y03 yo 1red v £juo Jo olstaauey g |
U0 Ylim anmw uiseq nwﬁ_.:m pajeAlion 43 o3} uonoes
0l 1® §4'¢S pue 15T 2 6b6'l uonsSSBID oiqolee s Suneiodiooy) -z ) .
AONTI®Oy.§ | - §8¢- 1 680°F 1 vonemndyuos wanny . 0L'0 SV dIMM QTSR
dlmm
6'sg £ OSE’I | "suooBe) paresse ay; 1358 &39)Y pues ppng $9°0 Sy NAMOLYIISTHD
0508 'z 61— ¢ 06¢ 7 UOREIIR o1J0A3 (i Funelady T , _
65708 I -1 0gF 1 uopen3yuos g o uolsiasuoy -y §TE0 SV | dLAM IDIMSNMYE
: PusiAIEL] |
PaAOway (spuesnoy u; g) (spusnoyy ur gy . (gowW) .
N [etomppe jo qp 1500 “UoResyIpojy "id o -
+ad suonesipopy PdmRUAIRIY pue | 9Ng p3s288ng leaourar Junpoesy wnsig
pa1ssding uonessdp o m 4or? I0J 5500 uaignu paaocadu Jog suonEDIIpopy NEY MO[ lmaungary mg £q pawsry
A JO NSO [0 aBuey) Jes g g7 feudes (g0 $530014 Juauness] paiso33ng wauny wauny ‘dLALA JO auey

mZ_O~H<D..—¢>_H UNE INVTd INFNLLV TN, J0 %gm "€ 9lqe],

12




13

Qiia WRISAS SV 2AIUs JO Juslaeiday ‘g )
waks gy Supsmxe o
.. U Uy 1ogreded vt owaado oy waishs - .| INVTd INSILVIYEL
, 39Ny [e9130]01q B JO UORORISUOD T _ FOVAIS INIOf
978 T 658t 'T ovs'Ll T wpaw opseid Jo paq Buiaow ' : ALID NOSNKHO!
<24 ! TLe's 1 LSO'El 1 yitm wsds g Sunsixe jo spwiddn | 6Vt SV -NOLWVHONIE
N104 MIN
SRYLED
Kepuosas JUPSIXS A JO UWBAGSUMOP
I3[ TOREIYINIULP ¥ WOOSUCY T sostp
: WNSAS ausjAgakiod
SV A a waisks DY 9 wesdan payows _
(Wes 't vl T 08Vt "7 ] PUYSHUN DEY 94 JO Wealsdn ssuoz Takepunw dLAA
96 +3 'l oL 'l 0ze'l 1 OIXOUT (LM UISEq SV U8 JonnsuoD | 0t'0 Pm $OHET HINNTIGINIA
IalLeg ssed Y289 JO pUsy 9 18 SIUOZ JIXOUR
Asewnsd 3t noyum QM 510108 peaj dots ssed oMy sanp
£0'0S PUR UOWIppE 0] WasAs SV U JO SUONBIZIPOW T~ .
Iayue[) Aewiig 1686~ ¢ 05T T WaIsAS _ dlas
Pim 4608 1 168t— 'l 005'8 "1 | TTIN 03 suiseq §V o Jo UOLRIHIPOW 1 £SL SV NYWOMVILYIN
. oy
- 22pn|s paleAloe 03 2NSSBIp J1qoIoe
KLrewiid Junsixs JO UOISISAUOD T oo
IR o4 SIUOZ JLqOJOR PUR HXOUR . EANY,
06'78 1 ¥0l 1 TES 1 03 suiseq S SUNISIXD JO BOJRISAU0D | ZE0 SY QvIH NYIANL
W2)SAS [BACWAI J [eoteuai[o & SUIpPY 'S
SOPRIq JIXIW PUB . .
PIAOWISS (SpURSIOqI Ul §) | (SPUSSNOL WY §) (G
N [eUOhIpPE Jo g 1507 UonBIIpoOIN R[] R
1od SUGIOIPO[Y | I0URUMUIEIN pue | YN paseding [eAOwIL Suyoesy wasis :
p#15983ng uonesedQ @ W yoes Joj 51500 watnnu psacsdws Joj SUOLRIYIPOIN ey Mol |. mouneAL aug Aq paisiT’
g josiso) (mol | dBuey) esj O fearde)) mo), $320044 JuounEal], PRIseSAng JUILRT) Juaun) ‘dLALM JO SURN

SNOLILVATVAT UNG LNVId INTINLVIUL 40 AIVIAINQS "€ 21981




PTEs 81e'e 'z oP8°L 7 SISYLR| s INIOf NO131ZVH
¢S | BIET "I 006°L 1 PUE SUMIOA S BIX2 JO UORIPPY  *| 79 SuppL] BALVIID,
‘Bipsll .
onseid
uopesyLLiusp Wi £
PUE UOHBIYLIIY ‘[eA0Wal (JOF 103 uonIILEIY
- UonRINZGUOS TN Y wagsAs SY 'z PU® ‘sausas .
fousaty Juvsn s1a)7Ly uoledJLYIuIp 1 S13)1g ?
$SP8 T PLY'T T 090's 7 4q pamojjoy ‘wongogIIL Suipyorn S dlMm
6928 1 0L2°T | LVE'9 "1 | pue(eAcwo qOg o) oy Supppy, -y SV | BWpowyol | - HUNESYITNYHD
. LNV ATIILISTM |
Ulen mop 4iea Jo [j92 , ALTOHINY'
Ir03 §€ £ET1 | 3574 51 UI p3eaId 3q [im 2u0zZ Srxouw Uy rl'6 Sy ALID YNOOL TV
. INVTd ATHILISYI
Uren Mop gous Jo fjao | ALRMOHLNY
50§ 0f OEZ'L | 35J1 343 U1 pyeasd 3q |im du0z Smxoue uy L9'9 SV ALD YNOQLTY
. -mﬂ!r_hnﬂ-—um
Sy
BuIpiowy o Jo WBINSUMOP WIMNSAS
A1HOIq JIqasse-aixous uB Sy[imsT] ¢
SIaHe[d mau B yum Z uondo ‘g .
uiseq SV diqolve-o1Xoue Ug 3uasm
- PUBBIpIW yoou 3 Supmesy 'y 7 |
t8'¢s ¢ 9ETT ¢ 00’8 g . SWnjoA dxouw
8Ly qC £6£'T QT 9S6'L "9z | WSlOEINT Yum UIsEq 10700 spHosIgY Hay
$E°ES e £6£'T ey 959'9 ‘ez ue Buljfeisur pue erpaw snseld s 3myom _
16'P§ 1 89E'¢ I ZEO0L I sy Supjorn Suisixs SuIdypoy | _68°L | wIpamiyooy dlMm LIODIANT
$13)[ [23130[01q S1qoiew
-2Ixoue;/s1aly jeaiBojoiq a8ms omy v
PAOLUal (spuesniogi ur g) | (spuesnotp oy §) (oW}
N JeuoRIppe Jo qj SIS00) uoHeIIpO LR
Jad suonwoyipoy JOURUI)UTR]Y pPUR UNg paiss8ang [eaowas Smyseay WalsAg
paiseding uoniesadg oy n Y2e2 J0] 51500 UR1RY peaoadun 1o SUOLRIYIPOIN ey mojy JusuneA aeg £q pasi
ijosso) el | a8uey) meyx o7 jeudes jeo) §5320. JUaUnERI] pysaFing - ULy Juarmyy ‘dLAM J0 sureN

SNOLLVII'TVAT ¥NY INV'Id INTNLYIRIL 30 XEVININNS '€ Iqey

14



"[eAOWRS J 5599%9 puB N [¥2180]01q JOF

PR SSUOZ 1Q0J9B PUB JIXOU% ‘DjqOJoBUB
deis Yyum ssp'0s f1elodiosly ©) SJ0JORN JO UCISIdAUOD ¢
puv *pas) dols [BAQISE J |RIWYD JO voneiua|duy
MOYUM €508 '€ pue  JOPPE] Y Ul SUORESIpOW
pavy [muswslddns  ypam  §IU0Z  JIXOUR :
dais s £L2°08 0} S3IUOZ 21QOIFNUR IO UOISIFAUOD T usBAxo sand .
pue ‘paey dais §89- ‘¢ $88'C £ Y UORROYIRIUGP MOjJusop M JIX0 dlaM
oM 06108 T €58 T LLO'T T |7 mopdn psq onms 1o paq pazipinid T VET | -dlqoissuy ALID YILSVINY'1
“uorEIlLyIUeD
10} I JAIs0lg fBUOLIpPR JO
SIN|Y PIq PTIPING PUB ‘UORRIGINIU
Jo3 238 J0 Jojoig JAw0IE AN
ka1 [¥2[F0101q PSR JO LORIPPY
"UOROLIAIU INOYIM WasAS 8 YEy
e se wasks uadixo amd jJo voneidp 7
uien 145019 DN :
0078 T ¥rE'TT T sPP'6T T 81 UE JO UOLIPPR Pu? ‘UonaImSy oY WRsAS g .
6178 'l ovr'e 'l 3L9'LY 1 TN 3 Ui FUlsEq SY JO _._ouabunlo ‘1 ¥z | UWdixong | ALMM DENGSIYYYH
T PUB | Jo UCRRUIqUIOD ‘¢
‘SR JUAIRLTP
18 SUORIPUOD J1G0ise PUk JTXOUR 212313
0] JJjo pue uo siotelee gysuiq FuipAn T :
op S Jo uoyaas seqoud dLMM TYNOIDTY
$0°0%- £Te- §65 | B JAG sSuOWIpUOD DJpXouw ey I 9F'E UCHRPIXO YIIY EIAONVH
WALEAS - B
SY Wl dLAM
$J3}[joig Jo BOLIPPY T paao[a} | ALNOHINY Y3M3S
paAtLUa) {spusnoil U1 §) {spussnoy) ui §) -1 (goW) C
N [BUOIpPE JO q] 51500 uoneIpoN el sq
Jad suonesmipoly | eduRuAuEl pUE | YNG Paseddng [BAOWIS Juyoesy waskg
poissding voneiadg apur | Yoes o) s150D) WLy paacaduy 3oy SuORESYIPOIN 9By MOl | jusUDSAIL aumg Aq paist
spJosisoneo]l | 28ueyd maX 07 rended [e10], $53001] yuouneal], pasading pLIET il Ny LMy ‘ALMM JO SWEN

SNOLLVNTVAY INEG INVTd INFIALLVIIL JO AAVIAIANS '€ 21qEL




Wit paxt] s5eyg Sjeledag ¢ 1S3M ALTIOHINY
Wwashs 93pnig pareanoy oBmg odug T : AYVIINVS
85°Z8 005°1 _ 9WT's 39uanbes aiqossw-orxouw ww | $'¢ sV | LIOdSHVITTIM
- LNVId TVYINGD
. ALNOHLNY
ujen . AYYLINVS
9£'18 00L 6£€°9 HOB2 Ul SY199 A1XOUE 32041 JO uonR]RsU 868 SV LUOdSHVITTIAN
ALNMOHINY ¥IMIS
, _ weid s ge | NISYE ¥3Ay
AOWS B35 03 7 8LT~ T 00I°t T | swosuraaosduwy zaigo S3pIseq ‘vonemSyuos _ VNRY ANV
JOWLD) 89'1§ 1 St " 0ZE'E "1 | TN 01 surseq Sumsixs 3 jo uonesypoyy | S| SV . ‘dlMMm JOONHL
AIDIOHINV YIS |
VIYY YIISVINVT
souanbas LNV T041NOD
d-o1g) vz 15 7 S9UCZ JqoIIRUE A7 Joye 9190538 | NOLLNTI04 ¥alvm
(d-way3) 2118 ) £ 1 619'1 "1 AlSIRIpaWw)] souoz JXOUT JO UORR][wsUY $¥'6 | -oiqowemuy [ - - VYNNYHENDSNS |-
. UORRINIYGoS _ ALNOHINY INIOT
££'0§ 08 08L 2T O3 SUm Oy 913 30 UoISIAO §' OV | VYV ALISYIAINN
_ diMm ALNOHIAY |
940§ 454 S18°7 UoneInBRuod FT 03 BoisIAU0S '€l SV | HIMIS NOINYYDS
1 vondg o
Jo ncomuwom—_voﬁ MWy ao_u_ﬂvw
a1 '3g vonvonLuIp ¥ Jo Vonppy ‘€
‘moy Bunsixs ayy o) Tefpered
o UISEQ SY gy e jo uomppe s
M voneingyuos SIQOIIR-VIXOUR Uy Tl
: sy
6£'1$ ¢ [§4 B 6379 "¢ | Suyoin sy punose ssedAq Jusnpys
6118 7 987 T 6£0'v "7 | Aswnd yim stiseq gy Sunstxe UM .
1908 °1 A X! 6€5°1 "t | uokmindguos  siqossv-srxous uy | L's Shd dIMm NONVEST
paaowsl - {spuesnoip ui g} (spuesnoyy ur 5) _ - (QOW) .
N [euonIppe jo q| SIS0 uonEy PO le|d oy
12d suorreagIpoTy FOUBUNUIR pue | yNg pa1s283ng [eAcuzax 3myoery twasdg
pasafing’ voneiadgy aygy u Q323 10} §1507) tualonu paacidury sof SUOnRILIPOIY ALY Mojg Jusugear g Aq paisiy
Jqjosisod 1m0y | e3ueyy resy o7 Jende) jeio) __ $530014 Jusuneas) poIsaang wauny uamy “dLmM JO ey

SNOLLVO'TVAT YNg INVTd INTALLYIYL 10 AAVUINNS ¢ oqer

16



TISeBIp %qOIW _ _
€603 ¢ L06'1- '€ 0801 '€ S1 U SU0T DTXOUR LS JO uopwedss FUISAS §Y 8 puw | suoldsg,
6708 T £3v'1- T 0T T ‘uopwOLLINY Jo uopEwdWaldun £1°7 '8S | uoneZNgwS D) sdimm
8908 1 9’y 1 0£€ 'L so3 Hd pue Ayugee Jo wsunsnips 0t IS LT SIOIAYIS E1VQ

ysup
10 pue uo szojesse Bur[aks Aq |0nUco UOREPIXO
IUMINg U SIYIUP 33T Y3 U] SI0jwiaR 31 adA-RgI0 :
Z1°08- 95- 0¢ | uo sostp Jo Joquinu usndosdds sy BuoRld 370 sBUIS | dLAM NTHOTHVA
dLAA
$90'08~ 8i1* 06 UOYRIE SOAD 90 SV | HOVId TVINOTOD
SHXINFOUIeG/M UORINIHU0D
50903 149 09% XQ-OMOWY PIdJ dug e SV | d1lAM NOLONITIY
) . . SULSIIA
*[RACWIA
snioydsoyd [esjwayo Joj SeIns
SNOLI3) JO UONIPPE $9]0k33l U
¥ JO UONIPPY AP UM S][33 JIXOUR
0] 57199 SIQOJIVUR I JO UCIEIAUCD ¢
$9]0K093 SFRINIU ¥ A (|39 JIXOUR -
- ue o1 uel 33pnjs paRAlOR 2Bl
Ul 1199 3100J98 1$IY SR JO UOISIAUOD T
o8 '€ £3€ '€ 08L'1 ¢ TWRSAS :
9C'08 T LIT- T 08L°1 "T | SI9A23J SJENU ¥ NOUMM / \lm S]J80 : 418 ALNMOHLNY
90°08 ~ 1 ! 0€ 1 | 91QOJIT oM IS S JO UONRIDE ALY ] '€l O/V |  ¥IAMIS ALID MHOA |
_ TORRINE A AT T dLaM ALDNOHIAY
9108 7 99 ¢ £9L T "UOHEIDE Of|94D A JUOT J1qOIT 3 Zuouonbos : AMVIINYS
£T003 1 0\ 001 "1 | ut soeid Sunye) UORBILLISUSE JO %60 ‘I €77 | oxoaxouy | AFTTVA ONINOAM
£59001d . _
(SvdID) SV w1 poxtd paredaul v INVTd
paaoLal {spuesnouys W §) {(spuesnowy ul §) {aow)
N Feuotippe jo q| $1500 UonNeIIPoN 1R ST
19d suonmaIpOy | ssueusiutely pue | YNNG pasIdeng TRAOWS] Juigaeay WHNSAS .
paseding uoneldQ P W oe9 JOJ 550D wa1anU peaoldun Joj SUOREIYIPON ATY Mol | uaumsuL g Aq paIsi]
spjosison ol | sBueyd map 0T ende (mol $592014 JsuE ] paIsadang WanDy WAKNY ‘dLAMM JO sweN

SNOILVNTVAT NG INVId INTALVIIL 40 XIVINIAS € JqeL

L)




9L |-

K1 T._?... ._.w. . -

|

fhurem
Boiaay

96~

o'l

UOLRIDE DI[IAD

860

UOBEPIX0

b1'0%-

081-

0zl

UOIRIIR DI[I4AD

09'0

S0P

UOHEPIXD |

1dV¥a SLUVNIS

17008 ¢
8EL08 P
81008 ¢
LEI'DS- 2
8008 '1

6261~
§TT1- -
198°1-
£9L't~ -
00L°1- -

s R )

ovL'l
o'y -
00Z'7 -
0l9
0Z0°T -

— e <

WsAs

#qo.d (g 541 £q pajjoguos uoijeIde
N[4S yum sseo0ad gy 3y ;Merado

03 1013831 Iqzanyog [euoRIppE uy
UCHIPPE JouBgIaty 3m

1BURR]S Arepuoass am JO weansumop
191G UOLBIYLRIUSD | puw ‘utseq

SV 99 Jo wwansdn UW JxouR Uy
UOLRIIJLINUSP 90UBLUS 0) auoz

Jxoue 3tp o1 Jwanyu: voode; Jlqotseus
2l 30 uonod ¥ uaAlp o vonels
3uidwnd ¢ pue Jojoxas SV Juusxs sip
Jo wesnsdn suoz axouw poleMpap v
uoRem3nuos

TTN =010e31 O Sunspe

943 pisui U0z a1xour PARdIpap v
uonemdguos

FTA HJopen gy Bunnixe

S IPIsING JUOZ 210Uy pajuoIpep v

ISAS

Sy ue

4q pamoyjog
uooBe]
Slgosaguy

dlam DYNgsYuLS

dLAM ST004

0%l z
YN 'l

YN T
YN 1

00¢°1 T
YN ]

MO[ uBissq aoW o'
103 5590014 ITIN peag dog 1PNqsuon
UOpUEqQY ‘u1B|d pOO]d W patsoor]

01

IE0

SV

4L8Y

Wvd 02204
(M2

FTTUATIEDYNA

(Bunsixg)

96'05 'z
6L0% '1

L4740
gle-

—

089 -
L6~

bl |

UoReINIFLod CIUSq-Gig o
Ul wety 3ressdo o1 sayopp P Anpows
UORRINR o240

60°1

s3yaup
uonepixg

FTUATIIDING
dlmm

pRACwI
N IBUORIPPE o q[
Jad smonesyIpopy
paisading
1 JO 1507 jeio .

(speesnouy ur $)
51500
SUBUIILIEY pue
uonesdey gy ur
J3uey) rev s oz

(spuesnog; ur g)
uoRedyIpOIy
UNEH pseddng

yaes 10§ 1500
[ende) jeo]

|BAOWIST
1U3LLnu paroldur oy SUORBIYIPOW
§§20014 Jusunea)y P1s3838ng

(@)
el o
m.a_auuum
sjEy mopg
WaLm:y

WNsAg
juauneasy
Ry

TN SNINY VY

a|Ig £q paisi
‘dLMM JO swey

SNOLLVNTVAT INE INVd INTNLVIIL 4O XAVININS “€9qe]

z0



FuIpEo] GO S M 35LEPIo0T
Ul 130 PUR UO PIJoAD ST IO U S[Iga

BEp
208" S¢l- 0L | ‘Aisnontnuod pajesedo Jojeise (stug U0 LLo UonRpIX( | dLMA AD0LSAOOM
wisip :
Jusihgakiod |
@ $0gY
N, wanyga jo Aq pamol|o}
/AWy 10§ LT1$°q Yy
N Juanys jo L701 49 005°¢ 9 "UORIppE [ouRaW Buppom . dlam
/3w g 10) 1915 "R 964 ¥ 005°c ¥ | Wim sINy SUAFLIIUSP ATRIS) JO UORIPPY £9°¢ a3l ydy QUOGSINAYM
S3{oUp d1AM
pasows - (spuesnoqi ur §} | (spuwsnoy) Uy §) . (@owW) _
N [euonippe Jo q| 550D UONBIYIPOIN ueld g
iod suoneoyipoy | adueuslutely pue | YNg pa1seSEng [eAOWAI Buyoeay Washs
pasaddng vonesad( sy tn Yor? 10} SI1S0D uRInnu paacadul 1) SUCueSLIPO AEg Mmo[d | Jusune] WG Aq paIsi]
Apjoasop el | Bueyy ey o7 endes (w01 $$90014 tuauneal ] paiseding juam) uaungy ‘ALAM JO SWRN

SNOLLVI'TVAHT dINY INV'Td INFILVIIL 30 AIVININNS ‘£ 9IqeL




56¢

L8E6C

sesag FiSi6 141 .3 reogi Sk Criz (=2 >T)
4 X} 8 [+ A3 es L-1%4 9 e .1-r43 &H o a'sl Qi
P4 -] %74 §45% {741 ololg r ¥ 48 [43-] oTe - [y~ 4 Cuitry
T 0051 -1 r 4+ 0azZe ogt aL e oe i3~ 4 §r 4 4 5Y
¥l 004 (.15 0089 st oL ol g £ ezl L1 -4 8% sY
o oty aTee z951 8§ [ ¥e ssr £El oL o5y sY
ziL 4 si6L 96z z6 % &9 982 yol 0T sre O
£ 08 o8 oeee. LEL ] s'g Zes S'GH o9 o5y o
8L0 fA-FAd 1814 rorr 1124 8 ] 9.zt L o9 [+-3 {3 SY
s T 650¥ Zser oLl oLob 58 0L €8l o's oy SV
| 1] £ LLoL oczs LTy ¢Log L'y | ¥ .18 Lot L'sg OF'cZ = 4
(14 "z o5z se0.Z 89LL $oig r <00 oz oo 00 sY
"1k v 85 oroe rri -3 -] - -0 '8l wS'E 8re ao
e 1 134 ores QeoE 18 Gog £9 92 ri &g 4] Svedl
[1-¥4 LTT iren 1414 LSt [ r g i1} r o'y E18
Ir o € =743 oguE Sl <g e Zs0i vl SEl rie SV
VS0 0% 05T L SolE ZEL QL clg L'G big) St "5 i9°9 SY
3 $ $POSSNOL | $ SRUREROW | val tpuvenom | KA IUTETOD T T 7 PRI I T T
Gy uh o7 150y sA oz Ny 1% RO ey ‘Bay uuy
ey Nl | \So3 weo v wop ‘Wed NL pRY WeY NLPRY NL'§3 NLu3 “Bay uuy Bay uuy ol Molg | ssaaug
J8d 1303 | #Busys uNg Iude uNg | yNg pelsefoug UNBPeefold | uNB Paseleg | ung patiosd | Mi'wg wauns | niug Wanny | uSiesg | waung § joadiy
F10 HROE- 60154 Sk E0E (14 3273 ETL i+ eTi
F7x 1 0sri Ly e (] £ L -1 90 oto 08y
oo 3.1/ o rad tier eg) oL g 4 -3+ BEL . 1 5L sY
8z i TES 1% 4 8L aeolgs [} tr 4319 0 f44 ) Sy
55¢ Ir csaL L5r ¥z S 9 0} s0Z o0 <o a0
ot -1 ST Log reL '} 4 14) ogt 540 i) 4L
Fi-ut a3 0261 osrt £9 8 £ ROz )-]8 LT Fi4% vay
56°F 5T orgi 6. £l oL o} g Ve e k ¥st 3 ol 5v
s (43 0SEl P14 0L ] $5 RS 3.1 L1 $90 Y
S B8it- DEE 0ES F1s ] ] 90 0’5z 20 - £t0 SY
s $ $PUSSAOU TS SPUVEROLY | wa1 SpuRSROR | ed SPOSSIOT W B [T bW | oo T oo
"Bav w0z M0y, K o7 e 38| "GOO xe ‘Bay uuy . .
WY N | ®=on weow o WY NY PRY ‘WY NL'ppY NL§3 N3 By uuy By uuy #op Mol | ssaoaly sway
1941800 | sBupyn uNg PEHARD HNS | uNE pasosfaug NG paadlodd | yNg pagefasy UND poielotd | Niwzwauns | N1 Wauns | ubiseg { weuag | o sdis dLMM
pusiiny

gsﬁ:sﬁtsé&.f:tﬁﬁ!:&ﬁogtg s oang

24



BIRPRIBIPOIGAION AGUBLILED N IUBNEI SSIBABIEIM 1IRYSP LIEGUN
Konuos dos bugeioyg 208!
_ : _ 0034 HEORAIQUIBIUY 50/
i _ _

AUy Bl =4,

. WO UOURRNXD »(1(
sieyddy 1N = WN BEONS PARALYY =g
§roc- Sryer 46E58 (7573 o590 [T T o 0905t 80 . ST YANC,
scL o F4.34 re ] 9 7l 4% b Lo a0 E0IEPOOH
4201 005¢ st S0t oLola r Zr 4] . r S9e | J8udL QOas MRy
90" orzy rir ]2 9 r 59 ol v uo Q0 g SR
0@~ (- 43 wEr 11 9 9 §¢ gl .80 -] [a1e] LT
sz oerr (] Try ] £ $5TH $Et ZE | oKL pweBiuy $H003 WIs S 000y
w ootk oz i ¥ 9 oo 8 ‘ - sV USSR MIN BlAIRRIN,
- - - - - v e 1[4 0 | g0 AUSY  HIAM, Bugsar euieun,
TeLe- 1. ooz ok (%] 9 e L] 2. wi ao NI B0
s 0ds STty L1F4 ] 9 &9 (.4 579 (5] v wonbad(
] 0§l ozy 4 ] r odl L3 ] §r e ao FUGIIABAY PNy
N N N N ¥N N J14 't T o SY COD T W
¥N ¥N ¥N N L] ¥N 008 %4 z os't Q0 hn
%0} 00802 re0¥e oLtk ] [ 0EY% $1 29v% 0o'sr sY SRUROY M
ur oasy tagt " ¢ ¥ - e o1 SqY WZ | swwil bungeaa®
@< oor ozes 99 9 9 | L rit B | T M Jaucon T
¢ " R Thie 114 ] (] el (4 1] 00'e §Y Bnquonuer
a2 os £I0L or - 8 414 T ¥ &T SY HASY W,
” 08 08z Tk ¥ g (%18 ik z- o svY AT
¥ii- 0 ouez L8 ¢ ® ]! or z e sy wodng
carl: (1744 00§ 4 -] 9 oLz [ 308 - ST .| svy S SOG4
cerl (. ot S'ot ] ] 00t b4} < 00't sY ¥ SRS DR
% i 0 wie ol (' 9 3 v SELo o |muoao . vabye(
Whi- 08 ey 01 - 8 L reL T T oo sy | R Rwop]
14 095 £281 85 9 9 ZErT 8 0F orZE SY : o Sy
SSPUBSIOUT | SEPUNENO | 5QI SPUBEROW | ABQI SPUTSHOW oW B PRl BT L] oow | -
moL M0z IR0 8L LRUOW Xe ‘Bay uuy - )
HICD WIO W oy way NL PRV "Way NL'PPY MNLW3 T | Bay wuy “Gay "uuy wold wo{j |wsasalg SN
sSusuD YN | Imudeo uNe | yngpaidelosd | ¥NG phosioid | ung peiasioug | ung peissfard | Ny wesnD | Niwg weng ubiseg | walng | o ediy LM o
: LTINS
§9Ld [I¥7 7 L5384 oap ) [T [0 0t [¥73 . LT
7174 wSe'y ZBE iS5 Lo 8 124 5t [ -3 it Reoupn3 10 beys
Zits L5081 S8 .14 0109 g2 L0 $rl 14 08°¥2 SY | &9 uosuyor-uaiumybug
STPUCIIOW | § SpURSNOw | BQ) SPUESNOR | AEG] EPURSNOY D v P T adW | GoW :
) oL K or e 35} ooy ve ‘Bay wuy . . . :
00 WO W 0D WAl N1 PPV WY N1PRY NI W3 NL43 “Bay wuy "By uuy woLg Mol | sesa0ag BN
sBusyo uNG | mideg ung | unapsrsford | uNp peosiod | uNg paiosg HNG paiosfarg | NLEZWeLRD | NLIBF Hewns | ubjssg | waung | joediy | LM,
- : . YO, Mi}

ADIIS JAPUN WRLg USUREAIL IMBISEY S5 B IO} SUORAQ 1807 Jama) °§ oK,



ADVANTAGES AND DISADVANTAGES OF BNR

The most important advancement in biclogical wastewater treatment since the invention of the activated ;
sludge process has been the invention and development of biclogical nutrient removal {BNR) processes. -
Historically, the activated siudge process has been the method of choice for the cfficient removal of

biodegradable organic matter from wastewaters, and for producing effluents low in BOD and suspended

solids. However, increasing urbanization and larger populations have resulted in conditions that show that

the removal of BOD and suspended solids is insufficient treatment for the protection of the nations

receiving waters, and that the removal of the nutricnts, phosphorus and nitrogen, is also necded. Bivlogical

nutrient removal processes can be used to reduce both phosphorus and nitrogen to low effluent _
concentrations without the utilization of chemicals and the resulting increases in waste sludge production,

oxygen requirements, and other operational costs.

There are several advantages to implementing BNR at activated sludge wastewater treatment plants, even
without consideration of the reduction of environmental impacts. For cxample, most activated sludge

plants now are required o obtain near complete nitrification, i.c., the oxidation of ammonia to nitrate, 2ll 12

months of the year. The requirement to completely nitrify typically increases the oxygen transfer .
requirements, and therefore the electrical energy costs for transferring oxygen, by 50 to 100% more than '
the requirements for the removal of BOD, alone. However, the oxygen transfer requirement can be reduced

by & substantial fraction by utilizing denitrification with recycled nitrates to remove influent BOD. All

BOD remaved this way does not require subsequent oxygen transfer for its removal. The electrical energy

costs of a fully nitrifying municipal WWTP typically can be reduced by approximately 20% by

implementation of denitrification with the influent BOD as the necessary organic carbon source.

Furthermore, denitrification will restore some of the alkalinity destroyed during nitrification, and this will

reduce or eliminate alkalinity addition for pH adjusiment. Additionally, denitrification utilizing the influent

BOD will reduce the total amount of waste activated sludge (WAS) produced for a given SRT. _

The advantapes of nitrification-denitrification processes in activated sludge systems may be summarized as
follows:

L. Reduces or eliminates organic chemical addition for denitrification. .
2. Reduces or eliminates alkalinity addition to replace that consumed during nitrification. o
3 Reduces aeration requirements and equipment because of BOD stabilization using oxidized &
nitrogen as the terminal electron acceptor instead of DO.
4, Reduces WAS production because less sludge is produced by denitrification metabolisin relative
10 DO metabolism, _ _
3. -Reduces the potential for filamentous growth by reducing the amount of available organics ‘
--.enteting the aerobic zone, ' . '

Plant o‘pemtors also should note that controlled cycling of acration during aerobic digestion will reduce
both the electrical energy costs of digestion and the amount of nitrates recycled with the digester
supcrmatant, without reducing the amount of solids destroyed during the digestion process.

Potential disadvantages of implementing nitrification-denitrification are:

1.+ May require additional capital costs, i.e., for baffles and mixers in a conventional plug flow
activated sludge system, plus mixed liquor recycle pumps and lines for the intemal recycle of
nitrates, : : . ' . '
‘2. Incorporation of non-oxic zones shortens the aerobic SRT of the activated sludge process, and this
Tay require increasing the total reactor volume and/or clarifier capacity.
i Increzses the design and operating complexity of the activated sludge system.

Biological phosphorus removal (BPR) implementation also has severa! advantages, which can be
enumerated as follows: :

1. Reduces or eliminates chemical addition for phesphorus precipitation and removal,

26



2. Reduces or ¢liminates the need for atialinity addition by preventing alkalinity consumption by
chemical precipitation.

3. Improves the settling properties of the activated sludge by selecting for high specific weight
phosphorus—storing flocculating bacteria instead of filamentous forms.

4, Reduces acration requirements and cquipment by 10% of more. -

5. Rewrofits are simple, and frequently can be accomplished without increascs in reactor of ¢larifier
volumes, .

Potential disadvantages of BPR are as follows:

i Typically requires some additional capital costs, i.c., baffles and mixers in an anacrobic zone.

2. Requires more carcful design.

3. More sensitive to operate because nitrate and DO recycles must be controlled, and clarifiers need
to be operated to prevent phosphorus release.

4. Sludge handling requirements may be more complex.

It is possible to implement either BPR oe biotogical nitrogen removal independently from the other, but the
processes are more cfficient, stable, and economical when implemented together, for most municipal

wastewaters.

BNR PROCESS SCHEMATICS

There are several ways the biological reactors of WWTPs can be configured and/or operated to
obtain BNR. Some of the more common ones aré itlustrated in Appendix I. The simplest of
these are the Modified Ludzack-Ettinger (MLE) and Anaerobic/Oxic (AfO) processes for
biological nitrogen and bioclogical phosphorus removal, respectively. Plug-flow activated sludge
plants can be easily modified to either schematic by the installation of baffles, mixers, and, for
nitrogen removal, an internal recycle. The effluent concentrations that will be produced wiil
depend primarily upon the wastewater BOD:TP ratio for BPR, and upon the BOD:TN ratio and
the amount of iriternal recycle for nitrogen removal. Typically, efflueat concentrations of less
than 1.0 mg/L phosphorus and less than 8 mg/L nitrogen can be obtained with these simple
schematics, without cffluent filtration. Frequently, BPR can produce cffluent TP concentrations
of less than 0.5 mg/L. without substrate addition of chemical peecipitation. For example, the
Bowie, Maryland oxidation ditch BPR system averaged 0.21 mg/L during 1997 without chemical
addition or effiuent filtration. This plant simuitancously produces ¢ffluent tocal nitrogen
concentrations of less than 4 mg/L, year round. If insufficient BOD is available in the wastewater
relative to the phosphorus for low effluent concentrations, the BOD can be supplemented by
fermenting the primary s{udge to produce volatile fatty acids such as acetic and propioaic. If
effluent nitrogen concentrations fess than 5 mg/l. are desired, a second anoxic zone, as
incorporated into the Bardenpho and Modified Bardenpho schematics, can be installed.

While it frequently is advantageous to modify the process schematic by installing baffles, mixers
and recycles, many plants can be upgraded to BNR just by changing the method of operation.
This is particularly true for oxidation ditches and small extended acration plants. The oxidation

~ ditches typically can be operated for BNR, with very cificient nitrogen removal, justby
controlling the oxygen inputs. This canbe accomplished by cycling brush acrators on and off, for
example. If phosphorus levels to less than | mg/L arc desired, however, a separate anacrobic
zone needs to be instalicd ahead of the ditch, as shown in the process flow schematic for the VT2

process.
Small extended aeration plants can be operated for very go;od nitrogen removal -simply. by cycling
the acrators on and off. The operator first has to determine the optimum on-off cycle for his -

27




system and its loading conditions for successful operation. Aerobic digesters also can be
operated this way to reduce energy costs and increase nitrogen removal. Actualiy, nitrogen
removal can be improved at most plants by cycling the air on and off, but there is littie reason to
do so with a plug flow configuration because it easily can be operated for nitrogen removal
without air cycling, i.c., by establishing an anoxic zone,

[tis especially easy to modify a plug-flow activated sludge process for BNR if the reactors have
multiple passes, and cap be operated with step feed. Anoxic zones can be established at the head
of each pass without the installation of baffles and mixers to accomplish denitrification. The feed
is fed in steps into cach anoxic zone. An anaerobic zone with a baffle and mixers is
recommended at the head of the reactor to accomplish BPR.

New plants can be construction as full BNR plants, i.e., with both nitrogen and phosphorus
removal, for an additional cost of less than § % in comparison with a fully aerobic, complete

nitrifying activated sludge plant. The VIP and Nansemond plants owned and operated by the
Hampton Roads Sanitation District (HRSD) are examples.

BNR EVALUATION SUMMARIES

Descriptive summaries of the completed BNR evaluations are given in Appendix [I.

28



APPENDIX 1

BNR PROCESS SCHEMATICS




Anaerobic Aerobic

Anaerobic/Oxic (A/O) Process for Biological
Phosphorus Rentoval

NO3-R

Anaerobic Anoxic Aerobic

* Anaerobic/Anoxic/Oxic (AZ!O) Process for Combined Biological Nitrogen and
Phosphorus Removal

Appendix [



ML-R

NO3-R

Anaerobic

Anoxic .

Anoxic

 Aerobic

Modified UCT Process for Combined Biological Nitrogen and

RAS

Phosphorus Removal

NO3-R

Anaerobic

Anoxic

Aerobic

Anoxic

Aer

RAS

Modified Bardenpho Process for Combined Biologica

NO3-R

I Nitrogen and Phos.phorus Removal

Anoxic

]

Acrobic

Modificd Ludzack-Ettinger (MLE) Process for Biologiéal Nitrogen Removal

Appondix {




NO31-R

Anoxic Acrobic Anoxic Aer

Bardenpho Process for Biological Nitrogen Removal

Return Activated Sludge -
—
NO; Recycle -
e | ‘ -
Q .-‘
influent

Reaeration Denitrification Nitrification _ -

R - D — N Process for Biological Nitrogen Removal

Appendix 1 .



Acrobic

Anoxic Anaerobic
FILL MIX AERATE
3
4——| DRAW
IDLE OFF SETTLE

Sequencing Batch Reactors (SBR)
Suitable for Combined Biological Nitrogen and Phosphorus Removal

Infiuent

Anaerobic

Anaerobic B ARoxic

Anoxic

h Modification for Combined

VT2 Process for Oxidation Ditc
Phosphorus Removal

Biological Nitrogen and

A mmdie ®



. APPENDIX II

SUMMARIES OF BNR EVALUATION REPORTS

Maryland Reports
New York Reports
Pennsylvania Reports

Virginia Reports

Page

20
24

55



Maryland Reports - Potomac River Basin

CITY OF BRUNSWICK WWTP, BRUNSWICK, MD —

The Brunswick WWTP is an activated sludge facility located in Frederick County,
Maryland and it discharges to the Potomac River. The plant is permitted for an average
flow rate of 0.7 MGD; however, the current annual average flow is only approximately
0.325 MGD. Routine monitoring of the influent wastewater is conducted only for BODs.
For this reason, the analysis of the plants nitrification capacity was performed based on a
BOD; to COD ratio of | to 2, and ammonia, TKN and TP values measured in September
1990. The plant is currently accomplishing complete nitrification, as the effluent

ammonia concentrations are less than 1 mg/L year round.

Preliminary treatment at the plant includes a communitor, an influent pumping station,
grit removal and an acrated flow equalization tank. Secondary treatment follows the
equalization tank, and consists of two activated sludge basins and two secondary
clarifiers. The volume of each activated sludge basin is 117,000 gallons, and provides a
retention time of 8.0 hours at the design average flow rate of 0.7 MGD, and 17.3 hours at
the current average flow rate of 0.325 MGD. Coarse bubble diffusers are used for
aeration. The diameter and the side water depth of each secondary clarifieris 30 ft and 13
fi, resyectivcly, yielding an SOR of 495 gpd!ﬁ2 at the design average flow, and 230
gpd/ft® at at the current average flow rate. The RAS pumping system is adequate for both
current and future flow conditions. Sludge is wasted from the RAS line into an aerobic
digester. Secondary effluent is chlorinated and dechlorinated in two contact tanks.

The two aeration basin-secondary clarifier trains are completely separate. The current
configuration of the plant does not offer the flexibilty of taking an aeration tank out of
service while operating with two clarifiers, or to take a clarifier out of service and operate
with two aeration basins. MLE and cyclic aeration processes were considered for BNR.
The existing basins do not have adequate hydraulic retention time to incorporate €xcess P
removal at design flow. Therefore a chemical P removal system is recommended for both

BNR systems.

guration, baffle walls would be constructed in the

existing acration basins to create dedicated anoxic zones in the influent end of each basin.
The anoxic zone would occupy. approximately 40% of the AS basin volume. A
submersible mixer should be installed in each of the anoxic zones (o keep the biomass
solids suspended. A submersible pump also should be installed for nitrate recycling to
the anoxic zone. A DO control system (DO probes and a programmable logic controlter)
is recommended to maintain an optimum DO level around 3 mg/L in the acrobic zone at
all times. The anticipated effluent TN concentration would be 8 mg/L at a nitrate recycle

flow rate of 1.0 MGD per basin.

For implementing the MLE confi

Aro ndix I




[mplementation of cyclic aeration would require a system to shut off the air to the AS
basins to establish anoxic conditions for denitrification. Typical aerobic and anoxic cycle
times would range from 60 to 90 minutes of the total cycle time of 120 to 180 minutes.
The aerobic and anoxic cycle times should be programmed so that when one tank is
operating in the aerobic mode, the other is in the anoxic mode. A DO control system
similar to the one recommended for the MLE configuration also is recommended for this
option to control air flow rates. It is recommended that submersible mixers be installed

in each aeration tank to be used during anoxic periods.

Capital costs for implementing nitrogen and phosphorus removal are similar for both
options: $430,000 and $390,000 for MLE and cyclic aeration, respectively.  Both
alternatives would reduce the O&M costs for the plant. The estimated annuai decrease in
O&M costs are $6,100 and $6,700 for the respective alternatives at design flow. The cost
per I°N removed is $0.59 for MLE operation and $0.50 for cyclic aeration. '

Appendix I1

*a

=



CHESTERTOWN WASTEWATER TREATMENT PLANT

The Chestertown treatment plant is a two stage aerated lagoon system that serves
Chestertown and surrounding communities in Kent County, on the Eastern Shore of MD,
and discharges to the tidal Chester River. The plant is designed to treat a flow ‘of 0.9
MGD, and currently receives ar average flow of 0.60 MGD. The plant consists of two
very large lagoons acrated through plastic tubing. The last section of the second lagoon is
relatively quiescent to encourage settling of suspended biomass solids. Data for the
period from Jan 97 — May 98 was obtained for evaluation.

During the evaluation period, effluent BODs and TSS values averaged 16.1 and 37.3
mg/L, respectively. Very good DO concentrations were maintained in the aerated lagoons,
and the effluent NH, and TP concentrations were within the discharge limits. Complete
nitrification was obtained during warm weather but not throughout the winters. However,
while the ammonia levels sometimes exceeded 7 mg/L during the winter, the plant
discharged a year round average NH4-N value of only 3.0 mg/L. Effluent NO
concentrations aiso were low indicating substantia! denitrification of the formed nitrates
within the aerated lagoons. However, effluent organic nitrogen concentrations frequently
reached significant values, such as 19 mg/L in April 98. It appears that substantial algae
growth occurs in the lagoons, and are discharged in the effluent rather than settling.
Because of the high organic nitrogen content, the average TN concentration in the final

effiuent was 10.7 mg/L. Effluent TP averaged 2.9 mg/L.

The main units of the plant are two aerated lagoons, an anacrobic digester and a chlorine
contact tank. The surface areas of the lagoons arc 23 and 32 acres, and each lagoon has a
side water depth (SWD) of 6 feet. The liquid depth can vary by as much as two inches.
Each lagoon is equipped with two 100 HP blower. An anacrobic digester with a volume
of 280,000 gallons was designed to digest the sludges produced in the aerobic lagoons.
The final treatment unit is a five-pass chlorine contact tank designed for disinfection of

the effluent before discharge.

The plant is already accomplishing nitrification and denitrification to an extent sufficient
to comply with the Chesapeake Bay goal of 8 mg/L on an annual average. However, the
effluent contains excessive amounts of total nitrogen because of the biomass suspended
‘solids being discharged in the cffluent. Thus, it is recommended that a deep bed sand
filter be added to the treatment system between the second acrated lagoon: and the
chlorine contact basin to remove the suspended solids and thereby reduce the effluent
organic nitrogen concentration. In addition to reducing the organic nitrogen in the
. effluent, some removal of organic phosphorus is cxpected, cven though the soluble
phosphorus PO, and the TP values in the effluent usually were approximately the same
except during Aprit and May 98. Nonetheless, an average TP value of 2.9 mg/L suggests
that the plant does not need any modification to reduce to remove phosphorus.

Analysis of the data indicates that installation and operation of deep bed sand filters will
reduce the effluent TN to an average of 5.5 mg/L at both current and design flow rates. It

Appendix 11




1S estimated that the capital cost of the deep bed filters, including filter influent pumps,
backwash pumps, air scour blowers and control units, plus site work, yard piping and
electrical upgrade, will be $ 1,350,000. Estimated changes in annual M&O cost total $
4,500. Estimated additional TN removals following the upgrade are 9,500 and 14,250
Ibs/yr for current and design flowrate conditions, respectively. The estimated cost per
additional pound nitrogen removed is $5.92/1b. ;

Appendix (1

=¥

G

FIOvR
Hirad,ngs



CITY OF CRISFIELD WWTP

The Crisfield WWTP is a contact stabilization design activated sludge plant located on
the southern end of the Eastern Shore of Maryland. It discharges into the Chesapeake
Bay. Because the plant is Jocated at or just above sea level, it suffers from infiltration-
inflow of seawater during high tides in addition to normal infiltration-inflow. The plant
is permitted for a flow of 1.0 MGD, and effluent concentrations of 30 mg/L BODs, 30
mg/L TSS and 2.0 mg/L. TP. There are no effluent ammonia or nitrogen requircments in

the current permit.

According to 1995 data, the loading and flow decrease substantially in winter, to almost
75% of summer flows and loads. Raw influeat BODS and TSS samples are collected
twice a week, whereas only one or two sets of samples are analyzed each month for TKN
and TP tests. The average BODS/TKN and BODS/TP ratios were 5.93 and 424,
respectively. The average BOD5 value for the year 1995 was 125 mg/L at an average raw

influent flow of 0.6 MGD.

The raw influent is screened through a linch mechanical bar screen and flows from there
to a rectangular grit chamber, or to an influent surge tank that is used during high flows.
The grit chamber does not perform adequately and during high flows some of the grit
enters the AS tanks and accumulates at the bottom. The AS basins are contact
stabilization units designed in a donut shape with clarifiers in the middle. The outer ring
has three chambers: reaeration, contact and aerobic digester zones. The basins are aerated
with coarse bubble diffusers installed on swing-arms. The nominal HRT is 7.8 hours at
1.2 MGD and 9.4 hours at 1.0 MGD. Without any primary clarifiers, the AS basins have
to treat a higher load for the same flow as compared to facilities with primary clarifiers.
in 1995, the plant maintained complete nitrification all year round at flows of 0.5 MGD in
winter and 0.65 MGD in summer. The cffluent NOx averaged 13.6 mg/L with an average

TN of 15.6 mg/L.. -

The plant has two secondary clarifiers with SORs of 622 gpd/f? at 1 MGD and 750
gpd/R? at 12 MGD wastewater flow. These rates exceed the MDE guidelines for a
conventional WWTP, which are 600 gpd/ft’, and would correspond to a flow of 0.9
MGD. The solids loading ratc exceeds 20 Ib/d/fi? at MLSS of 2600 mg/L with an
influent flow rate of 1.0 MGD and a RAS flow rate of 50% of influent. The plant does
not have the flexibility to take a clarifier out for maintenance. Additional secondary
clarifier capacity is necessary. to operate with nitrification at design flows of 1.0 or 1.2
MGD. The secondary effluent is chlorinated in two paraile] contact tanks with an HRT of
65 minutes. It is dechlorinated and reacrated before discharge. Two acrated holding
~ tanks are used for sludge digestion. Typically a MLSS below 10,000 mg/L is maintained.

Besides the suggested modifications for operational improvement to the headworks and
grit chambers, three options were considered for AS basin modifications for BNR:

1. Opcratibn of the AS basin volume of 0.2 MG.in each tank (current configuration),

Appendix Il




2. Conversion of the two AS basins to 2 volume of 0.305 MG each by incorporating the
aerobic digestion section into the activated sludge basin. The digestion section would
be moved into the existing clarifiers, with new units constructed to replace the
existing units;

3. Conversion of only a part of each acrobic digester into an AS basin (o provide.a total
volume of 0.235 MG for aerobic digestion. Each AS basin would have a Yolume of

0.255 MG. ’

It is recommended that the AS basins be reconfigured into anaerobic(l5%)-anoxic(25%)-
aerobic order with step feed capabilities for handling high flows. The RAS would be sent
to the head of the anaerobic zone. The nitrate recycle could be fed to the head of the
anoxic cell for BPR in addition to nitrogen removal, or to the first anaerobic cell for
nitrogen removal with chemical P removal. Based on the analyses performed, it is
recommended that one AS basin be taken out of service in winter while operating with
both clarifiers when the flows decrease to 75 % of summer flow. The coarse bubble
diffusers should be replaced with membrane or ceramic fine bubble diffusers. With the
addition of two new clarifiers, the system should be able to operate satisfactorily for one
month with one clarifier out of service in winter when both AS basins are in operation, A
- RAS pump station that can independently control flows from individual clarifiers would
have to be designed to operate with the new clarifiers. The station should have WAS
pumps, also. Existing secondary clarifiers shall be converted 1o acrated sludge holding
tanks that can be used as aerobic digesters. It is proposed that a ferric chloride or alum
feed system be available as a backup for BPR. -

Cost estimates were made without including the grit removal system modifications. They
include construction of RAS and WAS pump stations. Total capital cost was estimated to
be $3.0 M at 1.2 MGD, and $2.0 M at 1.0 MGD. Total change in operating costs at 0.7
MGD is $9,894. The total cost per adc:tional Ib of N removed is $7.40 at 1.2 MGD, and

$4.95 at 1.0 MGD with one secondary clarifier.

Appendix 1] .

B
-9



TOWN OF ELKTON WWTP

The Town of Elkton WWTP is a rotating biological contactor (RBC) plant located in
Cecil County. The current permit is based on a maximum monthly average wastewater
flow of 1.6 MGD, and limits the BODs to 30mg/L, TKN to 20 mg/L, and TP to 20 mg/L
on a monthly average. Furthermore, the permit specifies an effluent TN level of 8 mg/L
which should be achievable through installation of biological nutrient removal (BNR)
facilities designed to meet a seasonal (May through October) average of 8 mg/L. Actual
dry weather and wet weather flows are 1.4 MGD and 2.5 to 3.0 MGD, respectively.

The WWTP is rated for an average flow rate of 2.7 MGD, whereas the monthly average
and maximum flow rates to the plant during the period of July 1997 through June 1998
were 1.37 MGD and 1.70 MGD, respectively. The monthly average of raw inftuent
BODS5 was 172 mg/L for this period, and TKN averaged 28 mg/L. The primary effluent
has not been monitored at the Elkton WWTP. For this reason, primary effluent
characteristics were calculated using typical removal efficiencies of primary clarifiers
(BODS: 35%; TKN: 20%; TP: 15%). The data show that the plant is not able to achieve
good nitrification, as both the annual average and the monthly average values of ammonia
concentration in the final effluent are all 9.0 mg/L or greater. The DO levels in the RBC
troughs seemed to be sufficient for nitrification; hence, other approaches should be
considered to improve nitrogen removal. NOXx, on the other hand averaged 4.1 mg/L

monthly.

Preliminary treatment consists of an Aqua Guard screen with 0.5inch opeaings, a
comminutor, a grit collector, and two primary clarifiers. The grit chambers were not
operating at the time of the visit, but the flow passes through them. The SOR and HRT at
the average flow of 1.37 MGD with both units operating arc 242 gpd/ft? and 2 hours,
respectively. The clarifiers are operated with an 8 inch sludge blanket, and the sludge is
pumped directly to the belt filter press at a rate of 6 hours per day and 3 days per week.
Polymer is added for sludge conditioning, and eventually the sludge is composted.
Clarifier effluent is by-passed to an acrated surge tank during high flow times, whereas
the regular flow goes to the RBCs after alum addition. The overflow is then diverted
from the surge tank to the pump station and then recycled back to the headworks. There
are two banks of “BioSpiral” RBCs and two banks of two rectangular secondary
clasifiers. - Each bank of RBCs is made up of four trains of three RBCs. Eight of the
twelve RBCs have standard media shafts at 100,000 ft? and four have high density shafts
at 150,000 f2. The RBC troughs arc acrated in order to increase sloughing. C116
Polytreat polymer is added to the efflucat of the contactors to improve settling propetties.
Mixed liquor from the RBCs flows into two banks of two secondary clarifiers each, one

of which is in opetation in each bank. Each clarifier has an SOR of 360 gpd/f’ and an
HRT of 1.26 hours at 1.37 MGD, with two of the clarifiers operating. Link belt sludge
and scum collection is employed. The sludge is returned back to the primary clarifiers for
settling.. There is also a sludge recycle line from cach clarifier to the fiow control
chamber immediately upstream of the RBCs. Two chlorine contact tanks arc used for
disinfection purposes, and the center channel between them is used for dechlorination.

Appen !




The tanks have a contact time of 35 min. at peak flow. Caustic is also fed to the
secondary effluent with chlorine. Cascade aeration of the effluent is used (o maintain a

final effluent minimum DO concentration of $ mg/L. Final effluent is then discharged to
Big Elk Creek.

The following two process alternatives were considered for implementing BNR?

1. Construct a nitrification-denitrification Silter downstream of the existing secondary
clarifiers: BOD removal would occur in the RBCs--and both nitrification and
denitrification would occur within the attached growth of the biological filters.
Examples of nitrification-denitrification filters are Biofor® Filters, which use
expanded shale as the filter media; Biostyr"Filters, which use lighter than water
plastic media; and the Kaldnes Process, which uses polyethylene media with a
density slightly less than that of water. Because the BOD present in the influent is
removed in the RBCs, a methanol feed system would be constructed to provide an
organic carbon source for denitrification in the tertiary filters,

2. Decommission the existing RBC wnits and Construct an Oxidation Ditch Activated
Sludge System: 1t is recommended that an oxidation ditch system with two parallel

ditches be constructed to replace the existing RBC wnits in the treaiment train,
Oxidation ditches are high internal recycle systems that can be operated for excellent
nitrogen removal by optimizing the oxygen inputs. Typically, effluent TN
concentrations of less than 5 mg/L are easily achievable. If it is desired to implement
biological phosphorus removal as well, an anaerobic reactor could be constructed
upstream of the ditches. This configuration at Bowie, Maryland typically averages
<0.3 mg/L TP and <4 mg/L TN. Other types of BNR activated sludge processes such
as A2/0, VIP, modified UCT or sequencing batch reactors also would perform
satisfactorily and could be used instead of the oxidation ditch configuration if desired.
If the oxidation ditch system is constructed, the primary cl-:ifiers become e: ~andable
and could be modified into anaerobic reactors for bioloy:cal phosphorus . =moval,
The existing secondary clarifiers probably could be used for activated sludge
operation, but should be examined and evaluated for this purpose because they have
shallow side water depths (10 ft.). They are likely to be usable for current flows, but
may become limiting as the influent flow approaches the design flow of 2.7 MGD.

The estimated capital costs for the two alternatives arc $3,019,030 and $3,674,720,
respectively. The cost of Altemnative 2 would increase to $4,271,720 if the anaerobic
reactor is included. Alternative 1 would have very high energy costs because it would not
be possible to reduce aeration costs in the RBCs, and additional organics would have to
be purchased for denitrification. Additionally, there would be the. cost of zerating the
- nitrifying filters, the costs of backwashing the filters, air sour blowers, and the cost of
purchasing an organic carbon source such as methanol for deniirification, Consequently,
the O&M costs for Alternative 1 are projected as $80,500 per year. The O&M costs for
Alternative 2 ire projected to be only $10,700, for the maintenance of the acration
brushes and RAS pumps. The estimated total costs for implementing nitrogen removal is
$2.72 for Alternative 1 and $2.62 for Aiternative 2, per Ib additional N removal.

Appendix 1] .



FEDERALSBURG WWTP

The Federalsburg WWTP is a trickling filter plant located in Caroline County on the
Eastern Shore of Maryland. It discharges into Marshyhope Creek, which eventually flows
into the Nanticoke River, a tnbutary of the Chesapeake Bay. The current permit s valid
until August 1999, and it limits the WWTP discharge to average TKN and TP
concentrations of 10 mg/L and 2 mg/L, respectively. The average effluent BOD limit is
30 mg/L for the period from October 1% through April 30, and is 20 mg/L for May 1*
through September 30". The current average wastewater flow to the plant is 0.36 MGD,

and the design flow is 0.75 MGD.

The effiuent characteristics were sumimarized from operating data for the period from
November 1996 through April 1998. The average effiuent concentrations for BOD, TSS,
TKN and NOx-N were 6.6, 12.1, 2.4, and 15.5 mg/L, respectively. The plant achieved
complete nitrification throughout the period with efflucnt ammonia values well below 1.0
mg/L most of the time. The total nitrogen discharged from the plant, mostly in the form
of oxidized nitrogen, was 53 Ibs/day in an average flow rate of 0.355 MGD. The average
effluent TP concentration of 1.9 mg/L was slightly less than the permit limit. '

Preliminary treatment processes at the Federalsburg WWTP include 3 Celco type static
screens and 2 Evtec Teacup grit removal units. The screcas have a mesh size of 0.10
inches, and their flow capacities are 750 gpm each for a total of 2250 gpm. The
centrifugal grit removal units have a flow capacity of 900 gpm cach. The design of the
. grit removal system was based on the removal of 95% of particles 100pm and larger.
Flow from the grit removal units is combined with secondary sludge flow and diverted to
the primary clarifiers through 3 flow distribution pits, only onc of which was in operation
at the time of this evaluation. There are 2 primary clarifiers with sufficient space for one
more unit. However, currently only one clarifier is in use. The design sludge production
rate was 2708 gpd at 3% solids concentration. The clarifiers have diameters of 50 ft with
surface areas of 1963 f* and surface overflow rates of 275 galfdayfﬁ2 at the design flow

of 750 gpm.

Following an equalization step, biological treatment at the Federalsburg WWTP is
achieved with 2 parallel trickling filters filled with synthetic high cone media. The media
depth and surface arca arc 13.5 ft and 30 fi2/f. The current total recycle rate around the
filters is 1200 gpm, and the full recycle capacity is 1200 gpm per filter. The design total
and soluble BOD loadings to the trickling filters are 1038 and 769 1bs/day. The design
ammonia loading, on the other hand is 125 Ibs/day. Two secondary clarifiers with

diameters of 50 ft and minimum side water depths of 12 R are operated for solids

separation. The surface overflow rate at a design flow rate of 375 gpm per unit is 275
gpd/ftz. The secondary studge concentrated to 0.5%, and is pumped to the primary
clarifiers at 2 design rate of 16,306 gpd by pumps that operaic for 10 min. every hour.

Secondary effluent is disinfected by chlorination in a contact tank with a hydraulic
retention time of 60 minutes. Following dechlorination, treated water passes through a 6-

Appendix 1




step cascade acrator prior to discharge. Combined primary and secondary sludge is
further treated anaerobic digestion. The digester volume 249,000 gallons and the waste
sludge production rate at 3% solids concentration is 5,017 gal/day. The digester contents
are mixed with 2 mixers. The digested sludge goes to two sand drying beds of 9,220 f2

surface area for dewatering. -

Because complete nitrification was successfully achieved throughout the peried of
evaluation, the installation of a tertiary denitrification filter buijlt downstream of the
secondary clarifier is recommended for enhanced nitrogen removal. In this alternative
BOD removal and nitrification will take place in the existing trickling filters and
denitrification will be accomplished in the tertiary bio-filters, Operation of the
denitrification filters will require the addition of an external carbon source, Methanol is
the most widely used organic carbon in similar situations because it usually is the most
cconomical. Examples of denitrification filters are Tetra® filters, which use sand as the
filter media, and Biofor® filters which use expanded shale as the filter media, A
pumping station would be needed to pump the clarifier effluent to the denitrification
filters. A methanol feed system is also needed.

The capital cost for implementing nitrogen removal at the Federalsburg WWTP was
estimated to be $1.5 M. This amount includes concrete structure and manufacturer’s
equipment. The cost for the methanol feed system includes storage tank, chemical
metering pumps, containment area, fire suppression system, safety equipment, piping and
& prefabricated enclosure to house pumps. On the other hand, the estimated changes in
annual M&O costs were calculated to be $11.3K at current flow, and $18.8K for the
design flow. The overall cost for the removal of each additional pound of nitrogen is

$3.37. o

Appendix 11

Taq



GEORGES CREEK WWTP, ALLEGANY COUNTY

The Georges Creek WWTP is an oxidation ditch activated sludge facility permitted to
treat a flow of 0.6 MGD, and the annual flows and loads are close to the design capacity.
Operating data for 1995 was analyzed for the purposes of this study. The plant received
an average flow of 0.626 MGD, and the average monthly BODs was 146 mg/L.. In the
absence of data for TKN and TP, they were estimated to be 29.1 mg/L and 4.9 mg/L,
respectively, using the ratios for BODS/TKN (5:1) and BODJTP (30:1) that are typical
for Maryland. The plant did not have any data on ammonium-N, NOx or TP in the final

effluent.

The influent enters the plant through a wet well and then it is pumped to the oxidation
ditch. As the plant does not have a grit removal unit, grit accumulates in the wet well and
in the ditch. The ditch is aerated and mixed with jet aerators. The velocity of the water in
the ditch is not enough to keep grit in suspension. Based on operating information, a
significant volume (10% or higher) of the ditch may now be filled with grit. Because
there is only one ditch, the plant cannot take it out of service for maintenance. Ditch
effluent is controlled manually with a valve. The pipe carrying the mixed liquor from the
ditch to the clarifier is smaller than the influent pipe, and this causes a hydraulic
bottleneck, which causes the ditch to overflow. The overflow should be corrected to
prevent nitrifier loss and discharge of mixed liquor to Georges Creek. Because only one
blower is used for acration of the ditch, the DO concentrations are only 1 mg/L close to
the jets. It is even lower between the jets. The plant has two secondary clarifiers with
SORs of 565 gpd/f? at design flow with both units in operation. Witha SWD of 8 f, this
SOR is high for & nitrifying mixed liquor. The plant cannot operate with one clarifier,
and it has to bypass as much as half of the normal flow around the facility to prevent
* solids washout. Sludge is wasted through & Wye connection on the RAS line. Secondary
effluent is disinfected using a UV system, which has to be replaced or upgraded to allow

the peak design flow of 2.1 MGD to pass through the plant.

Based on DO levels in the ditch and an evaluation of the existing aération system, it
appears that nitrification would be limited by the capacity of the aeration system.

Because of anoxic conditions at the lower depths of the ditch, any generated NOx would

get denitrified.

The following modifications should be considered to implement BNR:

1. Improve the aeration system for nitrification: According to the calculations, the jet

- acration system already in use can provide 1440 ib of oxygen per day. However, due
to clogging of the jet nozzles this capacity is probably only about 85% of design at
present. For an MLE configuration, the oxygen demand for BOD and nitrogen
removal will be 1440 Ibs per day at average load. For BOD removal alone, 1150 lbs
of oxygen are necded daily. Therefore the current system needs to be upgraded for
nitrification. One alternative is the installation of two 25 HP brush aerators, with
timers or PLCs and DO probes. The brush acrators will also help increase the liquid

Appendix 1] L




velocities in the ditch, reducing the quantity of grit settling out. Another alternative is
the installation of a ceramic or membrane fine bubble diffuser system with new
piping. The peak demand could be met with two 30 to 35 HP blowers,

2. Correct the overflow of raw influent and mixed liquor to the Creek by providing the
Pplant with the capacity to treat the MDE recommended peaking factors for a facility
of this size: Construction of a new clarifier with its own RAS system must have the
highest priority.  Flow distribution boxes and appropriate piping must also be
considered. '

3. Provide redundancy io take part of the oxidation ditch oul of service 10 remove grit:
This will prevent loss of nitrification capacity when the system needs to be taken out
of service. The ditch can be partitioned into two U-shaped AS basins, and 30% of
each basin should be anoxic according to the calculations. The nitrate recycle pump
should be able to operate in a range from 120 and 300 % of the influent flow.

4. Add a grit removal system (o protect equipment such as diffusers and mixer blades-
T 70 grit removal systems were found to be feasible: a Schreiber chanpel type grit
T oval system and a Pista-grit system on the influent sewer line upstream of the
influent wet well. ’

5. Add a chemical P removal system: Predictable Biological P removal would require an
anaerobic reactor before the oxidation ditch. Chemical P removal would decrease the

capital costs,

The cost calculations were done for each item listed above. Implementation of N
removal, at a minimum, requires that the aeration system be improved as recommended
under Item 1, and sufficient redundancy be established to permit an activated sludge unit
to be taken off line, as recommended in Item 3. It is recommended that the approach of
Item 3 be considered instead of Item 1 to provide the plant with a desired level of
operability, Item 5 has to be implemented for P removal. The capital costs of the five
items are  $456,000; - $1,156,000; $1,663,000; to be estimated; and $1,920,000,
respectively, corresponding to the items listed in the above order. Additional -verating
casts with nitrification and denitrification sum to $1,748, and the projected tota! _ost per
Ib of additiona] N removed excluding P removal is $3.55.

‘ Appendix [



INDIAN HEAD WWTP

The Indian Head WWTP is a small, activated sludge plant located in Charles County,
Maryland, and it services the Town of Indian Head. The plant is permitted for 2 flow of
0.49 MGD, and the current permit requires the plant to maintain seasonal nitrification.
The plant discharges to Ginny Creek, which is a tributary of the Mattawoman River and a
sub-tributary of the Potomac River. At present, the plant receives an annual average flow
that is 50 to 60 % of the design flow of 0.5 MGD.

In 1995, the raw influent BODs averaged 287 mg/L. which is a fairly high value for the
Mid-Atlantic region. For the purposes of this design, a COD/BOD ratio of 1.5 was
assumed; however, if in the future the COD/BOD ratio exceeds 2.0, the plant may have
difficulty nitrifying without addition of media in the existing tanks or adding additional
tanks. The raw influent BOD/TKN ratio averages 12.0.

The raw influent enters the facility through three separate sewer lines into a Parkson
Aquaguard screen. Following screening, the wastewater is degritted in a Pistagrit unit
and sent to the AS basins. The AS basins arc an old package plant with a concentric
clarifier that has since been retrofitted to operate with external clarifiers. The outer ring
is partitioned to yield two semicircular basins, each of which can be step fed. The HRT
in the basins is 14.2 hours at the design flow of 0.5 MGD. Aeration is accomplished with
ceramic disc diffusers. The mixed liquor leaves the basins through a submerged port that
does not allow foam to pass through to the secondary clarifiers. The two clarifiers have
SORSs of 354 gpd/f® at 0.5 MGD. A telescopic valve is used to control the RAS flow
rate from each clarifier, and RAS is then pumped to the AS basins.- The flow rates for
RAS and WAS are controlled by a Programmable Logic Controller. Secondary effluent
is disinfected with chlorine gas and dechlorinated with sulfur dioxide prior to discharge to
Ginny Run.

The secondary clarifiers located in the midst of the AS basins were converted to primary
acrobic digesters, and aerated with coarse bubble diffusers: Thickened and digested
sludge is pumped into a secondary digester. Supernatant is retumned to the AS basins.
Sludge is then trucked to Mattawoman WWTP at the rate of three truck-loads each day.

Two alternatives for BNR were cvaluated. Both alternatives use the entire AS tank
volume; therefore, a separate surge tank or effluent pumping is required to overgome the
hydraulic limitations downstream of the secondary. clarifiers, which causes the weirs to
" become submerged and solids to overflow: '

I. Conversion of existing AS basins to anoxic and. aerobic -zones: The design
calculations showed that the plant would have to operate at MLSS levels of 2800
mg/L during average month loads in winter and 3750 mg/L during a peak month.
Because of limited acration volume, a dedicated anacrobic zone was not included for
biological P removal. P removal can be accomplished by chemical precipitation. It is
recommended that two anoxic cells, each with a volume of 12.5 % of the AS tank

Anpendix [T 13




volume be instalied. The ceramic plates of the existing diffusers would be removed.
In the second cell, the ceramic discs would be replaced with membrages diffusers,
which will allow the second cell to be acrated in case one AS basin is taken out of
service. A side mounted submersible mixer should be installed to prevent settling. It
is recommended that a nitrate recycle (60 to 150 % of influent) pump and piping be
installed in each aerobic basin. To maintain proper aeration with DO levels above 2
mg/L, an automated DO control system, including DO probes, a PLC and motor
control on blowers, should be installed. The SORs and solids loadings on the existing
clarifiers are adequate for operation with BNR. However, it is necessary to provide
independent contro! of RAS withdrawal from each clarifier.

2. Conversion of existing primary aerobic digester to activated sludge tanks: The

RAS feed. The mixed liquor would flow out of the anacrobic zone to anoxic zones
incorporated into the two trains of the AS basin. The final design should insure equal
distribution of flow leaving the anoxic zone between the two aerobic zones. An
automated DO control system should be installed, including DO probes, a PLC, and
motor control on the blowers. A side mounted submersible mixer should be installed
to prevent settling. It is recommended that a nitrate recycle (60 to 150 % of influent)
pump and piping be installed in each aerobic basin. The SORs and solids loadings of
the existing clarifiers are adequate for operation with BNR. WAS would be repiped
to a mechanical thickening device. Elutriant from thickening would be pumped to the
headworks. Either BPR or chemical P removal can be implemented.

The first alternative can be implemented at a lower cost but it has a lower safety factor

when one AS tank is taken out of service. This will be overcome by sacrificing some .

denitrification and applying step feed operation. The operating costs for BNR are similar
to current costs: The cost of chemical P removal would be additional. The total capital
cost for BNR is $532,000, and the additional costs of chemical and biological P removal
arc $158,000 and $60,000, respectively.  The change in annual operating costs is
estimated as $5,757. The cost per Ib of additional N removed would be $2.90 excluding
the P.removal costs.

The second alterative provides a higher safety factor when one tank is taken out of
service, The capital cost for the project would be $1,158,000 with an additiona! cost for
chemical P removal of § 127,000. The change in the annual operating costs would be on.
the positive side with savings of $13,480, resulting in a cost per Ib of additional N
removed of $4.18. . ' _

Appendix {1



MATTAWOMAN WWTP

The Mattawoman WWTP is an activated sludge plant that services most of Charles
County. The plant is rated for a flow of 15 MGD. Curreatly the flow ranges from 7.5
MGD in dry months to 10 MGD in wet months, including the recycle flows frem filter
backwash, belt filterate, and gravity thickener overflow, which adds up to an average of
1.28 MGD. Operational data for the year 1995 was analyzed for this study.

Raw influent BOD5 averaged 182 mg/L during 1995. The primary -effluent
measurements for BODS and TKN were 104 and 28.1 mg/L, respectively. There was a
large increase in primary effluent TKN from June through October, possibly due to
increased trucking of sludge from other facilities and septage. Final effluent nitrogen
concentrations were determinied by averaging the two consecutive samples analyzed each
month.  Although ammonium-N concentrations averaged 3.46 mg/L, presence of a
substantial amount of nitrification between June and February is apparent from the other
nitrogen species. The average organic N concentration was 3.30 mg/L, which is higher
than the averages at other facilities in the region. The difference may be a result of low
MCRTS (3 to 4 days) causing incomplete hydrolysis of organic nitrogen to ammonium-N.
Effluent TN averaged 13.8 mg/L, which is much lower than primary effluent TKN,
indicating the presence of denitrification. The amount of denitrification taking place was
calculated from a nitrogen mass balance to be 7.28 mg/L. The reduction in primary
effluent BODS/TKN ratio should be monitored as it can adversely affect denitrification

because of insufficient organic carbon levels.

The WWTP has screening and grit removal for preliminary treatment. The wastewater
leaving the grit chamber enters a wet well where it mixes with the recycle flows. Primary
clarification takes place in four old and one new clarifier. The new clarifier has an SOR
of 800 gpd/R%. The old clarifiers do not perform as efficiently as the new one at 800
gpd/B? and a raw influent flow of 7.4 MGD. Without the large clarificr, the four small
units are operated at 1800 g‘pd!ﬁz, necessitating the addition of coagulants for suitable
operation. There are six parallel rectangular AS basins with a nominal HRT of 6.0 hours
at the design flow rate of 15 MGD. Aeration is achicved by coarse bubble diffusers. The
basins have a submerged pipe outlet for the mixed liquor to pass to six clarifiess; four old
and two new. The SOR at the design flow of 15 MGD is 550 gpd/t” and the solids flow
rate at 3000 mg/L. MLSS and 50% RAS flow rate is 21 I/d/ft’, both of which are higher
than normal design practice.  Therefore, additional secondary clarification is
recommended. The plant uses a P removal tertiary system that includes four.
clariflocculators followed by final effluent filters. Femic chloride is used for

precipitation.

Primary and WAS are thickened in two open gravity thickeners. The thickened sludge is
held in acrated holding tanks prior to dewatering. Belt presses arc used for solids

dewatering.

Appendix I




A review of the plant operation data showed that the plant nitrified at iow MCRTs, and
the kinetics of nitrification can be enhanced by the plug flow pattern of flow in the AS
basins by operating with the DO maintained between 4 mg/L (summer) and 8 mg/L
(winter). The observed denitrification may be a result of reduced acration with high
temperature, low DO zones in the basin created by the plug flow pattern, and low
operating MCRTs, which cause a relatively high biodegradable SCOD in the fitst half of
the basin. Data from 1995 show a substantial increase in primary effluent TKN in
summer without a corresponding increase in BODS, which indicates an inadequate
organic carbon source for denitrification. Besides, as the plant approaches design flow,
nitrification is expected to decrease. For this reason, scptage receiving procedures must
be examined and COD/TKN ratios must be monitored.

[n order to achieve a seasonal average goal of 8 mg/L effluent TN, two altemnatives were
developed:

1. Modification of the AS system to six parallel basins with anoxic and aerobic rones
(MLE configuration); Slexibility to take one AS basin out of service between June and
December; Slexibility to take one clarifier our of service; step feed 1o handje high
Slows above 25 MGD: Modifications are recommended to pump septage to either the
gravity thickeners or an aerobic digester when the raw influent flow exceeds 12.5
MGD. It is recommended that an additional primary clarifier of the same size as the
existing large clarifier be added for the design primary effluent rate of 17.5 MGD.
This will reduce the SOR to 650 gpd/f’ at a primary effluent flow rate of 17.5 MGD
when two large units are in service. Without a new clarifier, Stamford baffles and
chemical coagulant addition can enhance primary settling when the large clarifier is
out of service. A minimum of two anoxic cells are recommended in the first 25 to 40
% of the AS basin. An anoxic volume of 45% is recommended to maintain

denitrification during periods of low COD/TKN ratio in the primary effluent. The:

nitrate recycle pump should be capable of pumping a maximum of 250% of the raw
influent flow. Automated DO control is optional. The existing secondary clarifiers
are shallow for BNR (10 fi). It is recommended that an additional secondary clarifier
be constructed to upgrade fhe plant. The RAS from the new clarifier will be piped to
the secondary studge pump station. The plant can use two point chemical addition for
P removal, using the final clarifiers as secondary clariffers.

2. Modification of the AS system to three, two-pass step feed reactors with anoxic zones
at the head of each pass; addition of one secondary and one primary clarifier; the
Slexibility to take one AS basin out of service at any time of the year; flexibility to take
one clarifier out of service at any time of the year: The influent to the two pass
system will be step fed to the beginning of the first pass and the beginning ‘of the

second pass. An anoxic zone will be created at the beginning of each pass, followed

by a multi-cell acrobic zone. Effluent soluble organic N is expected to be 0.5 mg/L
higher then Alternative 1. Without a nitrate recycle the effluent TN may be higher

than 8 mg/L during the months with peak nitrogen loads.

I Appendix {]



At the time the report was prepared, it was not clear whether the addition of wastewater
flow contributions from a power plant would be considered to be a part of the 15 MGD of
wastewater flow allocated for this facility. If it is not, the potential raw influeat flow and
primary effluent flow will increase by an additional 1.5 to 2.5 MGD, and this will have an -
impact on the primary and secondary clarifier requirements. -

In the cost calculations for both alternatives, the modifications for septage handling and
for constructing a common ¢ffluent channel are not included. The County would realize
operational savings in excess of $114,400 per year at 15 MGD by the conversion from
coarse bubble to fine bubble acration. Also, there would be additional savings of
$103,000 per year in sludge dewatering and hauling costs at 15 MGD because of an
increase in operating MCRT from 3 days to 8 days. With the addition of a primary
clarifiier, the projected total capital costs for the project is $8.5 M. Without the addition,
the plant maintains its hydraulic capacity at 15 MGD and the capita! costs of
modifications is $5.8 M. The cost per Ib of additional N removed with Alternative 1
implementation, and with Primary Clarifier addition, is $0.94 . Without the primary
clarifier the cost per pound of N removed would be $0.07.

Appendix {1




WASHINGTON COUNTY WINEBRENNER WWTP

The Winebrenner WWTP is a rotating biological contactor (RBC) plant focated at Fort
Richie, Washington County, Maryland. Originally the plant was constructed to serve Fort
Richie Military Base and the civilian population. The Base has been scheduled for
closure and cutrently personnel are in the process of moving out of Fort Richié. The
current permit based on an average flow of 0.6 MGD does not limit the TKN or TN
discharge. The cument average flow rate is approximately 0.3 MGD. and the plant
discharges to Falls Creek, which flows into the Potomac River.

Raw influent COD, TKN and TP levels are not measured at this facility, and they were
estimated based on typical ratios for municipal wastewater. The measured monthly
average values for raw influent BODs and NHj are 125 and 12.2 mg/L, respectively.
Assuming a TKN to ammenia ratio of 2:1, the raw influent TKN concentration was
estimated as 25 mg/l.. The facility is currently accomplishing complete nitrification
because the cffluent ammonia concentration is less than 1.0 mg/L year round. Final
effluent BOD;, TKN, NOx and NH; are 3.6,3.0, 4.5, and 0.6 mg/L, respectively.

Preliminary treatment processes consist of a manully cleaned coarse bar screen followed
by a communitor, aerated grit chamber, flow equalization tank and two primary clarifiers.
The flow metering system consists of a Parshall flume and an ultrasonic level sensor.
The SOR of the primary clarificrs is 611 gpd/fi” at the permitted flow rate of 0.6 MGD,
which is an adequate value for the existing clarifier configuration. Secondary treatment
consists of six RBCs with multilayer stacked polyethylene discs, and three circular
secondary clarifiers. The RBCs can be operated as two parallel trains with three RBCs in
each train, or as one train with six units in series. Coarse bubble diffusers provide
supplemental aeration to the RBC units. The SOR of the secondary clarifiers is 283
gpd/fi’ at the permitted flow rate of 0.6 MGD, so the clarifiers have excellent capacity.
Overflow from the clarifiers flows into two chlorination tanks with an HRT of 55 minutes
at 0.6 MGD, and then to the dechlorination unit with an HRT of 16.6 minutes at 0.6

MGD.

Two alternatives are proposed for the implementation of BNR;

1. Construct an AS basin with anoxic zones upstream of the RBC units and integrate the
RBC system into the AS system: Because nitrification occurs in the RBC units, a
nitrate recycle system would be constructed to recycle. nitrified RBC effluent to the
unaerated zones of the AS system. Submersible mixers will be needed in the anoxic

zones to prevent scttling of mixed liquor suspended solids. The RAS line would

recycle solids from the final clarifier to the anoxic zones. The anticipated effluent TN
concentration would be 8 mg/L year round. - . ‘ '

2. Construct a ¢ ‘trification filter downstream of the existing secondary clarifiers: Both

BOD remova; and nitrification will take place in the RBCs, and denitrification will

take place in the tertiary filters (e.g.: Tetra or Biofor filters). A methanol fecd system
. Appendix [1 18

b



would be needed because the BOD would be consumed before the flow enters the
tertiary filters. The anticipated effluent TN concentration will be 3 mg/L. year round.

Capital costs for the two alternatives are $1,320,000 and $1,480,000, respectively. The
capital cost for the denitrification filter includes concrete structure and manufacturers
equipment. The estimated change in O&M costs are $5,700 for the first altemative, and
$10,200 for the second for current flow conditions, with the difference attributable to the
methanol feed. All costs presented are for denitrification, as the plant is already
nitrifying. The cost per Ib of additiona! nitrogen removed for altematives 1 and 2 are
$4.96 and $3.77, respectively. Thus, alternative 2 removes more nitrogen at a lower unit

cost.

Appendix "1 19




New York Reports
BINGHAMTON-JOHNSON CITY JOINT SEWAGE TREATMENT PLANT

The Binghamton-Johnson City Joint Sewage Treatment Plant (BICISTP) is an actjvated
sludge facility that receives wastewater from the City of Binghamton, Village of Johnson
City, Town of Vestal and g« number of other smaller towns and villages along
Susquehanna River. The plant has an effluent permit for 20 MGD of flow. However, the
annual average flow has exceeded this level, and primary clarifier influent flow was
measured to be close to 25 MGD.

The plant has a new permit specifying the BOD and TSS discharge leveis to be 30 mg/L
at 20MGD. The permit also specifies a seasonal ammonia limitof 11 mg/L asa monthly
average, effective between June and October. As the plant influent TKN fluctuates
between 10 mg/L in wet weather and less than 20 mg/L in dry weather, the plant was able
to maintain the effluent ammonia below 11 mg/L during most months without
nitrification with a high rate AS process. However, the high rate process discharges a
significant amount of N as soluble organic N.

After screening through coarse bar screens, Binghamton wastewaters constituting 85 % of
the total flow mixes with Johnson City wastewaters in the grit chambers. The flow then

passes through communitors and the combined influent mixes with plant recycles, and

then fed to primary clarifiers. The performance of the clarifiers is not known, 24-hour

composite samples shall be used in determination of the clarifier effluent quality. The

plant has six rectangular primary clarifiers with an overflow rate of 1,365 gpm/fi? at 25

MGD. Six parallel AS basins follow the clarifiers. The HRT is 2.5 hours at a combined

influent flow of 25 MGD. Such a st retention time does not allow the plant to

maintain sufficient biomass in the b: s. Aeration is achieved with coarse bubble
diffusers. As the plant operates one  wer at a time , the quantity of the oxygen

transferred with one blower may be « .miting factor in treatment. There are seven

. rectangular secondary clarifiers after the AS basins, At the design flow, the SOR of the

clarifiers is 820 gpm/f%, which is substantially higher than what is acceptable for

nitrification systems operating without polymer addition. It is suggested that the covers

of the secondary clarifiers be removed for the operators to be able 10 visually monitor the

performance. Secondary effluent is chlorinated in a contact tank.

The combined sludge is thickened in a covered gravity thickener, Thickened shlge with
3.5 to 5 % total solids content is' pumped to three anaerobic digesters. At an sludge flow
 rate of 0.085 MGD, the HRT in the digesters is 15 days. Digested sludge is dewatered in
three belt filter presses, one or two-of thein operating-at a time. Sludge is composted with
an in-vessel system. It is recommended that the capacity of the whole solids handling
system be evaluated, especially considerine the future changes in sludge volume.

Three altcrnativcs were suggested for the implementation of BNR:

Appendix (I 20



\. Upgrade of existing AS system with moving bed of plastic media: Hollow plastic
cylinders with serrated surfaces have to be installed in the AS basin to support
additional biomass in biofilms. Sufficient media will be instailed to support all the
nitrification in the biofilm. Each aeration tank will be modified to operate with 25%
anoxic volume and media will be installed in both anoxic and aerobic zones. ~The
system can be operated with or without RAS. Each acration tank will -be
compartmentalize into four cells with mixers. Nitrate recycle would be required to be

100 % of influent flow.

2. . Construction of a parallel biological filter system with 12.5 MGD treatment capacity
to operate in parallel with the existing AS system which would be modified for
nitrogen removal to treat 12.5 MGD of flow: Biofor system and Biostyr system can
be used for the filters. Biofor would be designed with anoxic filters upstream of
aerobic filters. Biostyr, on the other hand, incorporates the anoxic and aerobic media
in one filter. The filters will have a recycle from the aerobic zone to the anoxic zone.
Each aeration tank will also be modified to include 25 to 33 % anoxic volume. A
nitrate recycle system should be installed in cach tank.

3. Replacement of entire AS system with a two stage biological filters/anoxic-aerobic
biological filters for BOD and N removal: Half of the secondary clarifiers can be
used as additional primary treatment units, while the other haif is demolished with the

AS system.

The estimated capital costs of the three alternatives are $13,057,000; $17,541,000; and

$24,541,000, and the estimated annual change in the Q&M costs are $266,875; $166,875;
and $226,046. The estimated costs of additional nitrogen removal arc $2.24 and $2.62

per Ib N removed, for Alternatives 1 and 2, respectively. It is recommended that
Alternatives 1 and 2 be evaluated further. Alternative 2 may be the easiest to operate,

provided that qualified instrumentation staff is available at the plant.

Appendix [1 21




VILLAGE OF ENDICOTT WWTP

The Village of Endicott in Broome County, New. York operates an 8 MGD trickling filter
wastewater treatment plant which has difficuity meeting the permit limit of 10 mg/L for
BOD and TSS in winter. A seasonal ammonia permit valid between June and October
limits the ammonia-N loads to 830 Ibs/day. The annual average daily flow was 7.39
MGD for the 1995-1996 period, and the average daily loads of influent BOD and
primary effluent TKN. were 6585 Ibs/day and 1187 Ibs/day, corresponding to 107 mg/L
and 19 mg/L, respectively. Wastewater flows and loads are higher in winter, with peak

hourly flows exceeding 30 MGD.

The WWTP site is bordered by a landfill on two sides, and on the other two sideg by
wetlands which restricts the any pi=nt expansions to remain within the property limits,
The raw influent is treated throug): a barminuter, an acrated grit chamber, and two
primary clarifiers. The primary effluent is then fed to two 120 ft diameter rock media
trickling filters operated in parallel. The effluent from the filters is sent to pump station
from where it is pumped to two secondary clarifiers. Secondary effluent flows to a
chlorine contact tank from where it is discharged to Susquehanna River, The primary and
secondary sludges are anzerobically digested and composted. At present, the trickling
filters do not nitrify.

Three options were recommended for the implementation of BNR:

1. Modify the existing trickling filters with plastic media to increase the height to 18 .
Then load the process with 50% of the primary effluent to allow year round
nitrification. Install an AS/solids contact basin with sufficient anoxic volume (40% of
the total volume) for denitrification, using the remaining 50% of the primary cffluent
8s the organic carbon source. The aerobic volume could be used for mitrification of
the ammonium-N present in the trickling filter effluent and in the primary effluent.
Upgrade the secondary clarifiers by the addition of three new clarifiers to
accommodate operation in this mode. A nitrate recycle is not required to maintain an
effluent NOx of 6 mg/L.

2. Retain the rock media and feed 50% of the primary effluent just for BOD removal.
Install an anoxic-acrobic AS basin to treat a mixture of primary effluent and trickling
filter effluent, and achieve nitrification and denitrification. Feed at lecast 50% of
primary effluent to the AS basins to supply the organic carbon required for
denitrification in the anoxic zone of the AS basin, Upgrade the secondary clarifier
capacity to accommodate this operation. A nitrate recycle with a maximum capacity

- 0f 250% of the influent flow is necessary.

If the existing two sﬁallow clarifiers are demolished, the space can be used for the new
AS basins and for four new secondary clarifiers for the Options 1 and 2.

Appendix I 22



3. Install an anoxic-aerobic biofiiter system downstream of the trickling filters. Operate
the biofilters with 50 to 100% of the primary effluent, nitrify in the aerobic filter and
recycle the nitrates to the anoxic filter upstream for denitrification. The effluent from
the aerobic biofilter is to be discharged to the chiorine contact tank. An anoxic and
aerobic filter sequence can be designed with Biofor expanded shale media or;Biostyr
polystyrene media. The maximum nitrate recycle rate required will be 22 Q. It is
recommended that four Biostyr filters be installed and operated in parallel. This
alternative does not use the trickling filter or the secondary clarifiers. However, it is
possible to benefit by reducing some of the primary effluent BOD with the trickling

filters.

Option 1 has the highest cost, $10,032,000; Option 2 has the lowest cost as it does not
include any modifications to the trickling filters, $6,656,000. If the demolition of the
existing clarifiers is to be included the additional cost will be $1,300,000. Option 3 will
cost $8,004,000. The estimated changes in the 0&M costs are $168,381; $124,003; and
$115,863 for the Options 1,2 and 3. The total cost of additional N removal is $3.35 per
Ib of N removed for Option 2. If Option 2 is implemented with new clarifiers, the cost
will increase to $3.86. The total cost of additional N removal is $3.83 per b of N

removed for Option 3.

Appen:'icdl 23




Pennsylvania Reports

ALTOONA CITY AUTHORITY EASTERLY PLANT

The Altoona Easterly WWTP is an activated sludge facility designed for an annual
average flow of 9 MGD. The plant services the eastern sections of the City of Altoona

and discharges to a tributary of the Susquehanna River.

The discharge permit sets the effluent NH,-N at 2.5 mg/L from May 1* to October 31,
and at 4.0 mg/L for the rest of the year. The plant has to and does nitrify year round to
meet the monthly average limits for NH,-N. The layout of the facility is amenable for
impiementation of nitrogen removal to achieve a TN value of 8 to 10 mg/L N,

The-average flow for the July 1996 to June 1997 period was 6.7 MGD. Average raw
influent BODs was 77 mg/L, which is fairly dilute, indicating the presence of significant
infiltration/inflow effects. It was assumed that the raw influent TKN was 20% of the raw
influent BODs, as the plant does not have any data on influent TKN values. An increase
proportional to the increase in flow was assumed to take place for COD and TKN levels.

Preliminary treatment units consist of two mechanically cleaned screens, and two aerated
flow holding tanks. The activated sludge system, on the other hand, consists of two
separate trains of four basins each, which can be operated either in parallel or in series.
Each cell is acrated with Sanitaire ceramic plate diffusers. The first cell has the highest
density of diffusers. Foam entrapment occurs in the Easterly plant because of the
configuration of the basins. There is an imbalance in flow distribution from the center
channel to the aeration cells. Thus, it was recommended that one of the three influent
gates be closed or the two flow trains be operated in series.

Mixed liquor leaving the aeration tanks flows to secondary clarifiers, each with a SOR of
346 gpd/fi with all th-se units in service. The RAS drains into a common wet well and

the plant does not hav..independent control of RAS withdrawal rate from each clarifier.

WAS also is pumped out of the RAS wet well. Disinfection of the treated water is
achieved by two Katadyn UV units. WAS is pumped to an Eimco gravity belt thickener,
from where the RAS is discharged at 3 to 4 % TSS to two aerobic digesters, which are

operated in series. Sludge from the digesters is dewatered using an Eimco belt_ fifter

press.

For the BNR modification assessment, TKIN was assumed to be 20 + 2.5% of the influent
BODs concentration. According to the calculations, at a ten day MCRT with maximum
month COD loads in summer, the MLSS would be 2200 mg/L, and it would increase 1o
2500 mg/L if one of the eight activated sludge cells were taken out of service.  The
former value would * 3000 mg/L for the comresponding COD loads in winter at 15 day
MCRT. For both . .ditions, 75 % of the activated sludge tank volume would be
operated under aerobic conditions. The first cell of each train will be operated anoxically
with mixers installed to minimize settling. The density of the diffusers in the first acrobic

Appendix I 24

.

i

oo

a

€
¥



celi should be increased to have 33% more acration capacity. The automated DO control
system also would be upgraded and put in service.

Nitrate recycle pumps, designed for a maximum flow rate of 1.5 times the influent flow
of 9.0 MGD should be installed in the last aerobic cell of each train. It is recommended
that the plant be operated at a RAS flow rate of 75 to 100 % of the influent flow, and a
chlorination system be used to maintain SVIs below 175 mL/g. The medifications also
should consider the prevention of foam entrapment in the activated sludge basins.

The capital costs of the suggested modifications at an average daily flow of 9.0 MGD
total $1,230,452. The change in operating costs following conversion will be small at
$1,733 per year. Although there will be energy savings from a decrease in aeration
requirements, they will be offset by the encrgy cost of the mixers in the anoxic zones.
The estimated cost per pound of additional nitrogen removed over a 2G year period is

$0.51 per Ib N.

Arpendix I 25




ALTOONA CITY AUTHORITY WESTERLY PLANT

The Altoona City Westerly WWTP is an activated sludge plant that went online in 1991
with a design flow of 9 MGD, and it services the western sections of the City of Altoona
and the Alleghany Township. It discharges to the Beaverdam Branch of Juniata River, a
tributary of the Susquelianna River. According to the discharge permit, the plant has to
nitrify on a year round basis to meet average limits for ammonium-N of 2.5 mg/L from
May 1* to October 31%, and 4.0 mg/L for the rest of the year. The plant has nitrified since
start-up, and the layout is amenable for nitrogen removal. Because of high
infiltration/inflow rates from combined sewers in old sections of Altoona, the target
average effluent TN will be 8§ to 10 mg/L on an annual basis.

The average flow for the June1996-June1997 period was 9.1 MGD, which is almost the
design value set for the plant. The average raw influent BODs of 92mg/L is indicative of
a very dilute influent and also indicates the presence of excessive infiltration/inflow. The
plant does not have any data on raw influent TKN. For this reason, it was assumed that
the raw influent TKN was 20 % of the raw BODs, yielding an average value of 18.3
mg/L. The final effluent data shows that the plant completely nitrifies as the average
NHg-N concentration was 0.24 mg/L. The average final effluent total nitrogen value was
13.8 mg/L for the 1996-1997 period.

The raw influent is first screened by two Envirex mechanically cleaned bar screens with 1
inch openings and then passes through three aerated grit chambers. The wastewater is
then sent 1o the activated sludge basin through an aerated channel. During high flow
conditions, 2.5 MG acrated holding tanks and the primary clarifiers and activated sludge
tanks of the old plant are used for holding, and the maximum instantaneous flow is
limited to 20 MGD (13,890 gpm). Secondary treatment has two trains of four cells each.
~ These cells with 4 nominal HRT of 9 hours can be operated in paralle! or in series. Each
cell is aerated with Sanitaire ceramic plate diffusers, and each cell has instalied DO
probes. The configuration of the plant has caused Nocardia problems (foaming) from
time to time. There are three secondary clarifiers, with a combined SOR of 315 gpd/f? at
9 MGD. The plant does not have independent control of the RAS withdrawal rate from
cach clarifier as the RAS drains into a common wet well. The RAS flow is typically set
at 100% of the influent flow. The WAS is removed from the RAS wet well by six
pumps. -The secondary effluent is disinfected by two Katadyn UV units, each unit rated at
10 MGD. Waste sludge is pumped to a Komline Sanderson gravity belt thickener that is
operated 24 hours per day. Thickened sludge is discharged at 3 to 4 % TSS to two
acrobic digesters. Sludge from the digester is sent to a Komline Sanderson press and the
dewatered sludge is stored in a covered area and land applied. ' C

The desired effluent TN was set at 7 to 9 mg/L for the BNR implementation analysis and
the effluent NO: vas setat 5 to 7 mg/L, on an annual basis. To achieve these values, an
anoxic zone wii ¢ created in 1 first cell of each flow train with mixers installed, and
75% of the activated sludge tank  :lume will be operated under aerobic conditions. The
ceramic diffuset caps should be replaced with membrane disks. One downcomer should

Appendix I1 26



be installed to feed the diffusers in each anoxic cell. The density of the diffusers in the
first aerobic cell should be increased to be 33% greater than the average density. The
automated DO control system should be put back into service.

Nitrate recycle pumps, designed for a maximum flow rate of 1.5 times the influent flow
of 13.5 MGD, should be installed in the last aerobic cell of each train. It is recommended
that the plant be operated at a RAS flow rate of 75 to 100 %, and a chlorination system be
used to maintain SVIs below 150 mL/g. The meodifications also should consider the

prevention of foam entrapment in the activated sludge basins.

The capital costs of the suggested modifications for the flow of 13.5 MGD total
$1,232,956. The change in operating costs following conversion will be small; $1,733
per year. Although there will be energy savings in the aeration requirements, they will be
offset by the energy cost of the mixers in the anoxic zones. The estimated cost per pound
of additional nitrogen removed amortized over a 20 year period is $0.42 per Ib N.

Appendix 11 27




CHAMBERSBURG WWTP

The Chambersburg WWTP is a three stage trickling filter plant designed to treat an
average flow of 4.5 MGD with both BOD/COD removal and nitrification. The
wastewater is domestic sewage with a substantial amount of flow from food processing

industries.

The treatment train inctudes flow equalization, grit removal, primary clarifiers, two rock
media trickling filters in series, secondary clarifiers, nitrification filters with plastic
media, final clarifiers, tertiary filters, and chlorination.

The BNR evaluation considered two options:

1. Trickling filters for BOD removal and nitrification, followed by denitrification filters
using methanol: In order to increase the capacity from 4.5 to 6.8 MGD, it is
recommended that the rock media in the primary filters be replaced with plastic
media. Also, a forced draft aeration system should be constructed to improve DO
levels at the surface of the biofiim. The secondary filters used for nitrification should
have sufficient surface area for reliable performance. The ammonium-N concentration
average would vary between 1 and 5 mg/L in winter. A third and larger secondary
clarifier should be constructed. An additional effluent sand filter would be installed
in parallel to the first effluent filter. Methanol would be added to the influent to the
filters. This would help develop a biofilm for denitrification on the deep bed filters.
The- effluent TN would be reduced from 15 mg/L to 4 mg/L. The nitrogen removal
for each year was calculated for denitrification of an additional 11 mg/L of nitrogen at

the flow projected for that year.

2. An AS system for BOD removal, nitrification and denitrification: The AS system °

would replace the primary filters, secondary filters, final clarifiers, and tertiary filters.
Two examples of several possible AS configurations are MLE. and oxidation ditch
systems. Based on site constraints, a MLE process with an HRT of 12 hours is
recommended. Use of membrane diffusers is recommended over surface aerators to
reduce the long term operating cost. One or two additional secondary clarifiers would
have to be constructed at a recommended SOR of 400 gpd/ﬁ2 at average flow,

The capital costs of implementing Option 1 would be $6,347,250 in 1995 doliars, with an
~ increase in annual operating costs of $129,096. The cost per Ib of additional N.removed
. is estimated to be $2.69. For QOption 2, the capital costs are estimated as $8,060,000 and
~ the total incremental annual operating costs as $137,660. For this option, the cost per lb

- of additional N removed would be $4.55. :

Appendix 1l 28

g

ya



GREATER HAZLETON JOINT SEWER AUTHORITY WWTP

The Greater Hazleton WWTP is an activated sludge plant located in Luzerne County,
Pennsylvania. The piant is adjacent to an industrial park and receives a combination of
municipal and industrial wastes (18%). It is rated for an average flow of 8.9 MGD and a
maximum flow of 14.6 MGD. Flows above 14.6 MGD can be bypassed. Currently, the
flows vary from 5.0 MGD during a dry month to an excess of 9.0 MGD during a wet
month. The plant discharges to Black Creek, which is a.tributary of the Susquehanna
River. Because of two textile plants that do not pre-treat their dye wastewaters, the
influent to the plant is colored, and it causes Black Creek to be colored and the aquatic
life to be in a sharp decline downstream of the discharge point. The facility has not
nitrified even though the MCRTs has been increased above 5 days during warm weather.
This may be because of a lack of adequate AS tank volume and/or some possible
inhibition from the industrial wastewaters. However, as of June 1996, most of the
industries had implemented pre-treatment systems. The only major dischargers yet to
implement pretreatment were the textile plants. -

Ammonium-N or TKN are not among the routinely measured parameters like BODs and
TSS. The only final effluent nitrogen species concentrations available were from the
Chesapeake Bay Nutrient Sampling Program for the year 1994. Those data indicated that
the plant accomplished limited nitrification from July to October 1994, as the effluent
ammonium-N concentrations ranged between 9 and 10 mg/L for flows between 5 to 8
MGD. Maximum effluent NOx was 3.6 mg/L, with an average TN value of 16 mg/L at

an average flow of 6.2 MGD.

The raw municipal wastewater is pre-screened by a coarse manual bar screen, and sent to
a rectangular aerated grit chamber. Then the industrial wastewaters combine with ‘the
pre-treated municipal wastewater, and pass through a second coarse screen before
entering a building where it is screened with two mechanically cleaned Dorr Oliver
screens. ' The flow passes through a Parshall flume and eaters a chamber with three sluice .
gates, two of which divert the flow to two primary clarifiers that have SORs of 1007
gpd/f2 at 8.9 MGD. Primary effluent is then pumped to two trickling filters, which can
be bypassed if necessary. The effluent from the filters enters a distribution box with
automated valves that can bypass flows above 9.4 MGD. BODS removal in the trickling
filters reduces the primary effluent BODs to 90 mg/L from 110 mg/L. Two rectangular
AS- basins, with nominal hydraulic retention times of 2 hours at 8.9 MGD follow the .
filters. Each basin can be step fed through four gates spaced 30 ft apart. Besins are
gerated with ceramic fine bubble diffusers arranged such that there is a decrease in
density from the front end to the downstream end. The effluent from the two activated
sludge basins enters a box with four tclcsooPic valves that distribute the flow to four
secondary clarifiers. The SOR is 550 gpd/ft” at design flow. The plant does not have
separate piping from each clarifier to adequately control RAS flow rates. As a result, one
of the clarifiers has a tendency to accumulate sludge. Secondary effluent is then
chlorinated in two contact tanks with HRTs of 34 minutes at design flow.

Appendix [l 29




RAS pumps withdraw sludge from a central collection box. At an average flow rate of 5
MGD, RAS averages 35 %. It decreases 10 25 % when flow increases to 89MGD in a

wet month,

The WWTP does not have adequate. AS tank voiume and secondary clarifier capacity for
nitrification.  Thus, any upgrade for BNR will have to provide the capacity for
nitrification and denitrification: A nitrification rate test should be conducted to see
whether one or more of the industrial wastes are inhibitory. Should the magnitude of
inhibition be such that it results in a substantial increase in volume requirements, the
compounds causing the inhibition will have to be removed by pre-treatment.

There are two options for enhancing the secondary treatment system:

1. -Addition of extra AS volume and clarifiers: It may be difficult to implement this
option because of space limitations. The existing basins would be modified to an
anoxic-aerobic configuration for denitrification, with nitrate recycle. The HRT of the
existing basins would be S hours. Two new AS tanks with a HRT of 6.5 hours would
have to be constructed, also in an anoxic-aerobic configuration. A circular clarifier
with a diameter of 75 ft or a rectangular clarifier with a surface area of 4500 ft* would
be added. These additions would require construction of a flow distribution structure.
A new RAS pump station is also proposed. The aeration system would have to be
upgraded to service the new basins. '

2. Addition of biofilters: A Biostyr aerated filter, or equivalent, arranged in an anoxic-
acrobic configuration could be added. Nitrification rate will determine the size of the
filter. With the small footprint of the filters, this option would not cause any space
problems. The effluent from the filter would have a TSS of 10 to 15 mg/L,
eliminating the need for new clarifiers. The existing RAS system would not be
modified. Existing secondary clarifiers would be treating only 3.4 MGD, which
would reduce the SOR below 200 gpd/fi’. -

The-capital and annual O&M costs for modifying the existing AS basins and adding the
Biostyr:system are $7.84 M and $130 K, respectively. The annual operating costs are for
8.9 MGD. The cost per Ib of N removed was calculated from the Net Present Value. of
annual costs, and was found to be $3.24.

Appendix 11 30

[P



HANOVER AREA REGIONAL WWTP

The Hanover Arca Regional WWTP services Penn Township, most of the Borough of
Hanover, all of the Borough of McSherrystown and all of Conewago Township. The
facility is an oxidation ditch activated sludge plant that is permitted to treat a maximum
monthly average flow of 5.5 MGD, and discharge to the South Branch of Conewago
Cresk. The permit limits are based on an average daily flow of 4.5 MGD. The plant has
a monthly average ammonium-N permit of 1.5 mg/L from May st to October 31st, and
4.5 mg/L for the rest of the year. Thus, the plant has to nitrify year round. The
corresponding CBOD permits are [5 and 25 mg/L, respectively.

The raw influent and primary effluent flows and loads were analyzed for the year 1995,
during which the average flow was 3.46 MGD and the average raw influent BOD; was
201 mg/l. The estimated contribution of industries to the organic load was 40 %. The
ammonium-N levels in the primary clarifier ¢ffluent averaged 24 mg/L, 20 to 30 % of
which possibly was from the recycles (digester supernatant and belt filtrate). MCRTs
were manitained between 9 and 14 days. Effluent ammonium-N averaged less than 1
mg/L for 1995, and the effluent TN averaged 19.7 mg/L for the same period. Mass
balances were performed on the nitrogen species for different conditions in the oxidation
ditches. It was found that partial denitrification was taking place in the ditches.

Raw influent is screened by an automatic bar screen with | inch openings. Wastewater
then flows through a Parshall flume into a wet well. Recycles from solids dewatering and
fiilter backwash are also brought into the same well. Influent is then pumped into a grit
chamber. There are two primary clarifiers following grit removal, with SORs of 630
gpd/f at a flow rate of 4.2 MGD. A flow distribution box is used to distribute the raw
influent between the two clarifiers. The plant has two oxidation ditches, each with two
passes. The average length of liquid flow path is 487 ft. Operating volume of each ditch
is 1.43 MG. Aeration is achicved by brush acrators with variable submergence. Two
* secondary clarifiers with SORs of 475 gpd/A? at a flow rate of 4.2 MGD follow the

ditches. Secondary effluent is filtered, then chiorinated-and aerated prior to discharge

into a 7000 ft long outfall pipe.

The primary sludge is pumped directly to the anaerobic digesters, and the WAS is
thickened in two DAF thickeners to 4 % solids and pumped into the digesters. The
primary digester has a fixed cover, and the secondary digester has a floating top.
Digested sludge is dewatered by two presses of different sizes.

The following options were considered for the implementation of BNR:

1. Continuous aeration with three or four brush aerators while adjusting the water level
" in the oxidation ditches with a moveable effluent weir to create anoxic conditions

over & section of the ditch;
2. Cycling brush acrators on and off 1o create anoxic and acrobic conditions at different

times;

Appendix II 3




3. A combination of I and 2 10 allow mixing and aeration with variable DO levels at
different times, resulting in anoxic and aerobic zoning.

One concern about the first option is that the DO levels may not decrease rapidly enough
and may cause low DO filamentous organisms to grow. Considering the length of the
liquid path the wastewater will follow, it is possible that the time is not sufficient to
insure a substantial drop in DO levels. Operation with one or two aerators may be
feasible to allow an adequate DO drop. However, this alternative is not recommended.

In cyclic mode of operation ali four brush aerators can be cycled. During off-cycle, DO is
allowed to drop throughout the ditch to create anoxic conditions for denitrification, Off
cycles shall be short enough to prevent settling. During the on cycle all four brushes will
be turned on at high speed to acrate the ditch. The durations of the on and off cycles can
be .adjusted based on effluent ammonium-N and NOx levels. According to the
calculations, the aerators can be turned off 30 to 50 % of the time, and still achieve

complete nitrification.

The third option allows the operator to run one brush aerator continuously while others
are cycled off in a staggered pattern. The on and off times can be controlled by a
Programmable Logic Controller or individual electronic timers.

Both options 2 and 3 are viable if filamentous bacteria growth at low DO is inhibited by
high DO during aerobic periods. Automated DO control is not recommended in any
-option unless DO levels are used to cycle the brush aerators on and off. A DO control
systém can be used to control the levels of the weirs. The weir level would be adjusted
when the on times or off times exceed preset maximum values.

The capital cost for using a logic controller, instaliing DO probes and automated liquid
level adjustment is estimated to be $250,000. The annual savings in the operation of the
plant ‘would be $16,227 because of reduced aeration requirements. The plant has
sufficient alkalinity to nitrify without the aid of alkalinity recovery from denitrification.
The ¢ffluent TN would be reduced from 19.7 mg/L to 6 mg/L. The cost per pound ‘of
additional N removed over a 20-year period is estimated to be $0.08 based on 1996

dollars.

iz .

Appendix I]



HARRISBURG WWTP

The Harrisburg WWTP is a pure oxygen activated sludge plant designed for a flow rate of
30 MGD, located on a compact site adjacent to the Susquehanna River. Nitnfication is
not achieved any time of the year, with effluent unoxidized nitrogen levels averaging
between 17 and 22 mg/L during dry weather. P is removed chemically with ferric
chloride addition to the primary clarifier effluent to meet a permit limit of 2 mg/L for TP.

Raw wastewater enters the plant through grit chambers, then flows to four flocculation
chambers upstream of the rectangular primary clarifiers, which SORs of 975 gpd/fi’ at an
average daily flow rate of 30 MGD. Pnmary effluent is pumped to a distribution box
which feeds three parallel AS basins. At design flow, the nominal HRT is only 2.5 hours.
The mixed liquor from the AS basins flows through a second set of flocculating chambers
to secondary clarifiers with SORs of 610 gpd/ft” at the design flow of 30 MGD. The
secondary effluent is disinfected in two chlorine contact tanks prior to discharge to the
Susquehanna River. The AS basins are aerated with pure oxygen, but the instalied
automated DO control probes are not currently being used. Primary and secondary
sludges are thickened in gravity thickeners and sent to two heated primary anaerobic
digesters. The primary digesters are followed by two secondary digesters. :

Considering the low MCRTs used at the plant (2 to 3 days), the mix of industrial and
municipal wastes received in the influent, and DO levels less than 2 mg/L in the first cell
of cach AS basin, it is not surprising that the plant does not nitrify. The final effluent
TKN typically ranges between 18 and 21 mg/L during dry weather flow. The available
space limits the altematives for the implemeatation of BNR to two:

1. The flow through the pure oxygen basins would have to be reduced to 12 MGD.
These trains would be operated in the MLE configuration for nitrogen removal at a
design HRT of 6.25 hours. A parallel 18SMGD Biostyr train would be constructed for
nitrogen removal. Primary effluent organic carbon would be used for denitrification.
This alternative could produce a year round effluent quality of 8 to 10 mg/L TN.

2. The pure oxygen system would continuc fo be operated as a high rate system without
nitrification as designed at present. Acrated biological filters like Biostyr, Biofor, or
Safe would be added for nitrification. These would be followed by denitrification in
fluidized bed filters or additional Biostyr filters. The cost estimates are based on
using fluidized bed filters. This alternative uses methanol for denitrification and it

can mect an effluent TN of 3 to 5 mg/L on a year round basis. . .

The ‘capital -and operating costs for the two alternatives are similar. For Aliernative 1,
these costs are $27.637.740 and $499,772, respectively, and the cost of additional N
removal is $2.19. For altemnative 2, capital and operating costs are$25,447,500 and
$1,182,222, respectively, and the cost of additional N removal is $2.00 per [b N removed.

Arnendix 11 33




LANCASTER WWTP

The Lancaster WWTP is an activated sludge plant that is rated at a capacity of 29.7
MGD, and it is required to nitrify to satisfy an effluent permit of 2.5 mg/L ammonium-N
from May 1" to October 31, and a winter permit of 7.5 mg/L. The newer section of the
plant treats a flow that averages 20.7 MGD. It has four anacrobic-oxic pure oxygen trains
followed by three circular clarifiers, each with a diameter of 150 ft, whereas the older
section treats 9 MGD and has three anaerobic-oxic pure oxygen trains followed by two
circular clarifiers each with a diameter of 100 ft. The secondary effluents from the two
systems combine immediately prior to the chlorine contact tanks.

In older trains, the ratio of the anaerobic volume to the total reactor volume is 14.5 %,
which is adequate for biological P removal, However, it is on the low side for conversion
to an anoxic zone for biological nitrogen removal except in instances where the primary
effluent has substantial concentrations of readily biodegradable organic carbon for rapid
denitrification. The average primary effluent TKN is possibly between 17 and 22 mg/L.
On dry days (20 to 23 MGD), effluent NOx has ranged between 7 and 10 mg/L.. Thus, it
is possible that denitrification occurs in the anaerobic cells with nitrates recycled via
RAS, and in the third cell of the aerobic zone which has low DO levels, It should be
possible to achieve nitrification and denitrification with nitrate recycle. To overcome the
lack of sufficient organic carbon in the third acrobic cell, step feeding can be practiced.
The secondary clarifiers have an SOR of 575 gpd/ft” at 9 MGD, which is somewhat high
for a BNR plant. Precautions shall be taken to maintain an SVI less than 85 mL/g.

There are four new trains that have anaerobic cells which occupy 16.5% of the total
volume of the AS basins. This percentage is also on the low side for opecration as an
anoxic zone. Twenty (20) to 30 % of the dry weather primary effluent flow should
continue to be step fed to the third aerobic cell. The three secondary clarifiers have SORs
of 390 gpd/fi’ at 20.7 MGD, and they have adequate capacity at design flow for SVIs up

to 150 mL/g.

- Ferric chloridé can be used far_chemical P removal as it produces the least amount of

solids when compared with alum and lime. Experience with BNR facilities shows that
the dose of ferric chloride required for satisfying an effluent TP permit can be less than 20
gallons per MGD of wastewater treated.

Three options for implementing BNR are proposed:

1. Fluidized bed or static bed upﬂowidomﬂow denitrification filters; -

2. Conversion of anaerobic zones to anoxic zones with additional modifications in the

reactor and implementation of chemical P removal; .~ = ‘
3. Conversion of reactors to incorporate anacrobic, anoxic and aerobic zones for

biological N and excess P removal.

Appendix II 34

-



The cost of biological nitrogen removal with chemical P removal without step feed
(Option 2) is the lowest of the options evaluated. Without step feed, the capital costs
would be $1,077,180, and with step feed it will be $2,381,054. The predicted anznual
change in operating costs is $20,944 for both feeding configurations. The cost per Ib of
additional N removed is estimated as $0.190 without step feed, and $0.373 with step feed.
Capital costs for implementing biological nitrogen removal with excess P removal within
the available reactor volume (Option 3) are $2,884,630 and $3,762,304 for without and
with step feed to the third aerobic cell. The annual change in operating costs is projected
to be $40,669 for both feeding configurations. The cost per Ib of additional N removed is

$0.331 without step feed, and $0.455 with step feed.

Appendix {1 35




CITY OF LEBANON WWTP

The City of Lebanon WWTP is an activated sludge plant that serves seven municipalities
in the Lebanon area of central Pennsylvania. These include the City of Lebanon, Cleona
and Cornwall Buroughs, North Comwall, North Lebanon, South Lebanon and West
Lebanon Townships. The plant is rated for a capacity of 8 MGD, and it has & nitrify all
year round because it discharges to Quittapahilla Creek, which is in the Susquehanna
River watershed. The permitted effluent ammonium-N is 2.5 mg/L for summer and 7.5
mg/L for winter. The TP limit is 2 mg/L. The uniqueness of the Lebanon WWTP comes
from its configuration: primary effluent is pretreated in 21.5 ft tall trickling filters with
vinyl core plastic media. Then the effluent is treated in four AS tanks for nitrification.

Phosphorus is removed chemically with waste pickle liquor.

The wastewater flows thr:agh an acrated grit chamber where lin- is added to supplement
alakalinity. It then flow. rough a coarse bar screen for tag -emoval and through a
Parshall flume for the mea-. ement of the flow rate. Following this, the flow is valved to
a rapid mix basin and flocculation tank. Waste pickle liquor is added to the ra?id mix
basin for chemical P removal. Two primary clarifiers with an SOR of 800 gpd/fi’ follow
P removal. The clarifiers are shallower than depths used in cumrent design practice.
Addition of lime, waste pickle liquor and a polymer enhances the BODs and solids
removal across the clarifiers. Primary sludge is withdrawn at an average solids content of
3% and it is fed to an anaerobic digester. Primary efiluent is pumped up to two trickling
filters, each with a diameter of 39.5 ft and a media depth of 21.5 ft. A minimum flow rate
of 3000 gpm is maintained through the filters. Four rectangular AS basins follow the
trickling filters with a hydraulic retention time of 5.0 hours at 8§ MGD. Each basin is
acrated with five 25 HP vertical turbine aerators, and the DO levels are maintained in a

range between 2 and 4 mg/l.  The plant has two old, shallower (8f1) clarifiers and two .

new, deeper clarifiers (12fi* The plant has four effluent filters to which the secondary
effluent is pumped. Curre... v, the filters are operated as single media anthracite coal

filters. The filters are not kept in service during normal operation, and they are put into

service for only a few days each year to be tested.

All four clarfiers drain to a common return sludge well. The plant has difficulty
maintaining satisfactory control over RAS withdrawal rate from individual clarifiers
because- of the lack of independent sludge pumping from each clarifier. WASis
discharged to primary clarifiers where it is co-thickened. Primary sludge is then pumped
to 2 primary digester where the storage time is 30 to 60 days. The sludge is then
dewatered with an Envirodyne filter press and land applied. Digester supernatant and
filtrate from the belt filter press are recycled to headworks. , N

Data from 1995 were evaluated for this study. The plaﬁt operates the' AS basins at

MCRTs of 6 days in summer and 15 days in winter. The operating MLSS increased from
2000 mg/! n su:.mer with all basins in service to 4000 mg/L in winter. The monthly
average ol :aw in..uent and primary effluent BODS were 310 and 197 mg/L respectively.
These numbers are higher then typical values because the influent includes industrial

* Appendix 11

36



wastewaters as well. The data shows that a substantial reduction in BOD and COD
loading to AS basins can be achieved if intermediate clarifiers are installed between the
trickling filter and the AS basins. Overall, the percent reduction in COD in the primary
clarifiers and trickling filters increases from 46 % to 71 %. The COD available in the
tncklmg filter gffluent will Iumt the quantity of nitrates that can be denitrified in the

anoxic zones.

Final effluent ammonium-N concentrations show that the plant is capable of maintaining
complete nitrification all year round at the present flows of 5.7 MGD. A mass balance
for nitrogen indicates that 20 to 25 % of the primary effluent TKN is removed in the
WAS and trickling filter waste solids. If there were no denitnfication, complete
nitrification would result in an effluent NOx of 16.4 mg/L and TN of 18.3 mg/L. The
accuracy of the mass balance is confirmed by the TN concentration of 18.5 mg/L

calculated for 5.7 MGD of flow.

To improve denitrification it will be necessary to bypass a certain amount of primary
effluent feed directly to the AS basins. The organic load will increase the secondary
sludge and it will be limited by the AS tank volume. The muxture of 10% primary
effluent and 90% trickling filter effluent should contzin at least 20 mg/L of additional
biodegradable COD for denitrification, which will help denitrify an additional 4 to 5
mg/L of NOx. Trickling filter effluent COD will increase from 129 mg/L to 175 mg/L as

a result of the bypass.
For BNR implementation three options were considered:

1. An anoxic-aerobic configuration within the existing AS basins with primary effluent
bypass around the trickling filters, to remove an additional 7 mg/L of nitrogen and to
achieve a TN level of 11 mg/L on an annual average. The dedicated aerobic zone will

~ocoupy 60% of the tank volume, and nitrates will be recycled from the end of the
aerobic zone to the anoxic zone. Nitrate recycle could be eliminated by increasing the
RAS flow to 70% of the influent flow. The Recommended MCRT is 8 days in
summer and a maximum of 16 days in winter. The MLSS is expected to be 3800
mg/L at an MCRT of 16 days.

2. An anoxic-aerobic configuration with the addition of a fifth AS basin in paral!e! to
the existing four and with a 20 to 25 % bypass, to yield an effluent TN of 8.5 mg/L.
The configuration of the fifth basin will be similar to that of Opticn 1, but the

- increased bypass will bring in additional organic carbon that would increase the
quantity of denitrification. The capacity of the mtratc recycle pumps will, therefore,
be increased from 40% to 200%.

" 3. Addition of a denitrification filter, preferrably in add:r:on to the modifications af
Option 1, to denitrify 14 mg/L of nitrates: This option will allow denitrification to

yield an effluent NOx concentration of about 2 mg/L. Existing filters can be modified
with methanol addition, but it needs to be examined in a pilot study.

Appendix 11 37




The capital costs of the three options in the order of 1, 2 and 3 are as follows: $1,251,600;
$3,501,600; and $5,501,600. There is a wide gap between the changes in the annual
operating costs with nitrification and denitrification of the three options: $153; $15,837:
and $64,927. Option 2 and 3 has the mixing requirement, which is estimated to cost
about $20,000 and Option three has the cost of methanol addition to the filters of
$49,090. Finally, the cost per additional nitrogen removal for Options 1, 2 4and 3 are
$0.61, $1.19, and $1.39, respectively. The costs and the amount of nitrogen removed are
in an increasing order, the lowest being Option 1.

© Appendix 11 .38



SCRANTON SEWER AUTHORITY WWTP

The Scranton Sewer Authority WWTP is an activated sludge facility that services the
population of both Scranton and Dunmore in North East Pennsylvania, and discharges to
the Lackawanna River, a tributary of the Susquehanna River. The plant was permitted to
treat a flow of 20 MGD. In 1995, the annual average primary effluent flow was 13.8
MGD, inctuding 1 MGD of recycle flow. The average raw wastewater flow was 12.9
MGD. The BNR study was based on an annual average flow of 16 MGD, with a
maximum month flow of 20 MGD.

TKN has not been among the parameters measured at the plant, and therefore it was
assumed to be 1/5.5 of the BOD;s concentration (110 mg/L} in the primary effluent, for an
average TKN concentration of 20 mg/L. According to the effluent data, the plant nitrified
all year round. Efffuent NOx concentrations were measured by Hach colorimetric method
and they averaged just below 7.0 mg/L in November and December of 1995. For
comparison, NOx measured at other plants by the Cadmium reduction column method
and Hach kit showed that the Hach kit yields 20 to 40 % lower results. Chesapeake Bay
Nutrient Sampling Data showed an effluent TN of 3.9 to 11.9 mg/L at 12.3 to 14 MGD.

The plant has two Parkson Aquaguard screens with 3/4 inch mesh, and two rectangular
non-aerated grit chambers. There are four rectangular primary clarifiers with SORs of
819 gpd/fi® at 16 MGD. The primary efftuent flow rate is monitored by a flow meter in
the channel connecting each clarifier to an activated sludge basin. Each AS basin is
divided into two separate passes operating in parallel, each with five downcomers from a
650 tubular membrane diffuser system. Based on a primary effluent flow rate of 16
MGD, the nominal HRT is 9.83 hours. Each basin has the flexibility to be step fed, with
primary effluent introduced at ten locations. The RAS is also fed to the front end of the
basin.” Operation at a RAS flow of § MGD results in a substantial recycle of NOx to the
first third of the basin. The plug flow configuration encourages denitrification of some of
the recycled nitrates. Overall, the existing arrangement can denitrify 25 % of the nitrates
generated. The four rectangular secondary clarifiers that follow the four AS basins have
SORs of 490 gpd/fi® at 16 MGD. The plant uses a Stranco ORP meter to control the
chlorine dose for disinfection. For sludge thickening, two DAF units are used, and filter

presses are used for further dewatering. Lime is added to dewatered sludge to stabilize it,-
and the sludge is then landfilled.

Nitrogen mass balance cvaluatxon based on a primary effluent TKN of 20 mg/L shows
that ‘as much as 14 mg/l. of NOXx can be gencrated through nitrification. . After
denitrification of 25 % of the generated NOx, the average cffluent NOx concentration
will be 10.5 mg/L.. To overcome possible Nocardia problems, the plant has installed an .
RAS chlorination system that is used at high SVIs. Magnesium hydroxide slurry is used

to supplement alkalinity. -

The Scranton WWTP is an excellent candidate for BNR, as the plug flow nature of the
* AS basins allows nifrogen rcmoval to be implemented using the MLE oonf' iguration.

Appendix {1 39




According (o the plant data, effluent temperature averaged 8°C in January. Therefore
BNR evaluations were performed for an MLE configuration and water temperatures of 8
to 23°C. The operating MCRT required for nitrogen removal varied from 7 days in
summer to 12 days in winter. The maximum predicted MLSS was 2750 mg/L in winter.
An annual average effluent TN value of 6 mg/l. can be maintained with~MLE
configuration which represents a reduction of 5 mg/L in the TN from the present average
of 11 mg/l.. TN levels of 7 n{gjL and lower are expected at temperatures lower than
10°C. The anoxic volume used in the calculations was 30 % of the AS tank volume. A
nitrate recycle rate of 100 % was selected for design purposes. The nitrate recycle pumps
should be connected to variable frequency drives which can vary the flow rate from 40 to
100 % of the influent flow. Each anoxic section would be mixed with submerged mixers.
Nitrogen removal for flows up to the existing capacity of 20 MGD also is feasible with
the existing volume of the AS tanks and clarifiers with the use of Integrated Fixed Film

Activated Sludge (IFAS) process. The cost of implementing an IFAS process with'

sponge media would be about $3.0 Million.

As a result of denitrification, the cost of acration is expected o decrease by 15 to 20 %.
This will result in 100 HP less power draw by the blowers. However, the operation of 12
mixers and nitrate recycle pumps will result in an additional power requirement of 96 HP.
Therefore, the aeration savings will be almost negated by the increase in power
requirement for mixers and nitrate recycle pumps. The plant also will realize an
alkalinity recovery as a result of denitrification, which will reduce or eliminate the need

for magnesium hydroxide addition.

The capital costs for modification of eight passes in four tanks to the MLE configuration
is $2.816 M. The cost of maintenance on mixers and pumps is expected to average
$6,000 per year. The annual savings in magnesium hydroxide as a result of alkalinity
recovery from denitrification would increase from $18,000 in Year 1 to $34,700 in Year

20. The present worth of annual savings, discounted at 3 %, is $252,325. The total

present worth cost of the project over a 20 year period would be $3,283,076. Additional
nitrogen removed would be 4.463 M b over a 20 year petiod, yielding a cost of $0.76 per
1b of-a@ditional N removed.

Appendix [1 40



STATE COLLEGE, UNIVERSITY AREA JOINT AUTHORITY

The University Area Joint Authority (UAJA) WWTP is an A/O process plant rated for a
flow of 6 MGD, and the existing permit requires nitrification and seasonal phosphorus
removal. The plant discharges to Spring Creek, which is a tributary of the Susquehanna

River. ’

Data collected from January 1996 to June 1997 were analyzed for the study. The plant
receives higher flows when the University is in session. The flows and loads decrease
20% during the period between May and August, the summer break for the school. Raw
influent BOD;s concentration averaged 257 mg/L. for the year 1996 and 294 mg/L for the
January 1997 to June 1997 period, which was relatively dry. The NHq4-N content was
approximately 10% of BODs, and the TKN was estimated to be 1.5 times the NH¢-N
concentrations. The average NH-N concentration in the final effluent was 0.9mg/L,
showing that the plant achieves complete nitrification all year round. However, when the
infiltration from snowmelt runoff resulted in a sharp and sudden decrease in liquid
temperature, the effluent NH,-N concentration increased above 20 mg/L in April of 1996.

Average effluent TN for 1997 was 15.5 mg/L, and 13.0 mg/L of this was NOx remaining
after denitrification. According to the nitrogen mass balance, nitrification converted 75%
of the TKN present in the primary effluent to oxidized-N, and denitrification then reduced
the N concentration to 11.8 mg/L (57% of NOx formed). Phosphorus removal is
achieved via alum addition, and after filtration effluent P content is below the permit
requirement of 0.13 mg/l.. However, during winter months when the permit is not in
effect, alum addition is ceased and the effluent riscs above 3 mg/L, because the anaerobic
zones are kept anoxic instead of anaerobic with the introduction of NOX in the RAS.

Raw wastewater enters the plant through a Worthington comminutor and passes through
primary clarification. A flow distribution box is used to distribute the primary effluent
and RAS between the two circular and one rectangular activated sludge tanks, all with
A/O configuration, - The anoxic cells are mixed to prevent settling, and acrobic cells are
acrated with membrane disc diffusers. Preceding the three secondary clarifiers is a flash
mix and flocculation tank for alum addition. The clarifiers have SORs of 400 gpd!ft2 at
the design flow. Secondary effluent is then filtered in dual media filters in eight filter
cells, which use anthracite as the top layer and 'sand as the lower layer. Disinfection
(chiorination) is the next and final step in the treatment train. .

_The upgrade will consist of conversion of the A/Q tanks to the MLE configuration by
creating anoxic zones with inclusion of a nitrate recycle. According to the nitrogen
balance, the average concentration of NH-N nitrified to NOx was 27 mg/L. Fora TN .
concentration of 8 mg/L, 6 mg/L of which is TKN, 21 mg/L of NOx will be denitrified
following medification. In order to prevent Nocardia foams, gates can be installed at the
surface of each bafile located within the aerobic zone. A chlorine spray system is also
suggested. Alum would continue to be used for P removal.

Appendix [1 41



The estimated total capital cost is $783,793, based on 1997 dollars. O/M costs would
increase 1o $4,634, although there would be savings in aeration energy costs. The overal|

cost of BNR upgrade at State College WWTP would be $0.33 per Ib of additional N

removed.

Appendix II

[N

a2



SUSQUEHANNA WATER POLLUTION CONTROL PLANT
LANCASTER AREA SEWER AUTHORITY

The service area of the Lancaster Area Sewer Authority is located south of Route 30 and
to the east of the Susquehanna River in Eastern Pennsylvania. The activated studge plant
owned and operated by this authority is located near the Susquehanna River, but
discharges to Dry Run which is'a very small tributary of the River. During dry weather,
the entire flow in Dry Run is made up of the plant effluent. The plant has an effluent total
P permit of 2 mg/L, and the ammonium-N permit is 12 mg/L from May 1* to October
31®. The ammonium-N permit is being changed to 5 mg/L as a monthly average
applicable over the same period.

The WPCP is rated at 12 MGD, and the average flow for the July 1995 -~ July 1996 period
was 9.45 MGD. The plant receives a mixture of municipal and industrial wastewaters,
with [0% of the flow and 30% of the BOD load originating from the industries. The
influent BODs averaged 169 mg/L, and the primary effluent BOD;s averaged 110 mg/L
during the period of evaluation. Raw influent TKN was 29 mg/L, and the primary
effluent TKN was assumed to be 80 % of the raw value. The average effluent TKN and
ammenium-N were 1.8 mg/L and 0.6 mg/L, respectively. The average effluent TN was
10.2 mg/L, which indicates that a substantial amount of denitrification is taking place in
the anaerobic zones as a result of NOx recycle with the RAS. A mass balance performed
on the nitrogen species showed that 50% of the NOx generated during nitrification was

denitrified in the system as operated.

The raw influent is screened through 3/dinch screens and degritted in acrated grit
chambers. Then, the wastewater passes through two Worthington comminutors. The
plant has two 90R diameter primary clarifiers, and a third clarifier (30ft diameter) was
being added at the time the report was written. The plant then separates into two flow
trains, and each train has three anaerobic cells (17 % of total volume) and three aerobic
cells (83 % of total volume) connected in series. The nominal hydraulic retention time at
a design flow of 12 MGD is -5.68 hours. The air diffusers are arranged for tapered
aeration. The plant maintains an MCRT of 6 to 10 days. At these MCRTs, MLVSS is
only 65 to 70 % of MLSS, which implies the presence of a substantial amount of inert
material. There are two 100 ft diameter secondary clarifiers equipped with Rapid Sludge
Removal (RSR) systems. The third clarifier has a 140 ft diameter and the sludge is
removed via a Tow-bro unit. The SOR with all clarifiers in service is 385 gpd/ft” at 12

MGD.

The RAS flow rate from each clarifier can be controlled by telescopic valves. The WAS

" is collected in a wet well end from there it is pumped to the primary clarifiers where it is

co-thickened and sent to the gravity thickeners. The average TP increases from a range of

3 to 7 mg/L in the raw influent to concentrations greater than 10 mg/L in the primary

clarifier effluent because of release under anacrobic conditions. Thickened sludge is sent
to belt filters and lime is added after dewatering to stabilize the sludge.

Appendix 11 43




The proposed modifications are aimed at decreasing the average effluent NOx
concentration from 8.3 to 5 mg/L, and thus reduce the TN concentration from 10.2 1o 7
mg/L. The proposed configuration includes anoxic zones immediately afier the anaerobic
zones and a nitrate recycle system for additional denitrification. The aerobic volume
would decrease, however, and the density of the diffusers would need to be increased to
maintain the current amount of oxygen transfer. The nitrate recycle system would be
installed in each train to pump Nox from the end of the aerobic zone to the beginning of
the anoxic zone. It is recommended that the plant install a nitrate recycle system with a
capacity of 17.5 MGD to handle denitrification requirements at a peak month flow rate of
15 MGD. A small increase in the ferrous sulfate dose to maintain 2 mg/L total P should
be adequate.

The primary effluent BOD levels are expected to decrease with the addition of a third
clarifier, and this reduction will provide adequate capacity to maintain performance as
flows increase from an annual average of 9.5 MGD to 12 MGD. To accomaodate further
increases in flow, the anaerobic zone can be operated as an anoxic zone or a third AS
train can be added.

The costs/savings of the proposed modifications would arise from:

1. Electrical costs of operating nitrate recycle pumps and mixers;

2. Electrical savings in aeration costs from denitrification of an additiondl 3.2 mg/L
NOx -

3. Increase in chemical costs if the plant switches to chemical P removal;

4. Associated operator time for maintenance and the cost of repairs on new equipment.

The capital cost for N removal with biological excess P removal is $1,618,500 and the
operating costs are $23,258. The cost per pound of additional N removed over a 20-year
period is $1.12 based on 1996 dollars. The annual operating costs would increase in
proportion to the flow and at the rate of inflation. The capital and operating costs of N

removal with chemical P removal would be the same as bio-P removal. However, an

additional $15,000 would be spent for the chemicals. Thus, the cost of an additional
pound of N removed would increase to $1.24. .

Appendix [1

a4

$oin

e



THROOP WWTP, LACKAWANNA RIVER BASIN SEWER AUTHORITY

The Throop regional WWTP is an activated sludge plant that services municipal and
industrial customers to the east and south of the City of Scranton. The plant is permitted
to treat a flow of 7 MGD, and the design peak wet weather flow is 14 MGD. --Plant
operation during 1995 was examined, as the flow conditions were considered 1o be more
representative of current conditions than those in 1996. The average flow was 4.26 MGD
for 1995.

The raw influent BODs averaged 105 mg/L, which is approximately 50 % of average
levels observed at plants where the raw influent is transported through new sewers with
low levels of infiltration/inflow. NH4-N levels reaching the plant were 70 % of TKN,
with an average TKN value of 29 mg/L.. The effluent ammonium-N levels were less than
I mg/L in 1995. A nitrogen mass balance showed that of 20 mg/L of TKN in the primary
effluent, 4.5 mg/L. was removed in the biomass, 1.5 mg/L was discharged as soluble
organic nitrogen in the plant effluent, and the remaining 14 mg/L of ammonium-N was
nitrified, resulting in a total of 11.1 mg/L of oxidized nitrogen. The resulting deficiency
in alkalinity was satisfied by adding hydrated lime. Denitrification of 6.5 mg/L of
oxidized-N will also recover 23 mg/L alkalinity as CaCO;, which is equivalent to the
alkalinity of 570 Ib/day of pure lime added to a flow of 4.5 MGD.

The plant’s headworks consist of two grit chambers, a Parshall flume and Weisflo
mechanical bar screens. Primary clarification is achieved in four 93 ft by 33 fi tanks with
SWD depths of 10 ft, yielding an SOR of 570 gpd/fi2 at 7 MGD. The four activated
sludge basins of 169ft x 29ft x 15ft have an HRT of 11.7 at 4.5 MGD and they are
followed by four secondary clarifiers with 570 gpd/ft2 SORs at 7 MGD. Space is
available to the left of the existing units to add an additional secondary clarifier. The
secondary effluent is chlorinated and aerated prior to discharge. From analysis of DO
concentrations in the activated sludge tanks and the pattern of fluctuations observed in
chlorine demand, it was concluded that during times of low DO, incomplete oxidation of
NH4-N to NCy-N was occurring, resulting in NO,-N consumption of chiorine. Primary
and secondary waste sludges are processed in 2 DAF unit, a digester and a belt filter.

The evaluations showed that the activated sludge basin volume and secondary clarifier
‘capacity are limiting factors for implementation of further removal of nitrogen.
" According to the calculations, an additional activated sludge basin and a clarifier are
_ required at the design flow. Besides, the existing tanks need to be retrofitted to include

anoxic and aerobic zones with nitrate recycle pumps. Therefore, it is recominended that
all the activated sludge basins be converted to a Modified Lutzack Ettinger (MLE)
configuration. The nitrate recycle pump should be sized to operate at flow rates of 50 to
200 percent of the influent flow to be able to supply sufficient oxidized-N to the anoxic
zones where the denitrification will take place.

Following items were considered to be essential for the BNR upgrade at the design flow
of 7.0 MGD: Co . .

Appendix 11 45




Improvement of plant hydraulics and flow distribution structures;

Addition of a new activated studge basin;

Modification of the existing basins to MLE configuration;

Addition of a new secondary clarifier;

Upgrade of the RAS system to meet the needs of the new configuration;
Upgrade of the aeration system. .7

* @ »

The total estimated cost of these modifications is estimated 1o be $3,320,000, whereas
the change in annual operating costs show saving of $26,588 due to denitrification energy
reductions, and the overall cost of additional N removal would be $1.68 per Ib N
removed. '

BNR upgrade at 5.5 MGD calls for the retrofit of the existing tanks and clarifiers, which

has an estimated capital cost of $1,100,000 and an G/M savings of $20,855. The overall
cost of N removal would be significantly lower for this alternative: $0.58 per Ib.

Appendix [T . ' T o 46



WILLIAMSPORT SANITARY AUTHORITY CENTRAL PLANT

The Williamsport Central WWTP is an activated sludge facility located on a narrow tract
of land between I-180 and a railroad track that runs paraliel to the Susquehanna River.
The plant is rated for a flow of 7.2 MGD, with most of the flow being from domestic
‘sources. Currently, during wet weather periods, the flows can increase above 7.2 MGD
because of infiltration/inflow, part of which comes from combined sewers.

Operating data from 1996 showed that the average flow rate of raw influent was 8.98
MGD and the plant has limited capacity for seasonal nitrification. Because denitrification
causes problems with rising sludge in the secondary clarifiers, the plant operator prefers
not to nitrify. Average raw influent BOD;s was 102 mg/L, which represents a fairly dilute
wastewater. This value was 175 mg/L during dry weather (August) when the influent
flow averaged 6.50 MGD. Analysis of data showed that the maximum month to average
month COD ratio was 1.17. Fluctuations in COD must be considered, as COD load
determines the MLSS levels at which the AS basins should be operated at the MCRTs
required for nitrogen removal. The plant was operated at the low MLSS value of 1318
mg/L during 1996, with a VSS percentage of 85.5%. Plant effluent data show partial
nitrification of NH¢-N at warmer temperatures. Increased nitrification caused a 90 to 100

mg/L drop in effluent alkalinity.

Pretreatment consists of 3/4 inch mechanically cleaned screens followed by grit removal
channels. The plant also has covered preacration tanks that were built as part of the
original primary treatment facility, and they are used to strip odors from the sewage. The
three primary clarifiers following pretreatment are rectangular with SORs of 950 gpd/f’.
The clarifiers accomplished 50% TSS and 25% BODs removal at an average flow of 9.0
MGD in 1996. The plant has eight AS tanks (HRT of 5.27 hours at 7.2 MGD), arranged
in two ‘sets of four tanks on two sides of a feed channel, and under normal operation
conditions all eight tanks arc operated in parallel. Acration of the basins is accomplished
by two Sutorbilt positive displacement blowers. RAS can be fed ecither to the primary
effluent changel or directly to the AS tanks. Three rectangular secondary clarifiers have a
SOR of 667 gpd/R? at the design flow. Sludge wastage is from the RAS lines and the
WAS is sent to the gravity thickener. The Plant has two chlorine contact tanks located
adjacent to the secondary clarifiers. Two of three digesters are used as primary anaerobic
digesters, and the primary digested sludge is sent to the old elutriation tanks for further
thickening. Sludge from the secondary digester is passed through a belt filter press and is
landfilled. . )

‘Under these conditions, it was recommended that the AS system be designed with three
anoxic cells in each train, all of which can be operated acrobically. The first two anoxic
cells should be installed within the first acrobic tank. The third anoxic cell should be
constructed within the second AS tank and occupy 33%of its volume.

A nitrate recycle system should be constructed for each flow train and the capacity should
be 2.5 imes the influent flow of 7.2 MGD. Operation at 4000 mg/L MLSS in winter and

Appendix 1 a7




at 2300 mg/L in summer necessitates two additional clarifiers. A flow distribution
structure shall also be constructed to distribute flow between the existing and new
clarifiers.  Also a new RAS pumping station must be added. By increasing the
dimensions of the new secondary clarifiers, step feeding the primary effluent under high
flow conditions, and using fixed film media integrated into the activated sludge aerobic
zone, a nitrogen removal safety factor can be obtained, N

The capital costs of the modifications recommended for nitrogen removal implementation
are estimated to be $6,339,416. The operating costs would increase by $36,675 per year
because of the energy costs of operating the blowers, etc., compared to the current cost of
operation. The cost of removing an additional pound of nitrogen would be $1.36, in 1997
dollars.

Appendix It 48



WILLIAMSPORT SANITARY AUTHORITY WEST PLANT

The Wiltiamsport West Plant is an activated sludge plant that receives wastewater from
Duboistown, Old Lycoming Township, Parts of Loyalstock Township, and Western
williamsport on the westside of Lycomick Creek. The plant discharges' to the
Susquehanna River. Sixty-five (65) to 70 % of the load treated at this plant is from an
industrial park. A significant portion of the fairly high COD load is not biodegraded
during activated sludge treatment because of a high non-biodegradable organic fraction.
It is not known if inhibitive compounds are present. The plant is permitted for a flow of
4.5 MGD, and for cffluent concentrations of 2 mg/L TP, 2.5 mg/L ammonia-N, and 7.5
mg/L ammonia-N in winter. _

The year 1996 was a fairly wet year with raw influent flows fluctuating between 2.2 and
4.6 MGD, with an average annual flow of 3.5 MGD. The primary effluent COD to BOD;
ratio averaged 3.4, which is substantially higher than the corresponding ratio for
municipal wastewater (1.5 - 2.5). This implies the presence of slowly biodegradable or
non-biodegradable COD. Also, the COD of the plant effluent averaged 138 mg/L, which
typicaily varies between 30 and 60 mg/L for municipal WWTP effluents. An analysis of
secondary effluent showed the absence of oxidized nitrogen forms and the presence of
high levels of NH,-N (21 mg/L). Plant effluent NH.-N averaged 57% of the primary
effluent TKN, which further indicates the absence of nitrification.

Preliminary treatment consists of mechanical bar screcns with linch openings and 2
rectangular grit chamber. Raw influent is then pumped to a pre-acration chamber used
for scrubbing odors, especially from May to October. Two primary clarifiers follow, with
SORs of 1500 gpm/ft? at the peak month flow of 4.5 MGD. Primary sludge is scot to the
gravity thickener, Primary clasifier effluent is mixed with RAS before it is fed t0 the -
activated sludge system that is comprised of six tanks (cells). Each cell has an HRT of
5.3 hours at the design flow of 4.5 MGD, and they are aerated with Lightnin' draft tube
acrators (DTAs). These aerators have a mixer with impellers located within an air sparge
ring. Air is injected through nozzles in the ring. Each day the DO drops below 0.5 mg/L
during peak load hours, which occur afier 10 am when all of the industries have resumed
operation, The AS basins are operated at MLSS fevels of 1000 to 1500 mg/L,
corresponding to an MCRT of 5 to 7 days, because the actation system capacity is not
capable of supporting higher biomass concentrations. Also, the secondary clarifiers
cannont support higher SORs or SVIs between 200 and 400 mL/g. Flow from one half of
the plant goes to two square secondary clarifiers, cach with an SOR of 700 gpd/it” at
maximum flow. The remaining flow enters a secondary clarifier with an SOR of 950
‘gpd/f2, which is very high for an activated sludge system. WAS is pumped to the gravity
thickener. The plant has two chlorine contact tanks for disinfection. Final efflucnt is not
dechlorinated. : : ._

The Williamsport West Plant has the following limitations for the implementation of

 pitrification: Limited space for new construction, absence of nitrification / denitrification
under existing conditions, and possibly the presence of inhibitory compounds in the

4




influent. Two options are suggested for implementing nitrogen removal. The first option
is designed to treai 130 mg/L of primary effluent BOD;, and remove 300 mg/L of primary
effluent COD. Effluent COD would average at 130 mg/L. The AS tank volume would
be expanded to include the volume of the two existing square clarifiers. The total basin
volume with eight cells would be 1.22 MG, and the nominal HRT at the flow of 3.5
MGD average daily flow would be 8.4 hours. The system would be designed in an
anoxic-acrobic sequence, with the anoxic zone occupying 27% of the total tank volume.
Nitrates would be recycled from the end of the [ast acrobic cell to the anoxic cell in each
pass. The existing aeration system would be modified with membrane or ceramic fine
bubble diffusers. Secondary clarifier capacity needs to be increased to be able to operate
with MLSS levels of 3000 mg/L in summer and 4000 mg/L in winter Two new
rectangular clarifiers could be accomodated within the Space available. The AS system
must have a new instrumentation system for DO control. During some months
supplemental alkalinity may have to be added to nitrify an average of 21 mg/I, NH,-N.

The second option is plant expansion to:

1. A Single Stage Activated Sludge System: Additiona] AS cells, possibly downstream
of the existing tanks would be constructed. A third train of four cells also should be
added in paraliel to the existing ones. Three new clarifiers and a new RAS pump
station should be added, too. A new chlorine contact tank would be added to provide
adequate time for disinfection. -

2. Separate Stage Fixed Film: Expansion will include two new clarifiers, and high rate
biofilters such as Biofor or Biostyr. The advantages of separate stage treatment are
the smaller footprint, and possibly removal/concentration reduction of inhibitory
chemicals. The disadvantages are additional acration cnergy consumption, additional
alkelinity needs, and methanol addition for post-denitrification,

3. Integrated Fixed Film AS (IFAS) Process: This. alternative would .be insertion of
Fixed film media into the aerobic zone, Floating sponges such as Linpor media or
plastic Kaldnes media would be the most cffective.

The cost of modifying the existing treatment system for Option 1 was estimated. The
construction cost estimate totals $5,245,557 based on 1997 dollars. Capital costs total
$6,800,000 based on a 20 year life. Annual operating costs would increase by an
estimated $72,675 per year. The present worth of the increased M&O would be
$1,500,000. Cost per pound of additional nitrogen removed would be $2.58 per Ib N
removed, ' -

Appendix 1 50



WYOMING VALLEY SANITARY AUTHORITY WWTP

The plant services 35 municipalities in and around Luzeme County in Central
Pennsylvania. The plant is designed to treat a dry weather flow of 32 MGD and wet
weather flow of S0 MGD for conventional treatment, and it discharges to the
Susquehanna River. In 1995, the dry weather flow averaged 19 MGD, and the annual
average flow was 22 MGD. Evaluation of 1995 data showed that the plant maintained
good nitrogen removal by operating at high MCRTs (above 25 days), and by maintaining
MLSS concentrations of 5000 mg/L with AS basin DO concentrations of 0.5 to 1.5 mg/L.
However, effluent ammonium-N will increase unless the plant undertakes modifications
to maintain N removal at lower MCRTs.

In 1995, the raw influent BODs and TKN values averaged 200.7 mg/L and 26.6 mg/L,
respectively. Nitrification was limited by the capacity of the acration system, as indicated
by effluent ammonium-N levels that varied between 3 and 6.5 mg/L for several months of
the year and averaged 2.21 mg/L. The effluent NOx was low with a 2.24 mg/L average,
indicating good denitrification in the reactors. Total N in the effluent was 6.52 mg/L.

During normal flows, the influent is screened through two Weismann Wiesflo fine screens
prior to being pumped by centrifugal pumps to the grit chambers. ‘When the flow exceeds
the capacity of the centrifugal pumps or the Weisflo screens, the excess flow is diverted to a
set of Archimedes screw pumps. The plant has four Schreiber grif and scum removal units.
Following grit removal, the raw influent is distributed between four activated sludge flow
trains. Each train has two circular activated sludge tanks designated as the Schreiber GRD

(with central anoxic zone) and GRO basins (with intermittent acration capacity) followed by
a circular secondary clarifier. The flow is acrated in the outer ring of the GRD basin and it

exits the GRD basin to entef the GRO basin. Each train has its'own set of Aerzen positive

displacement blowers. Basins have O; minimizers that control DO injection on the basis of
change in turbidity resulting from the presence of unstabilized colloidal organics in the
‘mixed liquor. It is used for cycling the acration. Howeve, due to poor mixing between the
sludges in the different rings of the basins, the minimizers can not be used effectively for

cyclic aeration purposes.

Analysis of the secondary clarifiers at the design fiow rate of 8 MGD per train shows a
surface overflow rate of 315 gpd/f® which is lower than the typical design rate of 400
gpd/f2 used for secondary clarifiers at facilities which incorporate nitrification. Fhe layout
requires & clarifier to be taken out of service if a basin is taken out-of service. Each train has
. three RAS archimedes screw pumps (Schreiber tube pumps, Model 1400) installed in a
RAS well. Each pump can discharge at a maximum flow rate of 8 MGD. Therefore, in
theory, the RAS flow rate can be increased to 200 percent with all pumps in operation.
Optimum operation has been observed at RAS flow rates of 100 percent at the present
average flow of 24 MGD. Each GRO and GRD basin has a pipe which can be used in the
future as part of a nitrate recycle system. Because of extensive denitrification, the nitrate
recycle required to maintain an cffiuent total nitrogen less than 8 mg/L at design flow.is
expected to be less than 100 percent of the influent wastewater flow. -

Appendix 1! 51




Sludge is wasted by a telescopic valve located in the discharge
box. Waste sludge enters a thickening pit located below the
maintaining continuous WAS feed and clear liquid decanting,
above 2% solids in the pit. This sludge is then dewatere.
centrifuges, with the final sludge having a 24 % solids content
dewatered sludge to raise the pH prior to incineration at temperatt

BNR implementation will require operation at lower MCRTs and
maintain complete nitrification. DO set point is expected to |
mg/L. This will decrease the denitrification in the aerobic zone :
NOx unless cyclic aeration or a nitrate recycle system is also ins
volume of the plant is only 20% of the total volume, but this is
adequate amounts of NOx. Thus, it was recommended that 50°
place in the aerobic zone via cyclic acration. Cycle time can be
the monthly average effluent ammonium-N and NOx. Suggest:
summer and 20 days in winter, Sotne structural modification will
studies show that cyclic aeration does not have sufficient capacity
nitrogen removal at dry weather flows above 24 MGD.

The installation of programmable timers is the only modificatic
removal. The cost will be $100,100 at 24 MGD, and the cost
projected as $0.023/1b. For a dry weather flow of 32 MGD, a ni
an acration control system needs to be installed. The cost of th
$762,600, with the cost per Ib of additional N removed being $0..

. Appendix II



YORK CITY SEWER AUTHORITY STP

The York City sewage treatment plant (STP) is a combination pure oxygen and A/O
activated sludge plant that discharges to Codorus Creek in Manchester Township, York
County, Pennsylvania. Codorus Creek is classified for warm water fish, recreation, water
supply and aquatic life. Hence, the discharge permit regulates nitrogen species as
follows: all year round nitrification is required with effluent ammonium-N values not to
exceed a monthly average of 1.7 mg/L. from May Ist to October 31%, and a monthly
average of 2.1 mg/L for the rest of the year. Permitted weekly average and instantaneous
maximum levels are 1.5 and 2.0 times the monthly average values, respectively. The total
phosphorus permit of the plant is for 2 mg/L as a monthly average.

This plant was evaluated for the period from May 1995 through April 1996, during which
the plant achieved complete nitrification all year round. The effluent ammonium-N
averaged 0.1 mg/L, with a peak monthly concentration of 0.2 mg/L. A nitrogen balance
revealed that total nitrification averaged 12.9 mg/L, and 2.2 mg/L of nitrogen was being
denitrified. The phosphorus content of the WAS was 3.5 to 4.0 % on a VSS basis. The

average influent flow to the plant was 13 MGD.

The York City STP was designed to treat a flow of 26 MGD. The treatment train consists
of bar screens, grit removal, 8 primary clarifiers with a surface overflow rate of 960
gpd/fi’, activated sludge basins and secondary clarifiers in three independent trains,
secondary effluent filtration, and disinfection. The oldest section is an 3 MGD pure
oxygen train with two tanks and receives raw influent. This train is used when the raw
influent flow exceeds 18 MGD. The second train has a 7.5 MGD A/O™ process
configured as two parallel tanks, and primary effluent is fed into this train. Finally, the
third train also has an A/O™ configuration, buf has three “parallel tanks receiving a
mixture of primary effluent and raw influent. The surface overflow rates of the secondary
clarifiers of the trains arc 630 gpd/R?, 318 gpd/ft?, and 242 gpd/fi’, respectively.
. Phosphorus removal is biological in Trains 2 & 3, but in Train 1 it is achieved chemically
by the addition of ferrous sulfate. |

With the existing flow arrangements, Train 1 cannot nitrify, and it would have to be down
rated to 1.5 MGD and operated with 3600 mg/L MLSS in a peak month in winter to
facilitat¢ nitrification. Additionally, the hydraulic and load treatment capacity of the
other two trains should be increased to accomodate the flow not sent to Train 1 with
consideration given to the surface overflow rates of the secondary clarifiers. Besides the
above suggestions, the following modifications were also suggested for the activated
sludge basins for better nitrogen removal at York City STP: :

1. Cyclic aeration of the first two aerobic cells with / without a niftrate recycle system:
With a cycle time of 30 min for the air on and off periods and without nitrate recycle
6 mg/L of N can be denitrified. With nitrate recycle, an additional 2 mg/L of N can
be removed. ' '

Appendix 1 53




2. Conversion of the first aerobic cell in each activated sludge tank to an anoxic celf
with a nitrate recycle;
With a modification of the surface aerators in Trains 2 and 3 to obtain anoxic celis
that will be mixed a few minutes every 30 min to prevent settling. The pure oxygen .
supply in the first acrobic tank of Train 1 should be shut off.

3. Conversion of the anaerobic cells to anoxic cells with the addition of mlrale recycle,

addition of ferrous sulfate for chemical phosphorus removal. "
The anaerobic zones of Trains 2 and 3 will be made anoxic, with nitrate recyclc.

Phosphorus removal will be achieved chemically with ferrous sulfate addition to the
raw influent.

The cost calculations showed that all altemnatives that include denitrification result in

savings because of reductions in aeration costs. The Capital cost of Alternative 1 without

a nitrate recycle system and for treatment of 18 MGD of raw influent flow is $30,000, and .
there will be substantial savings in operating costs ($20,000 per year) because of -
denitrification. Alternatives 2 and 3 both include nitrate recycle systems, and their total

capital costs are similar. Alternative 3 includes chemical phosphorus removal with the

additional cost of ferrous sulfate addition. At the design flow of 26 MGD, the annual

operating cost is $30,000. The additional operating costs of nuitrification and

denitrification are $25,993 to obtain an additional 5.5 mg/L of N removal, for a cost of

$0.42 per Ib of N removed.

o

" Appendix [ o . o - A .



Virginia Files — Potomac River Discharges

ARLINGTON WWTP

The Arlington Wastewater Treatment Plant focated in Northemn Virginia is currently
being expanded and upgraded for BNR. However, construction of the BNR upgrade is
not expected to be completed by the year 2000, and thus, will not meet the goal of 40%
reduction of controllable nitrogen inputs to the Chesapeake Bay agreed upon by the
governors of the three states. Thetefore, the USEPA and the Virginia Depariment of
Environmental Quality are considering the option of implementing temporary BNR
modifications at this facility in order to accomplish some degree of nutrient removal in
the interim period befote the final upgrades, if the upgrades can be accomplished at a
reasonable cost.

The Arlington WWTP is rated for an average daily flow rate of 30 MGD. The facility is
currently operating at its design capacity. The current average daily flow rate is 32.4
MGD, which exceeds the permitted flow and illustrates the need for a capacity upgrade.
The facility has preliminary, primary, secondary, and tertiary treatment facilities. The
secondary treatment process consists of three activated sludge basins and each basin has
four passes. Coarse bubble diffusers are used in the activated studge basins to acrate the
mixed liquor. The hydraulic retention time (HRT) of the activated sludge basins is
approximately six hours at the design average flow rate of 30 MGD. The activated sludge
basins are foliowed by six circular secondary clarifiers. The secondary clarifiers have a

diameter of 115 feet and a side water depth of 1 I feet.

The facility is currently operated in the step feed configuration with four primary effluent

feed points in each activated sludge basin. Approximately 25% of the influent is fed at

cach step feed point. The average offluent TN during the year of evaluation was 9.0
“mg/L, which is only 1 mg/L higher thait the Chesapeake Bay goal of 8.0 mg/L.

The current operation of the plant is optimized for nitrogen removal. However, the lack
of baffle walls between the anoxic and eerobic zones results in back-mixing between the
zones and promotes growth of low DO filamentous bacteria, causing poot activated
sludge settlability. Installation of bafflc walls could provide sufficient control of the
filamentous bacteria and make improved nitrogen removal possible. This would reduce
the effluent total nitrogen to & maximum of approximately 8.0 mg/L, and would result in

& reduction of spproximately 11%- from the currcat average cffluent TN level of 9.0
mg/L. It is likely that the annual average would be closer to 6 mg/L if the baffles and
mixers were installed. However the following economic analysis assume that the effluent
nitrogen would average 8 mg/L.

Capital cost for implementing interim nitrogen and phosphorus removal modifications is
$560,000, and it is planning level cstimate with a 20% contingency. Since the plant is

Appeadix [T 55




already optimized for nitrogen removal, additional aeration cost savings will be
negligible. The estimated 20 year increase in maintenance and operation cost g
$544,000. The overall cost for implementing nitrogen removal includes the cost of
achieving denitrification only, and it is $0.605 per pound of additional nitrogen removed.

Appeadix {f : ' ' 56



COLONJAL BEACH WWTP

The Colonial Beach WWTP is an activated siudge facility that serves the town of
Colonial Beach, and is located in Westmoreland County, VA. It discharges to Mongoe
Bay, an inlet of the tidal Potomac River. The current permit requires the plant to maintain
an average BODsand TSS of 21 mg/L and 28 mg/L, respectively, at alt times. An effluent
ammonia concentration of 4.63 mg/L or less must be met April through September. The
DO concentration in the plant cffluent must be no less than 6.5 mg/L and the permitted
effluent flow rate is 2 MGD. Al present the plant receives an average flow of 0.64 MGD.

The flows, concentrations and. loads to the plant over the twelve month period from
August 1996 through July 1997 were analyzed. The raw influent BODs averaged 89 mg/L
for that period. The influent TKN, NH; and TP values were usually measured once a
month, and no TKN or NH; measurements were recorded on the same day during the
period from March 1997 through July 1997. Therefore, in some months, the NH; values
seemed to be higher than the TKN values, and these values were not considered in the
analysis. The Influent TP values averaged 3.5 mg/L over an 8 month period. TP
measurements were not available for the remaining 4 months.’ Effluent TKN and NOx

concentrations averaged 0.44 and 13.1 mg/L, respectively.

A mechanical bar screen is installed in the influent channel. Following screening, grit is
removed from the wastewater via a stirred grit chamber. The plant has two grit chambers,

each of which is equipped with a 0.75 HP constant speed paddle mixer to control velocity
in the chamber. Flow, then, cnters 8 wet well that distributes the flow to the equalization
tanks. The plant has two equalization tanks, but only one tank was in operation. These
basins are equipped with & ‘coarse bubble air diffusion system. Flow fromthe EQ basin
enters activated sludge tanks. The facility has two completely mixed activated sludge
(CMAS) tanks, currently, only one is operated at a time. Lime is fed to the tanks to

“control the pH. The flow passcs to one ‘of the two clarifiers in operation, and clarified

water then enters one of the two chlorine contact units. A post aeration chamber is
provided at the end of the chlorine contact unit to achieve dissolved oxygen concentration

of at least 6.5 mg/L in the final effluent.

The plant has two aerobic digesters for waste sludges, and flow from the digesters enters
the belt filter press. Dewatered sludge consisting of 17 % ODS (oven dried solids) is
applied to landfill. Filtrates gencrated during filtration and supernatant from the aerobic
digesters arc returned to the equalization basin. ' ' :

Considering the cffluent values, complete niu-iﬁcaiion o_t".thc ammonia formed from the
complete ammonification of all the sources of organic-N was assumed to be possible.

~ Because of the current low flows relative to design flow, it was conciuded that successful -

nitrogen removal could be accomplished by cycling the acrators on and off in the CMAS
' tank. Thus, the capital costs will include a DO control system with a DO probe in each
AS tank, 2 PLC, and electrical work for the installation, for the estimated sum of. $90,000.

The estimated annual change in O&M costs would be a total reduction of $7,100 at.

57




current flow and $15,500 at design flow. The estimated total cost for implementing BNR
is for denitrification only, as the facility is capable of nitrifying year round, and it sums up
1o $0.065 per 1b additional N removed. -

Appendix [ S o .‘ - s8

-



TOWN OF DAHLGREN WWTP

The Dahlgren Wastewater Treatment Plant (WWTP) is an Orbal configuration oxidation
ditch activated sludge plant owned and operated by the Utilities Division of King George -
County, VA and it discharges to the Potomac River. The current permitted flowis 0.325
MGD, but an expansion scheduled for 1998 will increase the plant capacity up to 0.5
MGD. The plant received an average flow of 0.28 MGD from October, 1996 through
October, 1997, which is about 86 % of the design flow of 0.325 MGD. Discharge permit
limits effluent average ammonium-N concentrations to 1.35 mg/L, but the plant does not
have a discharge limit on TN.

The raw influent BODs averaged 251 mg/l. over the thirteen month period, and during
periods of high infiltration, BOD concentrations decreased down to monthly averages as
low as 197 mg/L. The highest monthly average was 370 mg/L during August, 1997. The
raw influent TKN values were not routinely measured during plant operation. However,
influent ammonia concentrations were measured at least once a week. TKN values were
estimated based upon an ammonia-TKN ratio of 0.7 was assumed.

The average water quality values for each month were in compliance with the permit
requirements, except for May and June of 1997 when the effluent ammonia levels
exceeded the permit requirement of 1.35 mg/L by 70% because of low DO concentrations
in the mixed liquor. Effluent ammonium-N averaged 0.92 for the period of evaluation.
Overall, the data indicate that the Dahlgren Orbal-like oxidation ditch system is capable
of maintaining complete nitrification all year round for the current flows and loads.

The first unit of the WWTP is an equalization basin. From equalization, wastewater
flows directly to the oxidation ditch. The existing equalization volume is sufficient to
equalize the BOD and TSS of the influent wastewater, but it is operated as an overflow
basin, which means it does nothing to equalize the flow. The biological process of the
plant consists of a single Orbal-type oxidation ditch, with three concentric rings. Flow
enters the inner ring of the oxidation ditch, and then flows successively through the
middle and outer rings before exiting to the secondary clarificrs.  The ditch has a
hydraulic detention time (HRT) of 1.25 days at the design flow of 325,000 gpd, and will
provide an HRT of 0.81 days for the planned flow of 0.5 MGD. Aeration is provided by
‘'vertical discs mounted on horizontal shafts. The number of discs on each rotor in each
ring can be varied to contro] the amount of acration within each ring. The facility has two
solids-contact type secondary clarifiers, designed for an average overflow rate of 350
gpd/ﬂz, and a weir loading rate of 2,500 gpm/ft. The overflow rate is very adequate for
the current design flow of 0.325 MGD. When the flow is increased to 0.5 MGD, the
overflow rate would be 536 gpd/fi. The plant has two acrobic digesters. Secondary
effluent passes through a 3 pass chlorine contact tank. This provides an HRT of 50
minutes at design flow. Sludge dewatering is accomplished using a Model 3500 Envirex
type belt filter press. Polymer is added during dewatering. - Dewatered sludge is
transported to a landfill 3 days a week. . :

Appendix Il 59




The Orbal-type oxidation ditch operated at this facility was designed to accomplish
substantial amounts of nitrogen removal if the oxygen inputs are carefully controlled.
This can be accomplished by placing the appropriatc number of discs on the aerators in
the three ditches. If this proves to be too insensitive, further control can be accomplished
by cycling aerators on and off. Once the appropriate disc configuration and on-off
cycling periods are established, the cycling can be accomplished using timers to tum the
aerators on and off throughout the day. The objective is to supply enough oxygen to
remove much of the BOD and to completely nitrify all of the available ammonia, but
limit the oxygen inputs so that a substantial fraction of the influent BOD will be removed
by denitrification. It will be necessary for the operators to measure effluent ammonia and
NOx at least three times during the work day, and make appropriate adjustments to the
timers for the rest of the 24 hour period, to optimize N removal. Once the pattems are
determined, the adjustments will be simple to make. A Hach kit could be obtained and
used by the operators to determine the ammonia and NO, concentrations. The control of
oxygen transfer for optimum nitrogen removal can be accomplished by adjusting the
numbers of discs on the rotors so that the first ring acts as an anoxic zone with an internal
nitrate recycle from the second ring, which will continue to be used as an acrobic zone.

Effluent total phosphorus (TP) concentrations exceeded the permit limit of 2.0 mg/L only
one month during the thirteen-month evaluation period. Thus, no modifications are
needed to improve phosphorus removal unless the managers/operators are interested in
implementing biological phosphorus removal rather than chemical phosphorus removal.

Capital costs for implementing BNR are based on installing timers in the MCCs of the
aerators to operate the aerators in cyclical aeration mode if necessary, and two DO probes
for continuous DO monitoring in the ditch, yielding a total of $30,000. The projected net
decrease in O&M cost is $4,900 as a result of savings from energy consumption
reduction. The net additional cost/savings per b of N removed is estimated as $0.12.

Appendix {1 60



DALE SERVICES SECTION 1 AND SECTION 8 WWTTs

The Dale Services Corporation operates two WWTPs designated as Section | and Section
8, and both discharge into a tributary of the Potomac River Tidal Estuary. The plants are
contact stabilization activated studge design facilities permitted for flows of 3 MGD each.
At present the plants meet the P, BOD and TSS permit limits of 0.1 mg/L P, 2 mg/L
BOD, and 3 mg/L SS. However, TKN concentrations in the effluent are 10 to 15 mg/L,
which exceeds the ammonia limit as well as the TN concentration goals for effluents

discharging into tributaries of the Chesapeake Bay.

Raw wastewater arrives at the treatment plants to pass through a coarse bar screen and a
Parshall flume. The flow proceeds to a splitter box where the flow is appropriately
divided among three contact stabilization AS units. The flow is introduced into a contact
(mixing) zone where the raw wastewater is mixed with AS using compressed air
generated by blowers. The bioreactors perhaps can be more accurately described as
“modified orbal systems™. The flow then passes to the secondary clarifiers. The RAS is
pumped to the reacration zone where the bacteria are given time to stabilize any stored or
trapped organics, and the flow is then re-introduced to the contact zone. The WAS is sent
to a primary and then to a secondary acrobic digester, from where it is sent a gravity
thickener for dewatering. Secondary effluent is pumped to chemical clarifiers for
precipitation of phosphorus and coagulation of suspended solids with aluminum chloride.
When necessary the pH of the clarified water can be adjusted with lime addition.
Effluent is then pumped to four multi-media pressure filters, and further to the UV

disinfection unit.

Although the wastewater quality was similar, the average flow to Section 8 was 2.12
MGD, whereas it was 3.0 MGD to Section 1 in 1996. The raw and final effluent TKN
concentrations were 40 and 12 mg/L, respectively. Phosphorus concentration in the raw
wastewater was 5.2 mg/L, and it was reduced to 0.08 mg/L after tertiary treatment. As
the NOX concentration in thé effluent was below 1 mg/L; the TKN can be assumed to be
a measure of the ammonia concentration in the final effluent, which is relatively high.

Although the reactors were designed to operate as Contact Stabilization Process Units,
currently the contact and reacration basins are operated at similar, but unusually high
MLSS concentrations: 4200 to 6400 mg/L, and MLVSS constitute 75 % of MLSS. This
is a result of strong backmixing and high RAS rates. The HRT of each one of the reactors
in Section [ can be approximated as.0.4 days (9.6 hours) at an average flow rate of 3
MGD. Thé HRT of the reactors in Section 8 are 0.56 days-(13.4 hours) at an average
- flow of 2.15 MGD. As the flow will reach 3 MGD in 5 to 6 years, the calculations for

 both plants were made using 3-MGD. The operating MCRT was calculated to be 15
days. The raw influent pH varied at a low range of 6.7 to 6.9. Raw wastewater and
bioreactor alkalinities were measured (o be between 125 and 175 mg/L as CaCOj, and 65
to 125 mg/L as CaCOj. These numbers indicate either a high CO; partial pressure of
alkalinity due to non-carbonate sources. ,

Appendix Il 6f




Full nitrification at Dale City WWTPs can be achieved by addition of alkalinity,
maintaining the pH at 7.2 and the DO at 2.0 1o 2.5 mg/L, without any changes in
configuration and operation. For denitrification to take place, an anoxic zone of at least 2
hours HRT is required. [t is recommended that part of the volume of acrobic sludge
digesters be incorporated into the bioreactor zones, (hereby increasing the total reactor
volumes to 12 hours HRT. The designed air supply facilities at the Dale City, WWTPs
have a total capacity of 21,000 ft*/min. However, at present the real air supply capacity
of the blowers is not known. These should be determined by testing. If denitrification
can be achieved, the air requirements will be significantly lowered (approximately 20 %).
A separate sludge digester at each plant shall be designed and constructed for treatment of
WAS, as in the future the whole volume of the aerobic digesters will be needed for
anoxic zone. '

The capital costs for the three stages (adjustment of alkalinity and pH for implementation
of nitrification, separation of an anoxic zone in the acrobic digester, and use of the whole
volyme of the digester for anoxic zone) of modifications are $330,000; $220,000; and
$1,080,000. Capital costs for second stage are based on an effluent TN concentration of
8.0 mg/L, and for third stage are based on an effluent TN of 4.0 mg/L. The estimated
annual change in the O&M costs are an increase of $430,000 for the first stage, and
reductions of $140,000 and $180,000 for the second and third stages. The estimated total
costs of additional N removal at the Dale City WWTPs are $0.68 and $0.29 per Ib of N
removed for the first and second stages. A cost calculation for the third stage is not
presented.

Appendix [l 62

-5



H. L. MOONEY WWTP, PRINCE WILLIAM COUNTY AUTHORITY

The Mooney WWTP is rated for an average daily flow of 18 MGD. However, the
existing tertiary filters can only treat up to 12 MGD, which is sligntly less than the current
annual average flow rate of 12.8 MGD. Afier preliminary and primary treatment,
wastewater flows into four activated sludge basins, each with two passes and two baffle
walls at the upstream and downstream ends. The hydraulic retention time (HRT) of the
activated sludge basins is 6.3 hours at the design average flow rate of 18 MGD, and it is
9.4 hours at the current annual average flow rate of 12 MGD. Fine bubble membrane
diffusers are used in the activated sludge basins to acrate the mixed liquor. The activated
sludge basis are followed by four 95 foot diameter secondary clarifiers. Three of the
secondary clarifiers have a side water depth of 12 feet, and the fourth clanﬁcr has a stde

water depth of 16 feet.

~ In the current operating mode, both effluent from the primary clarifiers and the retumn

activated sludge are fed into the first pass of the activated sludge basins. High chemical
doscs are used in the primary clarifiers to increase BOD and phosphorus removal, The
two passes of the activated sludge basins are operated under acrobic condition to
accomplish BOD removal and nitrification. However, nitrification has sometimes been
inconsistent in the past. The facility is currently conducting a study to determine the
cause for the occasional loss of nitrification. For the most part, the facility nitrifies year
round. Mathematical analysis of the process shows that the facility can nitrify year round,
unless nitrification is inhibited due to toxicity.

To eccomplish denitrification it is recommended that the activated sludge basins be
operated in the modified Ludzack-Ettinger (MLE) mode. All of the primary effluent and
the RAS would be fed into the first zone of cach basin, which would be an anoxic zone
occupying 15% of the total basin volume. It is predicted that this would result in an
effluent TN concentration of 14 mg/L or less. A second anoxic zone would decrease the
TN concentration down to less than 8 mg/L year round. At design flow, the nitrification
and denitrification capacity of the facility will be limited by the secondary clanifiers
because of the high surface overflow rates and high solids loading rates. Additional
~ secondaty clarifiers will be required to maintain adequate treatment at design capacity.
However, additional secondary clarifiers arc not required to accomplish an effluent total
nitrogen concentration of less than 8.0 mg/L at the current annual average flow rate. The
" modifications recommended ‘will -result in reducing the effluent total mtrogen by
approximately 50% from I:he curresit level. :

Capital cost for implementing interim nitrogen and phosphorus removal modifications is
$490,000, and it is a planning level estimate with a 20% contingency. The estimated 20
year decresse in maintenance and operation cost is $124,000. The overall cost for
u’nplcmentmg nitrogen removal includes the cost of ach:cvmg -denitrification only, and it
is $0 063 .per pound of n:trogcn rcmovcd

Appendix Il 03




LEESBURG WATER POLLUTION CONTROL FACILITY

The WWTP of the Town of Leesburg is an in-series combination trickling filter-activated
studge facility with intermediate clarifiers. It currently is rated for an average daily flow
of 4.85 MGD, and the facility discharges into the freshwater Potorac River. ; The plant
has a discharge permit that regulates the ammonium-N and TKN concentrations in the
final effluent, The monthly average ammonium-N concentration is required to be 3.0
mg/L. or less between May and October, and the TKN concentration is required to be 6.0
mg/L or less for the same period. A review of the plant operating data from September
1995 to August 1996 showed that the facility received a current annual average flow of
2.86 MGD, and that the current monthly average BOD and TKN concentrations ranged
from 124 to 247 mg/L and 15.3 to 30.7 mg/L, respectively.

Preliminary treatment facilities at the Leesburg WWTP include mechanical -screens, raw
sewage pumps and grit chambers. Flow then goes to three circular primary clarifiers with
SORs of 572 gpd/ft® at the design average flow of 4.85 MGD. The secondary treatment
process consists of four trickling filters and three circular intermediate clarifiers, followed
by an AS system and two rectangular final clarifiers. The trickling filters are also known
as roughing filters, two of which have plastic media in their entire filter depth of 4.0 fi
whereas the other two filters have 1.0 ft of plastic media on top of 3.0 f& of rock media.
Currently, the filters are removing 70 to 85 % of the BOD present in the primary effluent,
and partially nitrifying at the current average flow. The intermediate clarifiers have SORs
- of 572 gpd/fi at the design average flow. The clarifier effluent is pumped to two single
pass AS basins, with a HRTs of 4.7 hours at the design average flow. They have a
tapered acration system with ceramic diffusers. The SORs of the final clarifiers are 379
gpd/R? at the design average flow, The RAS flow rate from clarifier undecflow varies
between 60 and 150%. P removal is achieved by ferric chloride addition to the final
clarifier influent. Tertiary treatment consists of mainly two automatic backwashing
gravity sand filters. Filtered effluent is pumped to an outfall structure consisting of two
cascade acrators, and flows by gravity to the Potomac River. Disinfection is achieved by
chlorinating the final clarifier effluent. Sodium bisulfite is fed prior to discharge for
dechlorination.

The existing roughing filters remove most of the BOD and insufficient amounts of
organic carbon are left available for efficient denitrification. The Following
modifications are recommended for implementation of BNR at the Leesburg WPCF:

L. Level 1 - Effluent TN concentration of 9 to 12 mg/L in summer;: 16 to 18 mg/L in
winter. No additional tanks will be constructed, and the modifications will be limited

{0 changes within the existing AS system, and roughtng filters will be kept in service:

An anoxic zone shall be created at the influent end of each of the two AS basins and a

portion of the primary efflucnt shall be bypassed to the anoxic zones. Each anoxic
zone shall occupy approximately 30% of the AS volume, with a HRT of 1.86 hours.
The nitrate recycle pumping system shall be capable of pumping 50 to 150 % of the

Appendix (I

64

[

._E

gon-



primary effluent. Bypassing 50% of the flow around the filters will decrease the
loading on the filters, which would enable them to partially or completely nitrify
during the warmer months. The anticipated range of effluent TN level is 9 12 mg/L,
May through October. During the colder months, TN may range as high as 16 to 18

mg/L.

2. a) Level 2 - Year round effluent TN concentrations of about 8 mg/L, and 6 to 8 mg/L
from April to Ociober. Requires modifications of the existing AS system and
replacement of two of the roughing filters with new AS basins: The remaining two
filters would treat up to 1.0 MGD under average conditions, and would be abie to
nitrify year round. The total HRT of the AS system would increase from 4.65 hours
to 9.3 hours. A MLSS concentration of 3000 to 3500 mg/L is anticipated in four
parallel operating AS basins. Each basin will have an anoxic zone (30%) at the
influent end. Submersible mixers are needed to keep mixed liquor in suspension. A
nitrate recycle pumping system capable of pumping 100 to 300 % of the flow is
required. P removal will be achieved with chemical addition.

3. &) Level 2 - Nitrogen removal with BPR: A2/0 process is recommended. Two of the
existing filters will be demolished and two additional AS basins constructed. A total
HRT of the AS basins will be 9.3 hours. Anaerobic and anoxic zones would occupy
approximately 15% and 30% of the basin volume, respectively. All other
modifications and nitrogen removal capacity would be similar to Alternative 2. The
effluent P level would range from 1.0 to 2.0 mg/L on a monthly average basis.

Capital costs of the three alternatives can be listed as $290,000; $2,770,000; and
.$2,980,000 in the order presented above. The calculations for the estimated changes in
the annual Q&M costs showed that Alternative 1 results in ‘an increase of $1,400;
whereas Alternatives 2 and 3 result in reductions of $1,000 and $38,900. The total cost .
of additional N removal are $0.13; $0.73; and $0.68 per Ib of N removed for the three

"alternatives. - :

Appcadic [l 63




LOWER POTOMAC POLLUTION CONTROL PLANT, FAIRFAX COUNTY

The Lower Potomac Wastewater Treatment Plant, originally rated for an average daily
flow of 54 MGD, is currently being upgraded to a design flow rate of 67 MGD with
biological nitrogen removal. The current annual average flow rate is approximately 45
MGD. The average BOD, TSS, TN and TP concentrations reaching the plany are 250
mg/L, 200 mg/L, 33 mg/L and 6.5 mg/L, respectively. The corresponding current average
effluent concentrations are 4 mgBOD/L, 6 mgTSS/L, {2.5 mgNH3-N/L, 2.0 mgNO3-N/L,
15 mgTN/L, and 0.22 mgTP/L.

The original treatment system consists of preliminary, primary, secondary, and tertiary
treatment processes. The secondary treatment process consists of six paraliel step-feed
design activated sludge basins, with three passes in each basin. The basins are equipped
with medium bubble diffusers (Pearicomb®) manufactured by FMC Corpotation to aerate
the mixed liquor. The hydraulic retention time of the activated sludge basins is
approximately five hours at the design average flow of 54 MGD. Four of the existing
eight clarifiers which were built as part of the most recent upgrade, have a diameter of
145 feet and side water depth of 16 feet. The four older clarifiers have a diameter of 120
feet and side water depth of 10.5 feet. The activated sludge basins were operated at the
time of the evaluation by feeding all of the primary effluent at the beginning of the third
pass, and by feeding the return activated sludge into the first pass. Therefore, the first
two passes in each basin were used to reacrate the return sludge and the third pass was
used as a contact stabilization basin for primary effluent. The purpose was to reduce the
suspended solids loading to the clarifiers, because they were considered to be the primary
treatment limitation. Because- of the short hydraulic retention time and clarfier
limitations, the facility was unable to nitrify in the current mode of operation when the

mixed liquor temperature was slightly below 20 °C.

After dewatering, the sludge is incencrated onsite in a multiple hearth furnace. It is -

known that the incinerator stack scrubber water contains cyanide, and is recycled back o
the headworks. It is possible this inhibits the nitrification rate.

The current upgrade is aimed primarily at increasing the plant capacity and resolving the
secondary clarifier problems, but will include provisions for biological nitrogen removal.
The plant capacity is being increased to 67 MGD, and six new rectangular clarifiers with
& SWD of 16 ft are being built to replace the four old shallow ones. The total acration
basin volume is being expanded by 14.7 MG with a SWD of 22 ft. Three acration basins
will be step-fed into six passes with altemating anoxic-acrobic zones. The anoxic
volume will be 5.1 to 7.3 MG total, i.c. 1.7 to 2.43 MG per basin. Four new blowers will
be installed for increasing the air capacity in deep aeration basins. After the upgrade is
completed, currently projected as January 10%, 2002, the plant is supposed fo maintain an
effluent TN concentration of 8 mg/L and less year round. This would remove an

Appendix II 66



additional 0.96 Mibs of TN per year at the current average flow of 45 MGD, and an
additional 1.43 Mibs of TN per year at the design flow of 67 MGD.

The construction cost of the cxpansnon and BNR upgrade is currently budgeted : at $20.8
M. Assuming the total costs are necessary for BNR implementation, the cost per pound
of additional nitrogen removal would be approximately $0.50/b. In actuality, the flow
expansion costs should be deducted and the cost per pound should be further discounted
by the reductions in O&M costs that are likely to be realized by the implementation of

denitrification.

Appe “ixll 67




PURCELLVILLE WWTP

The Purceliville Wastewater Treatment Plant is located in Loudoun County, Virginia, and
it discharges into a small unnamed tributary of the north fork of Goose Creek which
eventually flows into the Potomac River. The existing plant is going to be abandoned
when the new plant under construction is completed, presumably by the end of the year
2001. The main reason for the construction of the pew plant at a different location was
that the existing plant is in the flood plain. Also, the new plant will double the capacity
from 0.5 MGD to 1.0 MGD. The current average flow rate reaching the plant is 0.31
MGD.

The existing plant is an ‘ipgrade of a trickling filter (TF) plant, and it operates an
activated sludge system = _ a trickling filter process in series for secondary treatment,
with the TF serving as a polishing step. The new plant is going to be a step feed MLE
system with 3-pass acration basins. The activated sludge process will consist of a three-
stage anoxic zone, and the last stage of it designed to be a swing zone which can be
operated as either an aerobic or an anoxic zone. The preliminary and primary treatment
units preceding the secondary treatment basins will consist of a ‘mechanical bar screen,
grit and grease removal unit and primary clarifiers. Chemical phosphorus removal will be
achieved by addition of ferric chloride. Flow from the equalization basin downstream of
the primary clarifier will be distributed between the activated sludge basins. The center
feed secondary clarifiers have a side water depth of 14 ft, and are designed with large floc
zones for secondary phosphorus precipitation. Downstream of the sccondary clarifiers,
will be AquaRobics disk filters, UV disinfection and cascade acration prior to final
discharge. Sludge from the primary clarifier and the waste activated sludge from the
secondary clarifier will be sent to a gravity thickener, and then to two acrobic digesters
and a sludge holding tank prior to disposal. ' '

The projected cost of the new plant is between $5.1 M and $5.4 M without BNR, and it is
between $6.4 M and $6.7 M with BNR. Thus, the cost of including BNR into the new
plant will be $1.3 M. The projected increase in nitrogen removal with the new plant is
17,000 Ibs for the first year, and 720,000 pounds over the 20 year design life. The
estimated cost per pound of additional nitrogen removed is $1.80/1b over the 20 year
-period. :

Appendix i 68

Moy

k!

(¥}



Virginia Reports - Shenandoah Valley WWTPS
DUPONT WAYNESBORO WWTP

The Du Pont Waynesboro nylon manufacturing plant, located in Waynesboro, Virginia,
produces a variety of synthetic fibers, and the manufacturing processes gencrate a
wastewater that has a high nifrogen content. The wastewater originating from the
manufacturing processes had an average flow rate of 341 gpm from January-July, 1997,
and this flow is treated on site in an activated sludge facility. The domestic wastewater
gencrated within the facility is not mixed with the process wastes, and is directly
discharged to the sewerage system of the town. Treated effluent from the Du Pont
WWTP is discharged to the nearby South River, a tributary of the South Fork of the
Shenandoah River, and flows to the Potomac River. The existing discharge permit limits
ammonium-N to a maximum of 0.801 mg/L between January 1% and May 31%, and t0 a
maximum of 0.689 mg/L between June 1* and December 317,

Wastewater from the Lycra, Permasep, Nylon and DI sumps of the manufacturing
processes has an average temperature of 31°C, and first flows into an equalization blend
tank. The nominal EQ hydraulic retention time (HRT) for an average flow of 253 gpm is
8.2 days at maximum water level. The effluent maintains a temperature of 20°C even in
cold month. Mixing is provided via the aeration system, which consists of blowers and
Kenix mixers. Here, backwash water from the anthracite coal filters which provide final
treatment of the effluent discharge, mixes with the process water. Flow from a
wastewater retention tank also occastonally discharges to the blend tank. The filter
backwash water provides a source of microbial sced for the acrated blend tank.
Consequently, bacteria convert the organic nitrogen, present primarily as dimethyl
acetamide (DMAc) and hexametylene diamine (HMD), to ammonia (ammonification).
Bacterial activity in the equalization tank also results in 30 % COD and 33 % TN
removals. The aeration feed tank is the next step before six 0.25 MG aeration tanks and
five clarifiers, 4.c., the activated sludge process. Currently, only three acration tanks and
two clarifiers are being used, and only one clarifier is used at a time. There are plans to
temove the two smaller of the remaining three clarifiers. Nominal volume of each
circular acration tank is 0.25 MG, yiclding an HRT of 1.55 days at an average flow of 341
gpm. Mixing is provided via 4 ft Kenix static acrators, and 15 ft¥min per 1000 ft’ tank
volume of air flow was used as mixing criteria. At average conditions, the F:M ratio was
0.052 for the first half of 1997. Alkalinity adjustments are accomplished by adding lime.
When only one clarifier is used at average flow conditions (341 gpm), the SOR is 148
gal/ft’/day. S a

Secondary effluent from the clarifiers is passed through a 10 MG polishing tank, also
acrated via Kenix mixers. Currently, Du Pont is planning to remove this tank as the
effluent from the clarifiers is well nitrified and the large tank is no longer needed. Two
parallel 2 ft deep anthracite coal filters follow the polishing tank before discharge. The
filters arc backwashed once daily, and the backwash water is sent back to the blend tank.
Final effiuent is combined with the effluent from the consolidated sump, which receives

Appendix |1 69



process waters from a chemical sump, acid recovery ditch, textile sewer and pumphouse
sewer. Storm water overflow is also combined at the final discharge point. Currently, the
cenmfuges are not in operation, and the studge is setiled periodically and tand applied via

spraying.

The average BODs was 431 mg/L. for the influent and 233 mg/L for the aeration feed
effluent, indicating a 46 % roductlon between the two points. TKN was not one of the
measured parameters. Tota! nifrogen measurements were performed using an ANTEK
7000V Nitrogen Analyzer, and ammonia and nitrate nitrogen were believed to be absent
in the blend tank influent, indicating that the nitrogen was almost entirely in the organic
nitrogen form. The average concentration of nitrogen entering the AS process is 63
mg/L, and the effluent data shows that excellent nitrification is accomplished, and the
effluent ammonia averaged only 0.09 mg/L during the period of evaluation. However,
high levels of TN (46 mg/L) are discharged, and almost 100% of it is in the form of
nitrates.

Two alternatives were considered for improved nitrogen removal:

I. Sequencing aerated/nonacrated periods in the existing aeration tanks, accomplished
by cycling the air on and off. The tanks would continue to be used in paralle!, and no
structural modifications would be necessary.

2. Converting one of the aeration basins into an anoxic tank for demtnﬁcauon, and
keeping two tanks aerated for nitrification (Bardenpho Process). This alternative will
require some piping work because the existing piping does not allow the operation of
the basins in series. Methano! addition in a post-anoxic tank would be required in all
cases to achieve an effluent nitrate nitrogen level of 5 mg/l.. If desired, methanol can
be added at the coal filters, converting them to denitrification filters. They would
require methanol addition equal in amount to that of (¢ post-anoxic tank.. The
alternatives for the methanol application point should be {ield tested to determine the
most suitable one.

The results of the cost calculations for each alternative are as follows:

1. If cyclic aeration is implemented manually by turning the aerators on and off, there
would be no capital costs and it could result in an estimated 48% reduction in the
amount of quicklime that has to be added for pH adjustment. The estimated benefit to
the company would be $0.11 per 1b additional N removed.

2. If eutomated cyclic aeration is desired, a DO control system and mstrumentatlon can
be installed for approximately $290,000, and the cost per {b of additional N rcmovcd
would be $0.17.

-3. Capital c:sts for installing mixers in the AS tanks.for Aliemative 1, in addition to
instaliatic. of an acration control system and a PLC, would be $400,000, and the net
decrease 1 O&M would be $4,300 The lotal cost per !b of additional N removed
would be $0.33.

4. Capital costs for Alternative 2 are for modlfymg the existing basins to operatc as {wo

Appendix [



paraliel trains of two tanks in series operating in the MLE configuration. The sum is
$560,000. Mixers, DO control and monitoring system, and a nitrate recycle pumping
system are the items that need to be installed. The net decrease in Q&M costs for this
alternative is $1,600, with a total cost per Ib of additional N removed of $0.51.  —

_ The existing basins would be modified to operate as two parallel trains, cach basin
consisting of threc tanks in series operating in the Bardenpho configuration. The
capital cost and the net increase in O&M costs would be $630,000 and $900,
respectively. The total project cost per 1b of additional N removed would be $0.54.

Tl




o Abpcndix I

FISHERSVILLE WWTP

The Fishersville WWTP is an activated sludge plant that is currently rated for an average
datly flow rate of 1.4 MGD. It discharges into Christian Creek, which flows into Middle
River, which is a tributary of the South Fork of the Shenandoah River. The discharge
permit limits ammonium-N concentrations to a monthly average of 8.14 mg/l. between
June and December, and to 10.6 mg/l. between January and May. The current annual
average flow rate is 1.30 MGD, and the current annual average BOD and TKN

concentrations in the plant influent are 135 mg/L and 17 mg/L, respectively.

After screening and grit removal, wastewater is pumped into a common channel that
distributes the flow between two AS basins. The HRT of the basins at the design average
flow of 2.0-MGD is 10.1 hours. The aeration system consists of medium bubble diffusers
and three positive displacement blowers. The AS basins are followed by four rectangular
secondary clarifers with SORs of 550 gpd/ft® each at design average flow. Secondary
effluent is chlorinated, dechlorinated and reazerated prior fo discharge. The facility has
four” aerobic digesters equipped with coarse bubble diffusers. The sludge is then
dewatered and land applied.

Flow distribution between the AS basins is accomplished in the influent channel. Rags
and debri accumulate around the stem of the weir gate and obstruct the influent flow and
affect the flow distribution between the basins. This unequal distribution causes
difficulty in optimizing the process for best results. The effluent of the Fishersville
WWTP has an average TN value of 11.2 mg/L and an average TP value of 2.5 mg/L. The
N and P removal can be enhanced by operating the AS system in the A2/0 configuration.
Flexibility should be provided to operate the AS system in the MLE configuration for
BNR and chemical P removal during the winter months. The following modifications are

recommended: .

Replace the existing weir gates with slide gates;

Create an anacrobic/anoxic switch zone followed by an anoxic and an anoxic/aerobic
switch zone at the influent end by tuming off the air;

Construct three baffle walls in each AS basin;

Install submersible mixers in the anaerobic and anoxic zones;

Install a DO control system;

Install a nitrate recycle system;

Install a chemicaf P removal system.

[ 5 Jr—

N wvaw

These modifications would enable the facility to meet a ycar-mund average of 8.0 mg/L.
_ fo; TN with both reactors in service. ‘

The total capital costs of implementing BNR is $980,000 with an estimated annual
reduction in O&M costs of $3,800 without chemical P removal, and an increase in Q&M
costs of $2,600 with chemical P removal. The estimated total cost is $2.20 and $2.90 per
Ib of additional N removed annually, with and without chemical P removal, respectively.

72 -



FRONT ROYAL WWTP

The Front Royal WWTP is an activated sludge facility located in Warren County, VA,
and it discharges to the Shenandoah River. The facility was upgraded to a 4.0 MGD
treatment facility in 1992, and designed to handle a peak flow of 12.0 MGD. Average
and maximum influent ammonia concentrations for the period from January to May
usuallly vary from 13.0 to 16.6, and from 7.0 to 13.9 mg/L for the petiod from June
through December, respectively. Nitrogen and phosphorus removals are not required
under the current permit. At present the plant receives an average flow of 2.4 MGD.

During the 14 month evaluation period (September 96 - October 96}, the raw influent
BOD;s and TSS concentrations averaged 143 mg/L and 182 mg/L, respectively. The raw
influent TKN, NH,-N and TP analyses were not performed during the evaluation period,
so the BODs to TKN ratio was assumed to be 6.7:1.

The first stage of the plant consists of equalization basins. Following equalization, two
aerated grit chambers are provided, followed by primary clarification. Each grit chamber
is provided with diffused aeration. Following grit removal, the plant has two rectangular
primary clarifiers. The average detention time and the surface overflow rate at 2.04 MGD
are 1.3 hours and 1,370 gpd/ft, respectively. There are four acration basins, and the
average detention time is 6.9 hours at 1.02 MGD per basin. Aeration is provided by two
mechanical aerators in each basin. The plant has four final clarifiers. Two of the clarifiers
have a diameter of 52 ft and the remaining two clarifiers have a diameter of 63 ft. The
side water depth of all four final clarifers is 12.5 ft. At 4.07 MGD, the surface overflow
rate of all four fina) clarifiers is 503 gpd/fi2 each. The weir loading rate of the smaller
clarifiers are 4,260 gpd/fi2 at 4.07 MGD, while the larger clarifiers operate at a weir
loading rate of 6,770 gpd/ft2 at the same flow rate. Each clarifier includes a circular
studge collector mechanista manufactured by Envirex. Aerobic digesters are used to
digest both primary and secondary sludges plus foam. Primary clarifier sludges directly
enter the digesters. However, the sludge from the secondary clarifiers first enter a gravity
thickener before being transferred to the digestets.

The acration basins have adequate capacity to accomplish both denitrification and
complete nitrification at the current flow rate of 2.4 MGD. However, at design flow (4.0
MGD), two additional acration basins will be needed to accomplish an effluent-TN level
of 8.0 mg/L year round. The minimum acration basin HRT required at this facility is 9.0
‘hours to meet the TN goal of this project. . ' :

Calculations for the implementation of cyclic acration to achieve nitrification and
denitrification indicated that total cycle periods of 3.64, 3.35 and 3.06 hours with
unaerated periods of approximately 46% would provide NOx concentrations of 5, 6 and 7
mg/L, respectively, in the final effluent without nitrate recycle. However, pilot studies
should be run to determine exact cycle durations for final design.

Appenu o [I 73




The capital cost for implementing nitrogen removal at current flow is based on installing
a PLC for cyclical aeration and DO control, and sums up to $50,000. The capital cost for
installing nitrogen removal at design flow is based on constructing two additional
aeration basins identical to the existing basins, a primary effluent flow distribution
structure, and a secondary clarifier influent flow distribution, and sums up to $2,010,000.
The estimated annual changes in M & O costs at current flow and at design flow are
$2,500 and $2,900, respectively. Cost savings due to alkalinity recovered from
denitrification will not be realized at this facility because no chemicals are added to
supplement alkalinity in the wastewater. The estimated total costs for implementing
nitrogen removal are $0.02 and $1.16 per Ib of additional N removed, for current flow
and design flow conditions. All costs presented are for implementing denitrification cnly,
not for nitrification, because the facility is already capable of year round nitrification,

Appendix Il T

-



HARRISONBURG WWTP

The Harrisonburg WWTP is an activated sludge plant designed for a flow rate of 16
MGD, and at present the plant receives flows of 7.5 to 8.0 MGD, with wet weather flows
of 24 to 25 MGD. The plant is located off I-81, south of the City of Harmisonbuig. At
present, the plant receives 40% of its total load from industrial sources, which includes
three large poultry processing facilities and one dairy. The Plant has a draft permit which
requires it to nitrify and meet effluent TKN concentrations of 9 mg/L (January to May}
and 4 mg/L (June to December).

The raw influent reaching the plant is screened through two mechanical bar screens,
degritted in two sets of grit chambers, and flows by gravity to four primary clarifiers, each
of which has an integrated DAF section. The clarifiers were designed with a SOR of 510
gpd/fi? at the design average flow. In the recently completed upgrade, the old primary
clarifier flocculation basins were converted to anoxic/anacrobic selectors with a nominal
HRT of 11.3 min at average flow. The selector effluent is distributed between eight AS
basins, with a nominal HRT of 10 hours. Aeration is provided with ceramic fine bubble
diffusers. There arc four secondary clarifiers, with SOR of 379 gpdri? at average flow.
The secondary effluent is pumped to eight anthracite filters, each with a loading rate of
1.65 gpo/fi’ at 16 MGD. The effluent is chlorinated, dechlorinated and post aerated prior

to discharge.

The plant is operated at aerobic MCRTs of 5 1o 12 days. Between June and December,
complete nitrification is achieved except a few instances where ammonium-N exceeded 4
mg/L between January and April. Effluent nitrate concentrations average at 16 mg/L.

In a pilot study being run for the evaluation of BNR, 25% of one of the AS basins has
been converted to an anoxic zone by turning the air off without mixers. The only nitrate
recycle was with the RAS operated at 75 %. The results showed that between November
and December, an average denitrification of 3 1o 4 mg/L of NOx was achieved compared
to a control basin withou! an anoxic zone. '

Analysis of the raw influent BOD shows an average of 200 mg/L with a peak month
value of 237 mg/L for the period between September 1994 and June 1995. Using a
computer mode] and assuming a 70% acrobic volume, an effluent TN of § mg/L between
May and November and 10 mg/L for the rest of the year, it was found that the. average
month MLSS would be 2900 mg/L, and during summer months one of the AS basins
could be taken off service. Thus, the analysis shows that the plant can achieve nitrogen
- removal without any additional basins or clarifiers. Some features such as step feed could -
- be added to handle high flows. RAS chilorination could be used o control SVIs when

they are out of the upper boundary of the range of 60 to 125 mL/g.

Essentially, most of the modifications for BNR are in-basin modifications with some
improvements for automated control. Two dedicated anoxic zones should be constructed
using baffles in the AS basins, with one switch cell. The nitrate recycle pump should be

Appendix Il

15




designed for a maximum recycle rate of 3 times the influent flow. Automated DO contro|
may be included, with two DO probes to facilitate cnergy savings by Preventing
overacration. The plant has sufficient alkalinity in its influent.

The capital costs of these modifications are calculated to be $3,614,247, with an annual

reduction of $570 in the O&M costs. The cost per Ib of additional N removed, based on 2
reduction of 11 mg/L in the cﬂ]upnt TN is $0.54 per Ib N removed. ’

Appendix 1) - - ' Lo 76

[



LURAY WWTP

The WWTP for the Town of Luray is an oxidation ditch activated sludge system designed
to treat a combined municipal-industrial wastewater with an average flow of 1.6 MGD,
and a peak flow of 2.2 MGD. Average dry weather flow during 1997 was aboug 1.2
MGD, while average flow during wet months was about 2.0 MGD. Of this flow, between
650,000 and 750,000 gpd is wastewater from the Wrangler textile plant located in Luray.
The typical Wrangler wastewater strength is BODs 640 mg/L, COD 1280 mg/L, TSS 115
mg/L, NH;-N 0.6 mg/L, and pH 6.8. However, the Wrangler wastewater contains very
high non-biodegradable organic-N concentrations, i.e., 100 to 126 mg/L. Typical
combined wastewater strength is BOD;s 220 mg/L, COD 495 mg/L, TSS 125 mg/L, TKN
50 mg/l., NH3-N 6.4, and pH 7.2. The combined wastewater is nitrogen deficient for
activated sludge metabolism, and an available source of nitrogen has to be added to

accomplish BOD removal.

The Luray plant is required to meet monthly average effluent concentrations of 30 mg/L
TSS and 30 mg/L BODs, and weekly average effluent concentrations of 45 mg/L TSS and
45 mg/L BOD;. In addition the minimum acceptable pH is 6.5, and the fecal coliforms
should not exceed 200 per 100 mL. The facility had not effluent TN and TP requirements
when this evaluation was performed, but limitations of 8 mg/L TN-year round, and 1.5
mg/1. TP year round.

The treatment system consists of: dual 40 inch Rotamat Fine Screens and a bar screen
bypass in the head works, dual oxidation ditches with 8 20 HP, 16 fi Magna rotor brush
acrators per ditch, dual 50 ft.dia. Spiraflo clarifiers with 8.5 ft. SWD and full surface
skimming, dual 28 ft. dia. Hydro-Flow clarifiers with 9.75 f. SWD, disinfection by UV,
and cascade aeration. In addition, the plant has two stage dual thickeners for sludge
processing, followed by aerobic digestion and belt filter press dewatering. The plant also
is equipped with a sepiage pretreatment system, which consists of aeration. The
dewatered solids go to the Page County landfill for final disposal.

The plant effluent concentrations from June 3 — July 10, 1996 averaged 44 mg/L BODs,
167 mg/L COD, 128 mg/L TSS, and 39 mg/L TKN, but only 0.29 mg/L. NH,-N. By
contrast, effluent concentrations averaged 7.6 mg/L BODs, 30 mg/L COD, 10.6 mg/L
TSS, and 0.25 mg/L. NH;-N during September, 1996. February, 1997 averages were 10
mg/L BODs, 40 mg/L COD, 20 mg/L TSS, and 0.22 mg/L. NH;-N. A review of the
operating data for 1996 and 1997 indicated that these values were fairly typical, although -
during dry periods the plant performed much better. TKN data was not available for
September and February. ' .

The data show that the treatment processes work very well except when rainfall events
occur. Then high infiltration and inflow results in very high flows through the treatment
plant, and the washout of activated sludge solids from the clarifiers, The impacts of the
TSS concentrations on the effluent concentrations of BOD and COD can be seen in the
data listed above. Both parameters vary directly with the magnitude of the TSS

Appendix I 77




concentration. In contrast, the effluent ammonia concentration is not affected by the high
TSS concentrations because ammonia is soluble. The data clearly show that the
biological process is capable of near complete nitrification under nearly all conditions,
including high flows. Howe: .1, when the mixed liquor temperature dropped below 11° ¢
during December, 1996, the effluent ammonia concentration increased to as much as 7
mg/L, and averaged 5.8 mg/L over a seven day period. However, the average for the
month was only 1.95 mg/L. Apparently the operating SRT was not high enough 1o
prevent partial washout of the nitrifiers during the low temperature period.

A special investigation of the soluble ¢ffluent concentrations from the Luray WWTP was
performed from 6/3 — 7/9, 1996, During the period the activated sludge process nitrified
completely, to an average of 0.018 mg/L NH;-N, the effluent oxidized nitrogen
concentration was low (3.02 mg/L), and the soluble phosphorus concentration was
typically below 2.0 mg/.. However, the soluble organic nitrogen was very high and
averaged 42.2 mg/L. It wes clear from the results that the biological process was
effectively nitrifying and denitrifying all of the biologically available nitrogen, but a large
quantity of non-biodegradable organic nitrogen was present in the wastewater. The
effluent wastewater also has a dark blue color from the dyes used by Wrangler in the
production of stone washed jeans, and these dyes are the likely source of the non-
biodegradable organic nitrogen. :

It was concluded from the investigation that the non-biodegradable organic nitrogen was
not having an effect on the eutrophication of the receiving waters, and that any efforts to
remove it would be very expensive. The most economical technically feasible treatment
would involve the addition of activated carbon. Considering the unlikely environmental
impact of the discharged nitrogen, it is recommended that no modifications be made to
the Luray WWTP for purposes of nitrogen removal. The operator could operate the
acrobic digesters cyclic aeration to reduce the clectricity costs, and this would reduce the
nitrogen in the digesters; but the impact on the efflucnt nitrogen concentration would be
smail. No other efforts to improve nitrogen removal are recommended. However, it is
recommended that efforts be made to reduce the amount of inflow and infiltration into the
lown sewers, and it is noted that such a project is ongoing at the present time (1999).

- Appendix 11

L



THE MERCK AND CO., INC, WWTP

The Merck WWTP is an activated sludge plant with a permitted flow of 1.2 MGD.
Merck & Co., Inc.’s facility in Elkton,VA is a pharmaceutical manufacturing plant, and it
historically has been producing Amprolium, resulting in & high COD and: nitrogen
wastewater. Recently, however, the production line was switched to CRIXIVAN, and the
wastewater now has a higher COD strength, but is nitrogen deficient. Consequently the
activated sludge WWTP was upgraded to treat the high COD load with addition of
ammonia to satisfy the nitrogen requirements. Nitrogen remaining in the final effluent is
discharged to the receiving water. Currently, the average TN in the final effluent after
mixing with cooling water is approximately 3.5 mg/L. Therefore, the facility does not
have to implement any modifications to the existing treatment plant, as long as future
changes in the raw water quality do not result in higher final effluent nitrogen levels.
Hence, Merck should have a contingency plan to modify the existing system, when

necessary.

Current operational data shows that the raw influent contains 98 mg/L of TKN and 45

mg/L of ammonium-N, after addition of ammonia. BOD and COD values are 2,402 and

5,077 mg/L, respectively, at an average flow of 0.906 MGD. Projected flows and loads

of raw influent for maximum CRIXIVAN production indicate that influent concentrations

will remain the same, but the influent flow rate will increase to 1.20 MGD, increasing the

loads to the treatment plant. As the industry is unsure about the future nitrogen loads,

BNR evaluation was performed at three different levels of N loading:

1. Current maximum month N load for maximum production.

2. Future N load of 2,400 1b/day which is approximately twice the current maximum
month load. _

3. Future N loads of up to 3,500 Ib/day.

Current treatment processes start with equalization and neutralization (with phosphoric
acid or magnesium hydroxide), and follow with two AS treatment trains. Each train has a
maximum of three basins used in series for AS operation. The aeration system consists of -
coarse bubble diffusers in the basins and four centrifugal blowers. The effluent from the
AS basins is distributed between two clariflocculators, the overflow from which is sent to
two trickling filters as a polishing step. The underflow from the clariflocculators is
recycled to the first AS basin in each train. Treated effluent from the trickling filters is
distributed between two final clarifiers. The final cfﬂucnt is then mixed with cooling

water and discharged into a receiving stream.

WAS is pumpcd to thc waste siudge storage tank and dewatered using two belt filter
presses. The dewatered sludge can be dried, incinerated or both. Filtrate from the presses
is fed to the trickling filters.

At Level | N load, the plant does not require any modifications for nitrogen removal as
the water is nitrogen deficient and ammonia is extemnally added. Better moniforing of
ammonia and nitrate levels in the treated effluent prior to mixing with cooling water is

Appendix 11 79




recommended to minimize addition of €xcess nitrogen to the process. ‘As the MCRT
increases, the nitrogen requirement decreases du¢ to a decrezse in generated biomags,
Therefore, Merck may choose to operate with three basins - each train and g high
MCRTs,

would occupy 16 % of the train volume. Submersible mixers would be installed in the
unaerated zones to prevent setiling of mixed liquor. A reacration zone following the
second anoxic zone would strip the nitrogen gas,

For Level 3 N loads, in -addition to recommended modifications for Level 2 N loads, a
fecd system for 2 supplemental carbon source such as methanol should be provided.
Implementation of denitrification at levels 2 and 3 would lower the eeration requirements
because the denitrification process consumes COD under anoxic conditions,

implemented for Leve] 3 with larger anoxic zones, methanol feed could be avoided.
- However, additional tank volume wiould be necessary, The total costs for additional
nitrogen removal for this plant is $0, as currently no modifications are required.

Appendix | - - : o B ' )

33

poict



MIDDLE RIVER/VERONA WWTI_’S

The Middle River WWTP is an oxidation ditch activated sludge facility currently rated
for an average daily flow rate of 4.5 MGD, and it discharges into the Middle River which
is a tributary of the South Fork of the Shenandoah River. The Augusta County Sanitary
Authority owns and operates the plant, and also owns and operates the much staller
Verona RBC WWTP which is located adjacent to the Middle River WWTP, and their
final effluents are combined prior to discharge. The discharge permit limits ammonium-
N concentrations to a monthly average of 3.1 mg/L between June and October, and 10 3.8
mg/L between November and May. The current annual average flow rate 10 the plant is
3.65 MGD. The annual average BOD and TKN concentrations in the plant influent are

130 mg/L and 22 mg/L, respectively.

After preliminary treatment, the wastewater is pumped into two oxidation ditches each of
which has an HRT of 1.2 days at the design average flow of 4.5 MGD. Two brush
acrators are used in each ditch. The brush acrators in each one of the inner, middle and
outer channel of the ditches are constructed with a common shaft. Thus, the operator
does not have the flexibility to control the DO level in the ditches to optimize nitrogen
removal. Mixed liquor than flows into two circular clarifiers with an overall SOR of 448
gpd/f? at design flow rate. The secondary effluent is disinfocted using UV light and
reacrated using cascade aeration before discharge into Middle River. The WAS is
acrobically digested in the inside channel of the oxidation ditches, then dewatered and

land applied. :

The effluent monitoring data from August 1996 to April 1997 showed that the facility
currently accomplishes nitrogen removal to levels below 8.0 mg/L even after combining
with the effluent from the Verona WWTP, The combined effluent of the Middle River
and Verona WWTPs had an average TN value of 5.9 mg/L and an average TP value of
1.3 mg/L. The performance of the plant for BNR can be further improved by installing a
DO control system consisting of a PLC and two DO probes in each diich, to optimize the
DO levels in the ditches for cyclic aeration. It is also recommended that the nitrified
efiluent from the Verona WWTP be combined with the raw influent to the Middle River
WWTP so that the nitrates it contains are denitrified in the Middle River WWTP. These
modifications would enable the plant to achieve an average cffluent TN of 3.5 to 4.5
mg/L year round. A chemical P removal system is not necessary as the current effluent
level is less than 2.0 mg/L. -

* The total capital costs_of implementing controlled BNR would be $150,000, with a
negligible estimated annual change in O&M costs. The estimated total cost of ndditional
" Nremoved is $0.30 per Ib. o o

Appendix I R




OPEQUON WREF, CITY OF WINCHESTER

The Opequon WRF is an activated sludge facility that was built for an average flow rate
of 5 MGD, and the plant was reccatly re-rated for an average daily flow rate of 6.25

and on to the Chesapeake Bay via the Potomac River. The current discharge permit
limits the effluent monthly average ammonium-N concentrations to 0.9 mg/L from
February 1st to April 30th, and to 0.44 mg/L from May st to January 31st, The current
average daily flow rate for 1995 was 5.14 MGD, and maximum day average flows were
10 to 20 MGD. The 1995 average daily BOD and TKN concentrations were 210 and 25.8

mg/L.

The RAS system is prone to operational errors resulting in unequal amounts of RAS
being withdrawn from each clarifier, because the valves are adjusted manually. Step
feeding in the AS basins can be implemented to decrease solids loading to the clarifiers,
The facility has an excessive aeration capacity, and with the implementation of
denitrification, the ajr demand will decrease from the current levels, Overaeration may
then disrupt the denitrification process.

Within the step feed denitrification process, anoxic zones could be created at the
beginning of each pass of the AS basins and primary ¢ffluent would be fed to each of the
three anoxic zones. RAS, however, would be fed only at the beginning of the first pass to
. prevent dilution of RAS. Consequently, the MLSS would be highest in the first pass,
intermediate in the second, and fully diluted in the third. Thus, step feed operation

- Four different levels of modifications are recommended for different BNR goals:

L. Level ] ~ Operational ‘changes that ‘can achieve efflient concentrations of 105 15
mg/L of TN without BPR: Step-feed operation for ali three passes, and operating the
first 60 @ of each pass anoxically by tuming off the air and rearranging the diffusers.
DO levels in the aerobic zones should be limited to 2 mg/L

Appendix II S o ‘ ' .82



2. Level 2 - Modifications that can achieve 8 to 10 mg/l TN without BPR: A dedicated
anoxic zone shall be created in the first 60 f of each pass by installing baffle walls
and submersible mixers. DO concentrations in the acrobic zones should be limijted 10

2 mg/L. -

3. Level 3 - Modifications that can achieve effluent TN concentrations of less than 8
mg/L, without BPR: In addition to the modifications of Level 2, a submersible nitrate
recycle pump would be installed in the downstream end of the third pass aerobic zone,
Greater contro! of denitrification could be achieved by installing baffles after all three

anoxic zones.

4. Level 4 - Modifications that can achieve effluent TN concentrations of less than 8
mg/L with BPR to less than 1 mg/L- In addition to the modifications of Level 3, an
anacrobic zone with an HRT of 1.5 hours is recommended at the beginning of the first
pass for BPR. Greater control of denitrification could be achieved by installing

baffles after all three anoxic zones.

Costs for level 1 were not calculated as it only includes operational modifications and
diffuser relocations. The capital costs for the Levels 2, 3 and 4 are $370,000; $510,000;
and $570,000 respectively. The estimated annual increase are in O&M costs for the three
Levels are $6000; $7000; and $7000. The estimated total costs of additional N removal
for Levels 1,2, 3, and 4 are then $0; § 0.13; $0.17; and $0.16, respectively.

Appendix TN g3




PARKINS MILL WWTP

The Parkins Mill wastewater treatment plant is an oxidation ditch facilit that consists of
four ditches, and is Jocated in Frederick County, VA, where it discharges to Opequon
Creck. The design average flow rate is 2.0 MGD and peak flow (one day instantaneous)
is 5.0 MGD. However, current average flow is approximately 1.09 MGD. The-current
discharge permit requires that the average ammonium-N concentration be’1.7 mg/L
between December 1st and April 31st, and 1.5 mg/L from May 1st through November
31st. There are no limitations on TN levels.

Available plant operating data, influent wastewater charactenistics, and performance data
for the 12-month period from November 1996 to October 1997 were examined.
Measurement of effluent NO;-N was not among the routine daily analyses. For this
reason NO;-N was monitored between 12/29/97 and 1/9/98 a1 times corresponding to
three “different operational changes. Average flow for the above mentioned 12-month
period was 0.98 MGD, with a minimum and a maximum monthly average of 0.82 and
1.60 MGD, respectively. The following ratios were assumed to be valid for the Parkins
Mill WWTP to cnable nitrogen balance analysis: CBOD to TKN of 5.5, CBOD to TP of

30, and TKN to NH.-Nof 1.5.

primary splitter from where it is distributed to four oxidation ditches. Flow is split
between the four oxidation ditches, with 12.5 % going to each of ditches and 2, and
37.5 % to each of ditches 3 and 4. Oxidation ditches 1 and 2 are the original units at the
Plant, and they are 56 % smaller than oxidation ditches 3 and 4. The hydraulic retention
time (HRT) for secondary treatment at average flow conditions is 26.2 hours at the design
average flow of 2.0 MGD. Retum activated sludge (RAS) varies between 80 and 100 %
of the influent flow. Currently, the acrators in all ditches are tumed off for & 2 to 3 bour
period-every night. The plant has four clarifiers, two of which (CI and C2) are used for
waste sludge thickening: The two larger and newer clarifiers (C3 and C3) are used for
secondary clarification. It is likely that additional clarification will be needed as flows
approach 4.0 MGD. An additional 70 fi. diameter clarifier would provide an overflow
rate of 346 gpd/fi2, and a solids loading rate of 17.4 Ibs/d/ft2. Because the site is area
limited, a better choice may be to use al] four clarifiers for clarification and go to either a
centrifuge or a belt filter for initial sludge thickening, Clarifier efflucnt js filtered by two
sand filters that are operated continuously and backwashed ope compartment at a time. A

chloritic residual of 0.3 ppm is maintained on the filters, and because this residual is not -

sufficient for proper disinfection, the filtered water js passed through & UV disinfection
step. The final effluent is further oxygenated by cascade acration before being discharged
10 Opequon Creek. : - '

Sludges wasted from clarifiers 3 and 4 and thickened in clarifiers | and 2 are pumped to

the two aerobic digesters. They are operated with downcomer headers and coarse bubble

Appendix 1}

g1 .

Aot



diffusers. A belt filter press follows the digesters for further thickening, and 1t dewaters
the waste sludge up to a dry solids content of approximately 12 %. A high molecular
weight cationic polymer is used as the flocculant aid. Thickened sludge is then

transferred to a landfill via trucks.

NO;-N measurements on 24-hour composite samples of plant effluent taken between
12/29/97 and 1/9/98 showed NO;-N levels from 0.0 to 13.2 mg/L in the final ¢ffluent,
with an average of 6.6 mg/L for 10 samples. Effluent samples from ditch 1 taken on the
same days, but collected 15 minutes after the daily 2-hour shutdown, showed significant
denitrification, i.e., zero NO;3-N values for 6 out of 10 days, with one high value of 17.6
mg/L, and an average value of 3.5 mg/L. However, denitrification was not occurring
steadily and in a predictable way. This was probably because of the varying location of
the aerobic and probable anoxic zones in the ditches, depending on the location of the
resting brush acrator. In other words, the anoxic and aerobic zones are not fixed and do

not ensure consistent nitrification and denitrification.

The first alternative recommended for BNR implementation is air-on/air-off cycling with
short air-off periods and one brush operating at a slow pace to maintain forward flow in
each ditch. The operators should determine the optimum air-on and air-off periods for
combined nitrification and denitrification by experimenting -with the system while
monitoring the effluent nitrate and ammonia conocntratwns

A second alternative for BNR implementation is to modify the ditches and operate them
in the Bio-Denitro configuration, a process described by Randall et al., (1992) Basically,
the sequence is to alternatively operate one of the paired ditches as an anoxic reactor and
the other as an acrobic reactor, with the influent being introduced into the anoxic ditch.
During the remaining cycle time, both ditches are opcrated as aerobic reactors. Effluent
should be discharged from the acrobic ditch at all times to obtain the best performance.
Because the ditches havc a common wall, piping work for this modification should be

minor.

The capital costs for Alternative 1 include installation of an acration control system with
PLC based instrumentation and DO probes for cycling acrators on and off, and they sum
up to $97,000. Alternative 2 requires the modifications to be able to feed one anoxic
ditch at a time, cycling of acrators in cach ditch to provide completely anoxic or agrobic
conditions in each one, and variable effluent withdrawal always from the aerobic ditch.
Two ‘submersible mixers are required in each ditch to provide mixing and water
movement durmg anoxic periods. 'l"hc capital costs sum up to $680,000.

The estimated annual reductions in O&M costs for Altcmauvcs 1 and 2 aic $31,400 and
- $25,800, respectively. The estimated total costs for implementing BNR with Alternative
1 shows savings of $0.79 per Ib additional N removed, whereas with Alternative 2 the

cost would be $0.96 per Ib additional N removed.

Appendix I g5




ROCCO FARM FOODS wwTp

Rocco Farm Foods Inc. in Edinburg, VA is a poultry-processing industry, and the WWTpP
is currently rated for an average flow rate of 1.2 MGD. The WWTP is a Schreiber
Process activated studge plant that discharges to Stoney Creek, which is a tributary of the
North Fork of the Shenandoah River. The current discharge permit limits ammonium-N
concentrations in the final effluent 10 6.84 mg/L January through May, and  1.95 mg/L
June through December. The effluent TKN is limited to 50 mg/L and 4.15 mg/L for the

same periods of the year, respectively.

Currently, the wastewater contains 34.6 mg/l. ammonia, 140 mg/L TKN and 140 mg/1.
TN after preliminary treatment by dissolved air flotation (DAF), and the final effluent
concentrations are 0.3 mg/L ammonia, 2.2 mg/l. TKN, 125.5 mg/L. NOx and 28 mg/L
TN. ~“Phosphate phosphorus is reduced from 35 mg/L to 15.7 mg/L, as P, without
chemical addition. ,

The pretreatment facilities at the Rocco WWTP include screening, flow equalization, and
grease removal using DAF. Process wastewater then flows into a pumping station to
combine with the plant storm water and domestic wastewater. Wastewater is pumped to
an anaerobic lagoon, and most of the lagoon effluent is sent to an aerobic “Schreiber
Process™ AS basin. The remainder of the flow is sent to an equalization lagoon and then
sent to the AS basin. The Schreiber basin has an HRT of 24 hours at the design flow rate
of 1.2 MGD. The Schreiber basin is equipped with 2 DO probe to monitor DO levels
continuously. Acration is accomplished by stationary fine bubble diffusers. The mixed
liquor flows into a circular secondary clarifier with an SOR of 211 gpd/R” at the design
flow. The underflow from the clarifiers goes to the RAS wet well, from where the WAS
flow is also withdrawn. Part of the WAS is sent back to the anacrobic lagoon, with the
rest sent to dewatering by filter press. The dewatered waste sludge is land applied. The
secondary effluent flows into a chlorine contact tank for disinfection and subsequent

dechlorination using sulfur dioxide.

The anaerobic lagoons remove 80 to 90 % of BOD present in the raw wastewater, but no
significant nitrogen removal oceurs. The BOD to TKN ratio in the influent to the AS
basin is approximately 1.5, which is not adequate to accomplish denitrification to meet an
effluent limit of 8 mg/L. Five altematives were considered for implemeatation of BNR:

). Construct a dedicated anoxic Zone oulside the existing AS reactor and operate the
resulting total AS process in the MLE configuration: A new pumping station would
be required fo recycle the nitrified effluent from the aerated AS basin to the unacrated,
anoxic basin. Submersible mixers would be installed in the anoxic tank to prevent
settling of the mixed liquor. Singe the anaerobic lagoon effluent has limited BOD, the

. amount of denitrification that can be achieved is also limited. The anticipated effluent
TN would be 20 mg/L at a nitrate recycle flow rate of 5.8 MGD (4.8 Q).

Appeadix 11 86

£

ad



2 Construct a dedicated anoxic zone inside the existing AS reactor and operate the
resulting AS process in the MLE configuration: A concentric anoxic zonc could be
constructed inside the Schreiber reactor. Because most of the BOD is removed
upstream in the anaerobic lagoon, the existing Schreiber reactor should have
sufficient volume for the anoxic-acrobic configuration. The piping should be
modified to feed the reactor from the center (i.e. the anoxic zone). Submersible
mixers would not be necessary in the anoxic zone as the traveling bridge can be
modified to have paddles for mixing. The anticipated effluent TN is 20 mg/L at a
nitrate recycle flow rate of 5.8 MGD because of the limited BOD available after the
anacrobic lagoon. One disadvantage of this altemative is that the Schreiber reactor
would have to be taken out of service for the construction of the anoxic zone.
Nitrification and denitrification can be accomplished in the existing reactor by some
operational changes. These changes in the aeration patlems can be accurately
determined only by experimenting with the Schreiber Process.

3. Construct a dedicated anoxic zone upstream of the existing AS reactor and construct
a pumping station to divert a portion of the anaerobic lagoon influent to the anoxic
zone fo enhance denitrification. An in-line macerator would be installed on the
suction piping of the anaerobic lagoon influent pumps to prevent large objects from
being transferred to the anoxic tank. By bypassing approximately 0.05 MGD around
the lagoon, the denitrification in the anoxic zone would be benefited. This alternative
will require a nitrate recycle rate of 11.5 MGD to achieve an effluent TN
concentration of 12 mg/L. Such a high recycle would also recycle excessive amounts
of DO from the acerobic zone and would significantly reduce denitrification capacity.

4. Construct an anoxic tank upstream of the AS basin, a nitrate recycle pumping system, -
and a denitrification-filter downstream of the secondary clarifier for additional N
removal with methanol addition: In addition to the modifications presented in
Alternative 1, a denitrification filter and a new pumping station would be constructed.
Because the flow to the filter would be BOD deficient, a methanol feed system also .
would be necessary. The anticipated effluent TN is 3.0 mg/L.

5. Counstruct an additional Schreiber reacior to operate the AS process with cyclic
aeration controlled by the DO probe sysiem: The Schreiber Process is designed to
remove nitrogen by simultaneous nitrification and denitrification accomplished
through DO control. However, because the ammonia load is so high, the existing
reactor cannot optimally achieve nitrogen removal. Therefore, a second reactor is
needed. This alternative can produce an effluent with 12 mg/L of TN. '

The capital costs of the altematives are $2,020,000; $610,000; $2,200,000; $4,480,000;
and $1,740,000 for the Alternatives 1, 2, 3, 4, and 5, respectively. The calculations of the
estimated annual changes in the O&M costs showed that each one of the Altematives 1
through 5 will bring a reduction in Q&M costs: $148,200; $153,700; $162,200;
$106,800; and $168,100, respectively. The calculations of estimated total costs of
additional nitrogen removal indicated that Alternatives 1, 3, and 4 will bring an increase

Appendix 11 87




in the costs of $0.038; $0.038; and $0.338, respectively; whereas Altematives 2 and 5

results in reductions of $0.137 and $0.021 per

Appendix [1

Ib of additional N removed, respectively.

R,



STRASBURG WWTP

The Strasburg WWTP is an oxidation ditch activated sludge facility currently rated for an
average flow of 0.975 MGD, and the facility discharges to the North Fork of the
Shenandoah River. The plant has 8 maximum ammonium-N permit limit of 10.4 mg/L
between January and May, and 4.9 mg/l. between June and December. Currént annual
average effluent flow from the facility is 0.6 MGD.  The facility is currently
accomplishing complete nitrification as the effluent ammonia concentration is less than 1

mg/L year round.

Preliminary treatment facilities include a mechanical screen installed in an influent
channel in the headworks building. After screening, the wastewater flows into a manhole
from which the flow is diverted to two oxidation ditches, which are operated in paraltel
with an HRT of 24.2 hours at the design average flow of 0.975 MGD. Acration is
accomplished via brush aerators. Mixed liquor from the ditches is distributed between
two secondary clarifiers. The SOR of the clarifiers is 388 gpd/fi’ at the design flow. The
RAS and WAS flow rates are adjusted with a PLC, which is used to adjust the valves.
Secondary effluent flows into achlorine contact tank for disinfection, followed by

dechlorination with sulfur dioxide.

WAS is pumped into an acrobic digester for VSS reduction. The underflow from the
digester is pumped into a storage tank where sludge is mixed with polymer and then
transferred to a Plate & Frame press for dewatering to a concentration of 25 to 30 %
solids.

Because of the lack of a flow distribution structure, flow distribution between the ditches
is sometimes uneven causing one of the ditches to be either under or over loaded, which

also affects the BNR capacity.

BNR can be accomplished by operating the ditches with cyclic acration, where two brush
acrators in edch oxidation ditch will be tumed off periodically to establish anoxic
conditions. The existing DO probes will be used to continuously monitor the DO levels.
With a PLC installed, automatic adjustment of the effluent weir clevation will provide
. DO control at the set point. It is recommended that DO levels be maintained at [ to 2
mg/L. The PLC will also control the timing sequence of the acrators to accomplish cyclic
aeration. The cycle durations should be determined by the operators through full-scale

_pilot testing. '

~ Capita) costs are based on modifying the cxisting oxidation ditches o operate in a cyclic

acration mode, and total $120,000. The éstimated annual change in O&M costs would be
a reduction of $120,000. The estimated total costs for implementing BNR consist of
denitrification costs as the plant is currently nitrifying. The savings per Ib additional N
removed is estimated to be $0.14.

Appendix || 4]




STUARTS DRAFT WWTP

The Stuarts Draft WWTP is an oxidation ditch activated siudge plant that is currently
rated for an average daily flow rate of 1.4 MGD. It discharges into South River, which
flows into the South Fork of the Shenandoah River. The discharge permit limits TKN
concentrations to a monthly average of 4.0 mg/L between June and December, and ¢o
12.6 mg/L between Janvary and May. The required weekly averages are 6.0 mg/L. and

After preliminary treatment, waslewater is combined with RAS and distributed between
three oxidation ditches, of which two were part of the original design. The ‘combined
HRT of the ditches is 19,7 hours at the design average flow of 1.4 MGD. Each ditch is
provided with brush aerators, and the mixed liquor flows into three circular secondary

The influent flow distribution between the ditches is not even because headloss in the
pipes varies at different flows. As a result of unequa!l flow distribution, some basins are
over loaded. Improper loading also causes unequal loading to the secondary clarifiers,
and as a result, the facility experiences a significant amount of soljds washout. Because
of these design limitations, the facility has not been able to accomplish consistent
nitrogen removal, The cffluent of the Stuarts Draft WWTP has an average TN value of
10.4 mg/L and an average TP value of 1.8 mg/L. The data for the period August 1996
through April 1997 was used for the BNR evaluations, BNR can be improved by:

I. Constructing a pew oxidation ditch flow distribution structure, ensuring that the

ditches are loaded in proportion to their volume, S
2. Istalling a DO control system for the oxidation ditches to Operate them cyclically,
3. Cénstructing a new secondary clarifier influent flow distribution structure.
4. Constructing a 52 ft diameter secondary clarifier to ensure that excessive amounts of

biosolids are not washed away,

- These modifications will enable the facility io meet an cffluent TN limi¢ of 4.0 10 5.0
mg/L. A chemical P removal system is not necessary as the current effluent level is 2.0

mg/L. .

 The total capia) costs, of implemeating BNR is $1,240,000 with an-estimated annual .
uction in OZM costs of $5,900. The estimated total cost is $2.36 per Ib of additional

N removed annually. '

Appendix J| 9t'}‘



CITY OF WAYNESBORO WWTP

The Waynesboro WWTP is a combination trickling filter-RBC that serves the City of
Waynesboro, Virginia. The plant discharges to the South Fork of the ShenandoahRiver,
which eventually flows into the Potomac River. The current permit requires the plant to
maintain average effluent ammonia and BOD; concentrations of 2 mg/L and 7.5 mg/1,
respectively, June through October. The average BODs limit for November through May
is 15 mg/L and there is no limit for ammonia for that period. At present, the plant
receives an average flow of 3.63 MGD, which is more than 90 percent of the design flow
of 4 MGD. The plant also has a severe I&I problem which can result in flows exceeding 9
MGD, which is the maximum flow that can be pushed through the plant.

The flows and loads received at the facility over the twenty two month period from
January 95 through October 96 were analyzed for this evaluation. The raw influent BOD;
averaged 135 mg/L for that period. The raw influent BODs to TKN and BODs to TP
ratios were not determined during the period except for two TKN and TP measurements
petformed on June 1, 19 96. Based upon these measurements, BOD;s to TKN and BOD;

to TP ratios were calculated to be 6.7 and 75, respectively.

A Parkson Aquaguard type automatic screen is installed in the influent channel. The
screen utilizes a continuous belt made up of filter elements that fit together providing
horizontal and vertical clear spacings of 6 mm and 25 mm, respectively. Following
screening, grit is removed from the wastewater via a Smith & Loveless Size 11 Pista Grit
System. All flows then enter a wet well that was designed to maintain flow to the
trickling filters. The plant has two primary clarifiers. Each clarifier has a diameter of 57
feet and a side water depth (SWD) of 10 fi. The design overflow rate is 790 gpd/ﬁ2 and
the current overflow rate at average flow is 711 gpd/f’. The clarified liquid flows over
the peripheral weir into a control well, from where it flows to the trickling filters. Sludge
is pumped from the bottom of the clarificrs to the anaerobic digester. The plant has two
high rate trickling filters that are 92 fi in diameter. Each filter contains 6 fi x 6 ft plastic
media blocks, which have a very high void fraction (0.95%). Efftuent from both filters
returns to the control well where the flow is split and recirculated to the filters. The
secondary clarifiers are simifar in design to the primary clarifiers but slightly larger
because trickling filter biomass solids do not settle and concentrate as readily as sewage
organic solids. The design overflow rate is 600 gpdlft2 and the current overflow rate is
547 gpd/fi®. During normal operation, clarified water enters. the wet well of the tertiary
pumping station. The tertiary pumps lift the flow to the inlet channels of the RBC’s.
There are two RBC trains, cach containing 7 rotating assemblies. Each rotating assembly
consists of a-serics of polyethylene disks (Walker Process Corporation, Model F-89 and -
F- 89 N). Flow from the RBC’s next flows to the tertiary filters where suspended
material is removed and returned to the treatment process. The plant utilizes 3 automatic
backwash filters manufactured by Infilco. Disinfection is currently accomplished by
chlorination, which is followed by dechlorination. Gas chlorination also is used when the
tertiary treatment process is bypassed. To remove excess chlorine in the effluent, the

Appendix 11 9l




plant is equipped with a SO; feed system. To achieve a minimum of 6 mg/L dissolved
oxygen (DO) in the effluent, flow passes over a 5 step cascade aerator. Aerated effluent
is finally discharged to the South River via a 24 inch pipe.

The facility has two anacrobic digesters that are normally operated in series. The sludge
is heated by means of an external heat exchanger. There is no mixing in the secondary
digester. The sludge is drawn off the bottom of the secondary digester and sent ¢o
dewatering. Flow from the digester enters to the belt press, an Ashbrook-Simon-Hartlcy
Klampress size 3, Type 85. Dewatered s udge is transported for land application

Effluent characteristics for the period from January, 1995 through October, 1996 show
that the WWTP successfully nitrifies all year round, and produces an average effluent
ammonium concentration of 1.21 mg/L, with a monthly average range of 0.46 to 3.6]
mg/l.. Therefore, the wastewater could be denitrified by the addition of tertiary
denitrifying filters, and the desired effluent nitrate concentration could be selected by

Capital costs include construction of the denitrification filters for both alternatives, and
thus the total is same for cach: $3,500,000. The two altematives vary in terms of O&M
costs, with increases of 369,400 and $89,500 for alternatives I and 2, respectively. The
estimated costs per Ib of additional N removed is $1.61 and $1.27 for the first and second
alternatives, respectively. :

T

Appcndixll o ' S : - 92



TOWN OF WOODSTOCK WwTp

The Town of Woodstock WWTP is an oxidation ditch activated sludge plant located in
Shenandoah County, VA, and the treated Wastewater is discharged to the North Fork of
the Shenandoah Rjver. It is an oxidation ditch activated sludge plant witl g design
capacity of 1.0 MGD, and the dry and wet weather flows received at the plant are
approximately 0.6 MGD and 1.0 MGD. Operators are on site 10 to 11 hours every day,
Current discharge permit does not put any limitations on effluent nitrogen Species,

wide range of variance during the period under study; with the lowest and highest values
being 77.5 mg/L (March 1997) and 2246 mg/l. (December | 997), respectively.  The
average raw influent TKN concentration, calculated from a for BODS te TKN ratio of 6,
was 20.4 mg/L.. The effivent PH, BODs and TSS concentrations rountinely achjeved by

The influent flow enters the treatment plant through a gravity main and, afier screening,
passes through a Rotating Hydro degritter unit. There is also a bypass line equipped with
& Rotosheer™ screen unit with bar screens in a 2 f wide channel. After flow
measurement, flow is divided between the oxidation ditches via a splitter box. The
facility has two 650,000 gal oxidation ditches identical in size and operation, and each

with a total surface area of 1,816 Y, the surface loading rate of the clerifiers is 672
8pd/R’, which is high for BNR treatment with clarifiers of this design. A 27,000 gal
chlorination tank foliows the clarifiers.  Following disinfection, the effluent is
dechlorinated by the uge of sulfur dioxide. The chlorinator and the sulfonator used are

Because they have a large intemal recycle rate (usually 80 to 120 times the influent flow),
oxidation ditches can obtain near complete denitrification if anoxic zopes can be
established within the ditches. It is recommended that this primarily operational

Appendix 1 93




modification be made at the Woodstock WWTP. Thus, it is recommended that one brush
aerator be operated continuously, while the other is cycled on and off in accordance with
the BOD loading. The operators need (o determine the appropriate on and off periods by
experimentation. Timers should be installed in the cycled aerators for case of operation,
especially when the operators are not at the plant. A system for the chlorination of the
RAS flow should also be constructed.If efficient BEPR is desired in the future, it can be
accomplished by building a small anaerobic reactor ahead of the oxidation ditch. An
HRT of 2 to 4 hours with 30 to 50 % of the influent flow passing through this unit should

be sufficient for efficient biological phosphorus removal.

Capital costs for implementing BNR are based on: installing a PLC to monitor DO in the
ditches, operating the ditches in cyclical acration mode, and installing a new return sludge
chlorination system to control growth of filamentous bacteria in the ditches. Total capital
costs for these modifications would total $70,000. The estimated annual change in O&M
costs are estimated 1o be $11,000. The cost of additional N removal is estimated to be

£0.22 per Ib.

Appendix 1] 04-

.



